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Summary of Measurement Results

Number | Test Case Clause in FCC rules Verdict

2.1046
RF Power Output and Effective Isotropic 27.50(d)(4
27.50(b)(

X

)

1
Radiated P
adiated Power 27 50(c)(1

27.50(h)(2

)

0) PASS
0)

)

2 Occupied Bandwidth 2.1049 PASS

27.53(h)
27.53(g)
(
(

3 Band Edge Compliance PASS

27.53(f) 127.53(c)
27.53(m)

4 Peak-to-Average Power Ratio 27.50(d)/KDB971168 D01(5.7) PASS

5 Frequency Stability 2.1055/27.54 PASS

2.1051
27.53(h)
6 Spurious Emissions at Antenna Terminals | 27.53(g) PASS
27.53(f) /127.53(c)
27.53(m)

2.1053

27.53(h)

7 Radiates Spurious Emission 27.53(g) PASS
27.53(f) /127.53(c)

27.53(m)

Date of Testing: January 5, 2022 ~ January 26, 2022
Date of Sample Received: December 24, 2021

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
All indications of Pass/Fail in this report are opinions expressed by TA Technology (Shanghai) Co., Ltd. based
on interpretations and/or observations of test results. Measurement Uncertainties were not taken into account
and are published for informational purposes only.
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1 Test Laboratory

1.1 Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform measurements.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform measurement.

1.3 Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000
Website: http://www.ta-shanghai.com
E-mail: xukai@ta-shanghai.com
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 4 of 283
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2 General Description of Equipment under Test

2.1 Applicant and Manufacturer Information

Applicant

Huawei Device Co., Ltd.

Applicant address

No.2 of Xincheng Road, Songshan Lake Zone, Dongguan,
Guangdong 523808, People's Republic of China

Manufacturer

Huawei Device Co., Ltd.

Manufacturer address

No.2 of Xincheng Road, Songshan Lake Zone, Dongguan,
Guangdong 523808, People's Republic of China

2.2 General information

EUT Description

Model JLN-LX3
SN HWQYD21C07500160
Hardware Version HL1JLNM

Software Version

12.0.1.100(C900E100R1P3)

Power Supply Battery / AC adapter
Antenna Type Internal Antenna
Band Main Antenna(dBi) Second Antenna(dBi)
WCDMA Band IV: -1.96 -3.62
LTE Band 4: -1.96 -1.91
LTE Band 7: -0.70 -1.55
Antenna Gain LTE Band 12: -6.24 -8.92
LTE Band 13: -6.24 -8.92
LTE Band 17: -6.24 -8.92
LTE Band 38: -1.04 -1.65
LTE Band 41: -0.70 -1.55
LTE Band 66: -1.96 -1.91
Test Mode(s) WCDMA Band IV; LTE Band 4/7/12/13/17/38/41/66;
Test Modulation (WCDMA) BPSK, QPSK
(LTE) QPSK, 16QAM, 64QAM
HSDPA UE Category 24
HSUPA UE Category 6
LTE Category 5
WCDMA Band IV: 19.71dBm
LTE Band 4: 20.34dBm
: LTE Band 7: 20.29dBm
Maximum E.I.R.P./
ERP. LTE Band 12: 15.88dBm
LTE Band 13: 15.70dBm
LTE Band 17: 16.01dBm
LTE Band 38: 21.14dBm
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 5 of 283
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LTE Band 41: 22.10dBm
LTE Band 66: 20.29dBm
CA_7C: 23.50dBm
CA_38C: 22.25dBm
CA_41C: 19.80dBm
Rated P [
ated Power Supply 3.87V
Voltage
Operating Voltage Minimum: 3.6V Maximum: 4.48V
Operating Temperature Lowest: 0°C Highest: +35°C
Testing Temperature Lowest: 0°C Highest: +35°C
Mode Tx (MHz) Rx (MHz)
WCDMA Band IV 1710 ~ 1755 2110 ~ 2155
LTE Band 4 1710 ~ 1755 2110 ~ 2155
LTE Band 7 2500 ~ 2570 2620 ~ 2690
Operating Frequency LTE Band 12 699 ~ 716 729 ~ 746
Range(s) LTE Band 13 777 ~ 787 746 ~ 756
LTE Band 17 704 ~ 716 734 ~ 746
LTE Band 38 2570 ~ 2620 2570 ~ 2620
LTE Band 41 2496 ~ 2690 2496 ~ 2690
LTE Band 66 1710 ~ 1780 2110 ~ 2180
EUT Accessory
Accessory Model Manufacture No.
Huawei Technologies Co., Ltd. 1
(Manufacturer: Astec Electronics (Luoding) Co. Limited)
HW-110600U00 ; .
Huawei Technologies Co., Ltd. 5
(Manufacturer: ASAP TECHNOLOGY (Jiangxi) CO., LTD)
Huawei Technologies Co., Ltd. 3
(Manufacturer: Astec Electronics (Luoding) Co. Limited)
HW-110600U02 . .
Huawei Technologies Co., Ltd. 4
(Manufacturer: ASAP TECHNOLOGY (Jiangxi) CO., LTD)
Huawei Technologies Co., Ltd. 5
(Manufacturer: Astec Electronics (Luoding) Co. Limited)
HW-110600E02 : :
Huawei Technologies Co., Ltd.
Adapter . . 6
(Manufacturer: ASAP TECHNOLOGY (Jiangxi) CO., LTD)
Huawei Technologies Co., Ltd. .
(Manufacturer: Astec Electronics (Luoding) Co. Limited)
HW-110600B02 , ,
Huawei Technologies Co., Ltd. 3
(Manufacturer: ASAP TECHNOLOGY (Jiangxi) CO., LTD)
Huawei Technologies Co., Ltd. 9
(Manufacturer: Astec Electronics (Luoding) Co. Limited)
HW-110600A02 , ,
Huawei Technologies Co., Ltd. 10
(Manufacturer: ASAP TECHNOLOGY (Jiangxi) CO., LTD)
Huawei Technologies Co., Ltd.
HW-110600B00 11

(Manufacturer: Astec Electronics (Luoding) Co. Limited)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Huawei Technologies Co., Ltd. 12
(Manufacturer: ASAP TECHNOLOGY (Jiangxi) CO., LTD)
Huawei Technologies Co., Ltd. 13
(Manufacturer: Astec Electronics (Luoding) Co. Limited)
HW-110600E00 - -
Huawei Technologies Co., Ltd. 14
(Manufacturer: ASAP TECHNOLOGY (Jiangxi) CO., LTD)
Huawei Technologies Co., Ltd. 15
(Manufacturer: Astec Electronics (Luoding) Co. Limited)
HW-110600A00 - -
Huawei Technologies Co., Ltd. 16
(Manufacturer: ASAP TECHNOLOGY (Jiangxi) CO., LTD)
SCUD (FUJIAN) Electronics Co., Ltd. 1
Battery HB426493EFW -
Sunwoda Electronic Co.,LTD. 2
L99UC139-CS-H Luxshare Precision industry Co.,Ltd 1
USB Cable
213-01011-0 MING JI ELECTRONICS CO., LTD. 2
1311-3291-6001-T )
Earphone 351 Boluo County Quancheng Electronic Co., Ltd. 1
Earoh USB 6001-7001-TC-348 Boluo County Quancheng Electronic Co., Ltd. 1
arpnons, USB042020090AW - _
Type-C to 7 Jiangxi Lianchuang Hongsheng Electronic Co.,Ltd. 2
3.5mm Adapter
Assembly 642344 FOSTER ELECTRIC CO. ( HONG KONG ) LTD 3

Note: 1. The EUT is sent from the applicant to TA and the information of the EUT is declared by the

applicant.

2. There are more than one Adapter, Battery and USB Cable, each one should be applied throughout the
compliance test respectively, however, only the worst case (Adapter 2, Battery 1 and USB Cable 1) will be
recorded in this report.

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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3 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:
FCC CFR47 Part 27 (2020)

FCC CFRA47 Part 2 (2020)

Reference standard:
ANSI C63.26 (2015)

KDB 971168 D01 Power Meas License Digital Systems v03r01

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 8 of 283
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4 Test Configuration

There is more than one SIM card slot, each one should be applied throughout the compliance test
respectively, and however, only the worst case (SIM 1) will be recorded in this report

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (X axis, vertical polarization for
WCDMA Band (Main Antenna); X axis, horizontal polarization for LTE Band (Main Antenna); Z axis,
horizontal polarization for WCDMA/LTE Band (Second Antenna)) and the worst case was recorded.

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.

The following testing in WCDMAV/LTE is set based on the maximum RF Output Power.
The following testing in different Bandwidth is set to detailin the following table:

Test modes are chosen to be reported as the worst case configuration below:

Modes/Modulation
Test items
WCDMA Band IV

RMC

RF Power Output and Effective Isotropic Radiated Power HSDPA/HSUPA
DC-HSDPA

Occupied Bandwidth RMC
Band Edge Compliance RMC
Peak-to-Average Power Ratio RMC
Frequency Stability RMC
Spurious Emissions at Antenna Terminals RMC
Radiates Spurious Emission RMC
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 9 of 283
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Test modes are chosen to be reported as the worst case configuration below for LTE Band
4/7/12/13/17/38/41/66:

Test items

Modes

Bandwidth (MHz)

Modulation

RB

Test
Channel

-
o

20

QPSK

16QAM/
64QAM

-

50%

100%

RF Power
Output and
Effective
Isotropic
Radiated
Power

LTE 4

O

)

O

LTE7

LTE 13
LTE 17
LTE 38

O|0|0|0|0

o

LTE 41

LTE 66

Oo|0|0|0|0|0o|0|0o
O|0|0|0|0|0|0o

Occupied
Bandwidth

LTE 4

LTE 7
LTE 12
LTE 13
LTE 17
LTE 38

O|0|0|O0|O0|0|0O|0O

i

O|0|0|0|0O

LTE 41

LTE 66

Band Edge
Compliance

LTE 4

O|0O|0|0|O0|O0|0O|O0|O|O|0O|0O|0O|0O|0O|0O

LTE 7
LTE 12
LTE 13
LTE 17
LTE 38

O|0O|0|0|0|0|0O|0O

i

O0|0|0|0|0

LTE 41

LTE 66

O|O0|O|0O|O0|0|0|0O

Peak-to-Aver
age Power
Ratio

LTE 4

LTE7
LTE 12
LTE 13
LTE 17
LTE 38

O|l0O|0|0|0|0|0O|0O

r

O|0|0|0|0

LTE 41

LTE 66

Frequency
Stability

LTE 4

LTE 7
LTE 12
LTE 13
LTE 17

O|0O|0O|O0|O0|0|0O|O|O0|0|0|O0|0|0O|0O|O0|O|0O|0O|0|0O|O|0O|O|0O|O|O|O|0O|O|O|0O|O|0O|O|O|O| @

O|0|O0|0|0|0|0O

O

O|0|0|0|0O

O|O0|O0|O0|O|0|0O|O|0O|O|0|O|0|O|O|0O|O|0O|O|0O|O|0O|0O|O|O|O|0O|O|O|O|O|O|O|0O|0O|O
O|O0|O0|0O|O0|0|0O|0O|0O|O0|0O|0O|0|0O|O|O|O|O|0O|0O|O|O|O|0O|O|0O|O|O|O|O|O|O|0O|0O|0O|0O

O|0|0|0|0|0|0|0|0|0|0|0|0|0|0|0|0|0|O0|O|O|O|0O|0O|0O|0|0|0|0|0O|0O

O|l0O|0O|0|O0|0O|0O|O|O0O|O|0O|O|O|O|O|0O|O|0O|O|0O|O|O|O|O|O|O|0O|O|O|0O|O|0O|

O|l0O|0|0|0O|0O|O0|O0|O0O|O0|0|0O|0O|0O|O|0O|0O|0O|O|O|O|O|O|O|O|O|O|O|O|0O|O|0O| =T

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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0]

LTE4 | O

LTE12 | O

Spurious
Emissions at | LTE 13
Antenna LTE 17

Terminals
LTE 38

LTE 41
LTE 66

LTE 4

Radiates
Spurious
Emission

LTEG66 | O

Note

0 | o
(0]

)

O|O0|0|0O|0O

LTE 7 -

)

O|O|0O|0O|0O

O|O|0O|0O|0O

O|o0|O0O|0O|O

o)

Ojlo0ojl0Oj]0O|O0O|O0O|O|0O|0O|0O|O

0
0
@)

1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.

O/lo0o|lO0O|jO0|O0O|O0O|O|O

olojojolololojofojojojofo]o]o]olololo

Ojlol0ojO0|O0O|O0O|0O|O

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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5 Test Case Results

5.1 RF Power Output and Effective Isotropic Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the Base Station Simulator with a
known loss. The EUT is controlled by the Base Station Simulator test set to ensure max power
transmission with proper modulation.

ERP can then be calculated as follows:

EIRP (dBm) = Output Power (dBm) - Losses (dB) + Antenna Gain (dBi)
where:dBd refers to gain relative to an ideal dipole.

EIRP (dBm ) = ERP (dBm) + 2.15 (dB.)

Test Setup

RF cahble
EUT Base station Simulatar

Limits
No specific RF power output requirements in part 2.1046.

Rule Part 27.50(b) (10) specifies that “Portable stations (hand-held devices) transmitting in the
746-757 MHz, 776-788 MHz, and 805-806 MHz bands are limited to 3 watts ERP”

Rule Part 27.50(c) (10) specifies that “Portable stations (hand-held devices) in the 600 MHz uplink
band and the 698-746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are
limited to 3 watts ERP”

Rule Part 27.50(d) (4) specifies that “Fixed, mobile and portable (hand-held) stations operating in the
1710-1755 MHz band are limited to 1 watt EIRP”

Rule Part 27.50(h) (2) specifies that “Mobile and other user stations. Mobile stations are limited to 2.0
watts EIRP. All user stations are limited to 2.0 watts transmitter output power.”

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 12 of 283
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Part 27.50(b)(10)Limit < 3W (34.77 dBm)
Part 27.50(c)(10)Limit < 3W (34.77 dBm)
Part 27.50(d)(4)Limit < 1W (30dBm)
Part 27.50(h)(2) Limit < 2W (33dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=0.4 dB for RF power output, k = 2, U= 1.19 dB for ERP/EIRP.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 13 of 283
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Test Results

Maximum Output Power Main Antenna Second Antenna
(dBm) EIRP (dBm) EIRP (dBm)

Channel|{Channel{Channel|Channel|Channel|Channel|Channel{Channel|Channel

WCDMABand V- 1" 1315 | 1413 | 1513 | 1312 | 1413 | 1513 | 1312 | 1413 | 1513

1712.4 | 1732.6 | 1752.6 |Channel|Channel{Channel|{Channel{Channel{Channel
(MHz) | (MHz) | (MHZz) | 1312 1413 1513 1312 1413 1513

RMC 2147 | 21.67 | 21.56 | 19.51 | 19.71 | 19.60 | 17.85 | 18.05 | 17.94

AMR 2157 | 21.53 | 21.44 | 19.61 | 19.57 | 1948 | 17.95 | 17.91 | 17.82

Sub-Test1| 20.41 | 20.65 | 20.54 | 18.45 | 18.69 | 18.58 | 16.79 | 17.03 | 16.92

Sub-Test2| 20.57 | 20.73 | 20.44 | 18.61 | 18.77 | 1848 | 16.95 | 17.11 | 16.82

HSDPA
Sub - Test 3| 20.03 | 20.27 | 19.96 | 18.07 | 18.31 | 18.00 | 16.41 | 16.65 | 16.34

Sub - Test4| 19.89 | 20.15 | 20.04 | 17.93 | 1819 | 18.08 | 16.27 | 16.53 | 16.42

Sub-Test1| 19.99 | 20.21 | 20.02 | 18.03 | 18.25 | 18.06 | 16.37 | 16.59 | 16.40

Sub-Test2| 18.35 | 18.67 | 18.64 | 16.39 | 16.71 | 16.68 | 14.73 | 15.05 | 15.02

HSUPA |Sub-Test3| 19.41 | 19.73 | 19.40 | 1745 | 17.77 | 1744 | 1579 | 16.11 | 15.78

Sub - Test4| 18.01 | 1811 | 17.90 | 16.05 | 16.15 | 15.94 | 14.39 | 14.49 | 14.28

Sub-Test5 19.39 | 19.77 | 19.46 | 1743 | 17.81 | 1750 | 156.77 | 16.15 | 15.84

Sub - Test1| 20.61 | 20.53 | 20.62 | 18.65 | 18.57 | 18.66 | 16.99 | 16.91 | 17.00

Sub-Test2| 20.41 | 20.83 | 20.52 | 18.45 | 18.87 | 18.56 | 16.79 | 17.21 | 16.90
DC-HSDPA

Sub-Test3| 19.89 | 20.09 | 20.14 | 1793 | 1813 | 18.18 | 16.27 | 16.47 | 16.52

Sub - Test4| 20.09 | 20.03 | 20.04 | 18.13 | 18.07 | 18.08 | 16.47 | 16.41 | 16.42

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 14 of 283
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Maximum Output

Main Antenna

Second Antenna

LTE Band 4
Power(dBm) EIRP (dBm) EIRP (dBm)
RB RB Channel/Frequency(MHz)
BW |Modulation size offset 19957/ | 20175/ | 20393/ | 19957/ | 20175/ | 20393/ | 19957/ | 20175/ | 20393/

1710.7 | 1732.5| 1754.3

1710.7 [ 1732.5| 1754.3

1710.7 | 1732.5 | 1754.3

1.4MHz| 16QAM

21.83 | 21.66 | 21.84

19.87 | 19.70 | 19.88

19.92 | 19.75 | 19.93

21.76 | 21.50 | 22.01

19.80 | 19.54 | 20.05

19.85 | 19.59 | 20.10

2172 | 21.74 | 21.77

19.76 | 19.78 | 19.81

19.81 | 19.83 | 19.86

QPSK

2225 | 21.59 | 21.97

20.29 | 19.63 | 20.01

20.34 | 19.68 | 20.06

21.68 | 21.98 | 21.94

19.72 | 20.02 | 19.98

19.77 | 20.07 | 20.03

21.76 | 21.97 | 21.95

19.80 | 20.01 | 19.99

19.85 | 20.06 | 20.04

20.92 | 20.93 | 20.93

18.96 | 18.97 | 18.97

19.01 | 19.02 | 19.02

20.84 | 21.06 | 20.94

18.88 | 19.10 | 18.98

18.93 | 19.15 | 19.03

20.82 | 20.79 | 21.22

18.86 | 18.83 | 19.26

18.91 | 18.88 | 19.31

20.08 | 20.98 | 20.70

18.12 | 19.02 | 18.74

18.17 | 19.07 | 18.79

21.28 | 20.67 | 20.82

19.32 | 18.71 | 18.86

19.37 | 18.76 | 18.91

20.74 | 20.75 | 20.68

18.78 | 18.79 | 18.72

18.83 | 18.84 | 18.77

20.82 | 20.90 | 20.85

18.86 | 18.94 | 18.89

18.91 | 18.99 | 18.94

19.78 | 19.93 | 19.98

17.82 | 17.97 | 18.02

17.87 | 18.02 | 18.07

20.55 | 20.82 | 20.82

18.59 | 18.86 | 18.86

18.64 | 18.91 | 18.91

20.85 | 20.62 | 20.78

18.89 | 18.66 | 18.82

18.94 | 18.71 | 18.87

19.87 | 20.84 | 20.74

1791 | 18.88 | 18.78

17.96 | 18.93 | 18.83

64QAM

20.71 | 20.62 | 20.68

18.75 | 18.66 | 18.72

18.80 | 18.71 | 18.77

20.76 | 20.63 | 20.77

18.80 | 18.67 | 18.81

18.85 | 18.72 | 18.86

20.73 | 20.76 | 20.71

18.77 | 18.80 | 18.75

18.82 | 18.85 | 18.80

DWW W | 22200 W W W2 200 W W|W | =]

O|lWIN| OO I OJOCOC|lWIMN O O MDD O|lO|lwWwW | dMN|O|lOW|DNMN]|O

19.74 | 19.82 | 19.84

17.78 | 17.86 | 17.88

17.83 | 17.91 | 17.93

Channel/Frequency(MHz)

BW  |Modulation|RB size|RB offset| 19965/ | 20175/ | 20385/ | 19965/ | 20175/ | 20385/ | 19965/ | 20175/ | 20385/
1711.5(1732.5|1753.5 | 1711.5|1732.5 | 1753.5 | 1711.5 | 1732.5 | 1753.5

1 0 21.85 | 21.70 | 21.87 | 19.87 | 19.70 | 19.88 | 19.94 | 19.79 | 19.96

1 7 21.74 | 21.53 | 22.05 | 19.80 | 19.54 | 20.05 | 19.83 | 19.62 | 20.14

1 14 2175 | 21.79 | 21.81 | 19.76 | 19.78 | 19.81 | 19.84 | 19.88 | 19.90

3MHz | QPSK 8 0 21.35 | 20.71 | 21.10 | 20.29 | 19.63 | 20.01 | 19.44 | 18.80 | 19.19
8 4 20.80 | 21.08 | 21.06 | 19.72 | 20.02 | 19.98 | 18.89 | 19.17 | 19.15

8 7 20.86 | 21.08 | 21.05 | 19.80 | 20.01 | 19.99 | 18.95 | 19.17 | 19.14

15 0 20.92 | 20.97 | 20.96 | 18.96 | 18.97 | 18.97 | 19.01 | 19.06 | 19.05
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1 0 20.87 | 21.08 | 20.97 | 18.88 | 19.10 | 18.98 | 18.96 | 19.17 | 19.06
1 7 20.85 | 20.79 | 21.26 | 18.86 | 18.83 | 19.26 | 18.94 | 18.88 | 19.35
1 14 20.10 | 21.02 | 20.73 | 18.12 | 19.02 | 18.74 | 18.19 | 19.11 | 18.82
16QAM 8 0 20.39 | 19.80 | 19.94 | 19.32 | 18.71 | 18.86 | 18.48 | 17.89 | 18.03
8 4 19.85 | 19.88 | 19.80 | 18.78 | 18.79 | 18.72 | 17.94 | 17.97 | 17.89
8 7 19.92 | 20.02 | 19.98 | 18.86 | 18.94 | 18.89 | 18.01 | 18.11 | 18.07
15 0 19.81 | 19.97 | 20.01 | 17.82 | 17.97 | 18.02 | 17.90 | 18.06 | 18.10
1 0 20.58 | 20.84 | 20.85 | 18.59 | 18.86 | 18.86 | 18.67 | 18.93 | 18.94
1 7 20.88 | 20.62 | 20.80 | 18.89 | 18.66 | 18.82 | 18.97 | 18.71 | 18.89
1 14 19.89 | 20.83 | 20.77 | 17.91 | 18.88 | 18.78 | 17.98 | 18.92 | 18.86
64QAM 8 0 19.82 | 19.75 | 19.80 | 18.75 | 18.66 | 18.72 | 17.91 | 17.84 | 17.89
8 4 19.87 | 19.76 | 19.89 | 18.80 | 18.67 | 18.81 | 17.96 | 17.85 | 17.98
8 7 19.83 | 19.88 | 19.84 | 18.77 | 18.80 | 18.75 | 17.92 | 17.97 | 17.93
15 0 19.77 | 19.86 | 19.87 | 17.78 | 17.86 | 17.88 | 17.86 | 17.95 | 17.96

Channel/Frequency(MHz)

BW |Modulation|RB size|RB offset| 19975/ | 20175/ | 20375/ | 19975/ | 20175/ | 20375/ | 19975/ | 20175/ | 20375/
1712.5|1732.5 | 1752.5 | 1712.5 | 1732.5|1752.5 | 1712.5 | 1732.5 | 1752.5

1 0 2182 | 21.68 | 21.83 | 19.86 | 19.72 | 19.87 | 19.91 | 19.77 | 19.92

1 13 21.72 | 2149 | 22.02 | 19.76 | 19.53 | 20.06 | 19.81 | 19.58 | 20.11

1 24 2172 | 21.74 | 21.77 | 19.76 | 19.78 | 19.81 | 19.81 | 19.83 | 19.86

QPSK 12 0 21.32 | 20.66 | 21.06 | 19.36 | 18.70 | 19.10 | 19.41 | 18.75 | 19.15
12 6 20.78 | 21.04 | 21.01 | 18.82 | 19.08 | 19.05 | 18.87 | 19.13 | 19.10

12 13 20.84 | 21.06 | 21.01 | 18.88 | 19.10 | 19.05 | 18.93 | 19.15 | 19.10

25 0 20.92 | 20.96 | 20.94 | 18.96 | 19.00 | 18.98 | 19.01 | 19.05 | 19.03

1 0 20.84 | 21.04 | 20.94 | 18.88 | 19.08 | 18.98 | 18.93 | 19.13 | 19.03

1 13 20.82 | 20.77 | 21.23 | 18.86 | 18.81 | 19.27 | 18.91 | 18.86 | 19.32

1 24 20.07 | 21.00 | 20.69 | 18.11 | 19.04 | 18.73 | 18.16 | 19.09 | 18.78

oMAz 16QAM 12 0 20.37 | 19.76 | 19.91 | 18.41 | 17.80 | 17.95 | 18.46 | 17.85 | 18.00
12 6 19.82 | 19.83 | 19.76 | 17.86 | 17.87 | 17.80 | 1791 | 17.92 | 17.85

12 13 19.89 | 19.97 | 19.94 | 1793 | 18.01 | 17.98 | 17.98 | 18.06 | 18.03

25 0 19.79 | 19.93 | 19.96 | 17.83 | 17.97 | 18.00 | 17.88 | 18.02 | 18.05

1 0 20.55 | 20.84 | 20.82 | 18.59 | 18.88 | 18.86 | 18.64 | 18.93 | 18.91

1 13 20.85 | 20.64 | 20.77 | 18.89 | 18.68 | 18.81 | 18.94 | 18.73 | 18.86

1 24 19.90 | 20.81 | 20.73 | 17.94 | 18.85 | 18.77 | 17.99 | 18.90 | 18.82

O4QAM 12 0 19.80 | 19.71 | 19.81 | 17.84 | 17.75 | 17.85 | 17.89 | 17.80 | 17.90
12 6 19.84 | 19.71 | 19.85 | 17.88 | 17.75 | 17.89 | 1793 | 17.80 | 17.94

12 13 19.80 | 19.83 | 19.80 | 17.84 | 17.87 | 17.84 | 17.89 | 17.92 | 17.89
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25 0 19.75 | 19.82 | 19.82 | 17.79 | 17.86 | 17.86 | 17.84 | 17.91 | 17.91

Channel/Frequency(MHz)

BW |Modulation|RB size|RB offset| 20000/ | 20175/ | 20350/ | 20000/ | 20175/ | 20350/ | 20000/ | 20175/ | 20350/
1715 |1732.5| 1750 | 1715 |1732.5| 1750 | 1715 |1732.5| 1750

1 0 2184 | 2169 | 21.86 | 19.88 | 19.73 | 19.90 | 19.93 | 19.78 | 19.95

1 25 21.75 | 21.54 | 22.06 | 19.79 | 19.58 | 20.10 | 19.84 | 19.63 | 20.15

1 49 2174 | 21.78 | 21.80 | 19.78 | 19.82 | 19.84 | 19.83 | 19.87 | 19.89

QPSK 25 0 2135 | 20.71 | 21.10 | 19.39 | 18.75 | 19.14 | 19.44 | 18.80 | 19.19
25 13 20.81 | 21.09 | 21.05 | 18.85 | 19.13 | 19.09 | 18.90 | 19.18 | 19.14

25 25 20.86 | 21.10 | 21.06 | 18.90 | 19.14 | 19.10 | 18.95 | 19.19 | 19.15

50 0 20.96 | 20.98 | 20.98 | 19.00 | 19.02 | 19.02 | 19.05 | 19.07 | 19.07

1 0 20.86 | 21.07 | 20.96 | 18.90 | 19.11 | 19.00 | 18.95 | 19.16 | 19.05

1 25 20.85 | 20.81 | 21.26 | 18.89 | 18.85 | 19.30 | 18.94 | 18.90 | 19.35

1 49 20.10 | 21.02 | 20.72 | 18.14 | 19.06 | 18.76 | 18.19 | 19.11 | 18.81

10MHz| 16QAM 25 0 20.40 | 19.81 | 19.95 | 18.44 | 17.85 | 17.99 | 18.49 | 17.90 | 18.04
25 13 19.84 | 1987 | 19.79 | 17.88 | 17.91 | 17.83 | 17.93 | 17.96 | 17.88

25 25 19.92 | 20.02 | 19.98 | 17.96 | 18.06 | 18.02 | 18.01 | 18.11 | 18.07

50 0 19.82 | 19.98 | 20.00 | 17.86 | 18.02 | 18.04 | 17.91 | 18.07 | 18.09

1 0 20.57 | 20.83 | 20.84 | 18.61 | 18.87 | 18.88 | 18.66 | 18.92 | 18.93

1 25 20.88 | 20.64 | 20.80 | 18.92 | 18.68 | 18.84 | 18.97 | 18.73 | 18.89

1 49 19.89 | 20.83 | 20.76 | 17.93 | 18.87 | 18.80 | 17.98 | 18.92 | 18.85

64QAM 25 0 19.83 | 19.76 | 19.81 | 17.87 | 17.80 | 17.85 | 17.92 | 17.85 | 17.90
25 13 19.86 | 19.75 | 19.88 | 17.90 | 17.79 | 17.92 | 17.95 | 17.84 | 17.97

25 25 19.83 | 19.88 | 19.84 | 17.87 | 17.92 | 17.88 | 17.92 | 17.97 | 17.93

50 0 19.78 | 19.87 | 19.86 | 17.82 | 17.91 | 17.90 | 17.87 | 17.96 | 17.95

Channel/Frequency(MHz)

BW |Modulation|RB size|RB offset| 20025/ | 20175/ | 20325/ | 20025/ | 20175/ | 20325/ | 20025/ | 20175/ | 20325/
1717.5 | 1732.5 | 1747.5 | 1717.5|1732.5 | 1747.5 | 1717.5 | 1732.5 | 1747.5

1 0 2183 | 21.65 | 21.84 | 19.87 | 19.69 | 19.88 | 19.92 | 19.74 | 19.93

1 38 21.73 | 21.53 | 22.03 | 19.77 | 19.57 | 20.07 | 19.82 | 19.62 | 20.12

1 74 2171 | 21.73 | 21.76 | 19.75 | 19.77 | 19.80 | 19.80 | 19.82 | 19.85

QPSK 36 0 21.33 | 20.67 | 21.07 | 19.37 | 18.71 | 1911 | 19.42 | 18.76 | 19.16

15MHz 36 18 20.78 | 21.04 | 21.01 | 18.82 | 19.08 | 19.05 | 18.87 | 19.13 | 19.10
36 39 20.83 | 21.07 | 21.02 | 18.87 | 19.11 | 19.06 | 18.92 | 19.16 | 19.11

75 0 20.94 | 20.94 | 20.93 | 18.98 | 18.98 | 18.97 | 19.03 | 19.03 | 19.02

1 0 20.81 | 21.05 | 20.94 | 18.85 | 19.09 | 18.98 | 18.90 | 19.14 | 19.03

100AM 1 38 20.83 | 20.78 | 21.24 | 18.87 | 18.82 | 19.28 | 18.92 | 18.87 | 19.33
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1 74 20.07 | 20.98 | 20.69 | 18.11 | 19.02 | 18.73 | 18.16 | 19.07 | 18.78
36 0 20.37 | 19.79 | 19.92 | 1841 | 17.83 | 17.96 | 18.46 | 17.88 | 18.01
36 18 19.81 | 19.82 | 19.75 | 17.85 | 17.86 | 17.79 | 17.90 | 17.91 | 17.84
36 39 19.90 | 19.98 | 19.95 | 17.94 | 18.02 | 17.99 | 17.99 | 18.07 | 18.04
75 0 19.79 | 19.93 | 19.96 | 17.83 | 17.97 | 18.00 | 17.88 | 18.02 | 18.05
1 0 20.52 | 20.81 | 20.82 | 18.56 | 18.85 | 18.86 | 18.61 | 18.90 | 18.91
1 38 20.86 | 20.61 | 20.78 | 18.90 | 18.65 | 18.82 | 18.95 | 18.70 | 18.87
1 74 19.90 | 20.82 | 20.77 | 17.94 | 18.86 | 18.81 | 17.99 | 18.91 | 18.86
64QAM 36 0 19.82 | 19.78 | 19.82 | 1786 | 17.82 | 17.86 | 17.91 | 17.87 | 17.91
36 18 19.84 | 19.72 | 19.87 | 17.88 | 17.76 | 17.91 | 1793 | 17.81 | 17.96
36 39 19.81 | 19.84 | 19.81 | 17.85 | 17.88 | 17.85 | 17.90 | 17.93 | 17.90
75 0 19.75 | 19.82 | 19.82 | 17.79 | 17.86 | 17.86 | 17.84 | 17.91 | 17.91
Channel/Frequency(MHz)
BW  [Modulation|RB size|RB offset| 20050/ | 20175/ | 20300/ | 20050/ | 20175/ | 20300/ | 20050/ | 20175/ | 20300/
1720 | 1732.5| 1745 | 1720 |1732.5| 1745 | 1720 [1732.5| 1745
1 0 21.80 | 21.61 | 21.81 | 19.84 | 19.65 | 19.85 | 19.89 | 19.70 | 19.90
1 50 21.72 | 2149 | 22.01 | 19.76 | 19.53 | 20.05 | 19.81 | 19.58 | 20.10
1 99 2169 | 21.72 | 21.73 | 19.73 | 19.76 | 19.77 | 19.78 | 19.81 | 19.82
QPSK 50 0 21.30 | 20.62 | 21.03 | 19.34 | 18.66 | 19.07 | 19.39 | 18.71 | 19.12
50 25 20.76 | 21.00 | 20.98 | 18.80 | 19.04 | 19.02 | 18.85 | 19.09 | 19.07
50 50 20.80 | 21.02 | 20.98 | 18.84 | 19.06 | 19.02 | 18.89 | 19.11 | 19.07
100 0 20.91 | 20.89 | 20.89 | 18.95 | 18.93 | 18.93 | 19.00 | 18.98 | 18.98
1 0 20.68 | 21.01 | 20.89 | 18.72 | 19.05 | 18.93 | 18.77 | 19.10 | 18.98
1 50 20.79 | 20.76 | 21.20 | 18.83 | 18.80 | 19.24 | 18.88 | 18.85 | 19.29
1 99 20.05 | 20.95 | 20.67 | 18.09 | 18.99 | 18.71 | 18.14 | 19.04 | 18.76
20MHz| 16QAM 50 0 20.34 | 19.75 | 19.89 | 18.38 | 17.79 | 17.93 | 18.43 | 17.84 | 17.98
50 25 19.78 | 19.80 | 19.72 | 17.82 | 17.84 | 17.76 | 17.87 | 17.89 | 17.81
50 50 19.87 | 19.93 | 19.91 | 17.91 | 1797 | 17.95 | 17.96 | 18.02 | 18.00
100 0 19.77 | 19.89 | 19.93 | 17.81 | 1793 | 17.97 | 17.86 | 17.98 | 18.02
1 0 20.50 | 20.77 | 20.77 | 18.54 | 18.81 | 18.81 | 18.59 | 18.86 | 18.86
1 50 20.82 | 20.59 | 20.74 | 18.86 | 18.63 | 18.78 | 18.91 | 18.68 | 18.83
1 99 19.84 | 20.76 | 20.71 | 17.88 | 18.80 | 18.75 | 17.93 | 18.85 | 18.80
64QAM 50 0 19.77 | 19.70 | 19.75 | 17.81 | 17.74 | 17.79 | 17.86 | 17.79 | 17.84
50 25 19.80 | 19.68 | 19.81 | 17.84 | 17.72 | 17.85 | 17.89 | 17.77 | 17.90
50 50 19.78 | 19.79 | 19.77 | 1782 | 17.83 | 17.81 | 17.87 | 17.88 | 17.86
100 0 19.73 | 19.78 | 19.79 | 17.77 | 17.82 | 17.83 | 17.82 | 17.87 | 17.88
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LTE Band 7 Maximum Output Main Antenna Second Antenna
Power(dBm) EIRP (dBm) EIRP (dBm)
Channel/Frequency(MHz)
BW |Modulation|RB size RB offset| 20775/ | 21100/ | 21425/ | 20775/ | 21100/ | 21425/ | 20775/ | 21100/ | 21425/
2502.5| 2535 |2567.5|2502.5| 2535 |2567.5|2502.5| 2535 |2567.5
1 0 20.29 | 20.40 | 20.39 | 19.59 | 19.70 | 19.69 | 18.74 | 18.85 | 18.84
1 13 19.97 | 19.67 | 20.38 | 19.27 | 18.97 | 19.68 | 18.42 | 18.12 | 18.83
1 24 19.93 | 19.61 | 19.86 | 19.23 | 18.91 | 19.16 | 18.38 | 18.06 | 18.31
QPSK 12 0 20.15 | 20.18 | 20.12 | 19.45 | 19.48 | 1942 | 18.60 | 18.63 | 18.57
12 6 20.06 | 19.95 | 20.27 | 19.36 | 19.25 | 19.57 | 18.51 | 18.40 | 18.72
12 13 19.99 | 20.04 | 20.19 | 19.29 | 19.34 | 19.49 | 18.44 | 18.49 | 18.64
25 0 20.17 | 20.06 | 20.26 | 19.47 | 19.36 | 19.56 | 18.62 | 18.51 | 18.71
1 0 20.86 | 20.40 | 20.50 | 20.16 | 19.70 | 19.80 | 19.31 | 18.85 | 18.95
1 13 20.84 | 20.35 | 20.96 | 20.14 | 19.65 | 20.26 | 19.29 | 18.80 | 19.41
1 24 20.50 | 20.05 | 20.44 | 19.80 | 19.35 | 19.74 | 18.95 | 18.50 | 18.89
5MHz | 16QAM 12 0 20.18 | 20.03 | 20.16 | 19.48 | 19.33 | 19.46 | 18.63 | 18.48 | 18.61
12 6 20.12 | 19.96 | 20.26 | 19.42 | 19.26 | 19.56 | 18.57 | 18.41 | 18.71
12 13 20.07 | 20.04 | 20.28 | 19.37 | 19.34 | 19.58 | 18.52 | 18.49 | 18.73
25 0 20.17 | 20.01 | 20.23 | 19.47 | 19.31 | 19.53 | 18.62 | 18.46 | 18.68
1 0 20.28 | 20.38 | 20.29 | 19.58 | 19.68 | 19.59 | 18.73 | 18.83 | 18.74
1 13 19.93 | 20.04 | 20.30 | 19.23 | 19.34 | 19.60 | 18.38 | 18.49 | 18.75
1 24 19.63 | 19.98 | 19.79 | 18.93 | 19.28 | 19.09 | 18.08 | 18.43 | 18.24
64QAM 12 0 19.66 | 19.76 | 19.58 | 18.96 | 19.06 | 18.88 | 18.11 | 18.21 | 18.03
12 6 19.72 | 19.69 | 19.70 | 19.02 | 18.99 | 19.00 | 18.17 | 18.14 | 18.15
12 13 19.66 | 19.47 | 19.71 | 1896 | 18.77 | 19.01 | 18.11 | 17.92 | 18.16
25 0 19.73 | 19.56 | 19.69 | 19.03 | 18.86 | 18.99 | 18.18 | 18.01 | 18.14
Channel/Frequency(MHz)
BW |Modulation|RB size RB offset| 20800/ | 21100/ | 21400/ | 20800/ | 21100/ | 21400/ | 20800/ | 21100/ | 21400/
2505 | 2535 | 2565 | 2505 | 2535 | 2565 | 2505 | 2535 | 2565
1 0 20.31 | 20.41 | 20.42 | 19.61 | 19.71 | 19.72 | 18.76 | 18.86 | 18.87
1 25 20.00 | 19.72 | 20.42 | 19.30 | 19.02 | 19.72 | 18.45 | 18.17 | 18.87
1 49 19.95 | 19.65 | 19.89 | 19.25 | 18.95 | 19.19 | 18.40 | 18.10 | 18.34
QPSK 25 0 20.18 | 20.23 | 20.16 | 19.48 | 19.53 | 19.46 | 18.63 | 18.68 | 18.61
10MHz 25 13 20.09 | 20.00 | 20.31 | 19.39 | 19.30 | 19.61 | 18.54 | 18.45 | 18.76
25 25 20.01 | 20.08 | 20.24 | 19.31 | 19.38 | 19.54 | 18.46 | 18.53 | 18.69
50 0 20.21 | 20.08 | 20.30 | 19.51 | 19.38 | 19.60 | 18.66 | 18.53 | 18.75
16QAM 1 0 20.88 | 20.43 | 20.52 | 20.18 | 19.73 | 19.82 | 19.33 | 18.88 | 18.97
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1 25 20.87 | 20.39 | 20.99 | 20.17 | 19.69 | 20.29 | 19.32 | 18.84 | 19.44
1 49 20.53 | 20.07 | 20.47 | 19.83 | 19.37 | 19.77 | 18.98 | 18.52 | 18.92
25 0 20.21 | 20.08 | 20.20 | 19.51 | 19.38 | 19.50 | 18.66 | 18.53 | 18.65
25 13 20.14 | 20.00 | 20.29 | 19.44 | 19.30 | 19.59 | 18.59 | 18.45 | 18.74
25 25 20.10 | 20.09 | 20.32 | 19.40 | 19.39 | 19.62 | 18.55 | 18.54 | 18.77
50 20.20 | 20.06 | 20.27 | 19.50 | 19.36 | 19.57 | 18.65 | 18.51 | 18.72
1 20.30 | 20.37 | 20.31 | 19.60 | 19.67 | 19.61 | 18.75 | 18.82 | 18.76
1 25 19.96 | 20.04 | 20.33 | 19.26 | 19.34 | 19.63 | 18.41 | 18.49 | 18.78
1 49 19.62 | 20.00 | 19.82 | 18.92 | 19.30 | 19.12 | 18.07 | 18.45 | 18.27
64QAM 25 0 19.69 | 19.81 | 19.58 | 18.99 | 19.11 | 18.88 | 18.14 | 18.26 | 18.03
25 13 19.74 | 19.73 | 19.73 | 19.04 | 19.03 | 19.03 | 18.19 | 18.18 | 18.18
25 25 19.69 | 19.52 | 19.75 | 18.99 | 18.82 | 19.05 | 18.14 | 17.97 | 18.20
50 0 19.76 | 19.61 | 19.73 | 19.06 | 18.91 | 19.03 | 18.21 | 18.06 | 18.18
Channel/Frequency(MHz)
BW |Modulation|RB size RB offset| 20825/ | 21100/ | 21375/ | 20825/ | 21100/ | 21375/ | 20825/ | 21100/ | 21375/
2507.5| 2535 |2562.5|2507.5| 2535 |2562.5|2507.5| 2535 |2562.5
1 0 20.30 | 20.37 | 20.40 | 19.60 | 19.67 | 19.70 | 18.75 | 18.82 | 18.85
1 38 19.98 | 19.71 | 20.39 | 19.28 | 19.01 | 19.69 | 1843 | 18.16 | 18.84
1 74 19.92 | 19.60 | 19.85 | 19.22 | 18.90 | 19.15 | 18.37 | 18.05 | 18.30
QPSK 36 0 20.16 | 20.19 | 20.13 | 19.46 | 19.49 | 1943 | 18.61 | 18.64 | 18.58
36 18 20.06 | 19.95 | 20.27 | 19.36 | 19.25 | 19.57 | 18.51 | 18.40 | 18.72
36 39 19.98 | 20.05 | 20.20 | 19.28 | 19.35 | 19.50 | 18.43 | 18.50 | 18.65
75 20.19 | 20.04 | 20.25 | 19.49 | 19.34 | 19.55 | 18.64 | 18.49 | 18.70
1 20.83 | 20.41 | 20.50 | 20.13 | 19.71 | 19.80 | 19.28 | 18.86 | 18.95
1 38 20.85 | 20.36 | 20.97 | 20.15 | 19.66 | 20.27 | 19.30 | 18.81 | 19.42
1 74 20.50 | 20.03 | 20.44 | 19.80 | 19.33 | 19.74 | 18.95 | 18.48 | 18.89
15MHz| 16QAM 36 0 20.18 | 20.06 | 20.17 | 19.48 | 19.36 | 19.47 | 18.63 | 18.51 | 18.62
36 18 20.11 | 19.95 | 20.25 | 19.41 | 19.25 | 19.55 | 18.56 | 18.40 | 18.70
36 39 20.08 | 20.05 | 20.29 | 19.38 | 19.35 | 19.59 | 18.53 | 18.50 | 18.74
75 20.17 | 20.01 | 20.23 | 19.47 | 19.31 | 19.53 | 18.62 | 18.46 | 18.68
1 20.25 | 20.35 | 20.29 | 19.55 | 19.65 | 19.59 | 18.70 | 18.80 | 18.74
1 38 19.94 | 20.01 | 20.31 | 19.24 | 19.31 | 19.61 | 18.39 | 18.46 | 18.76
1 74 19.63 | 19.99 | 19.83 | 18.93 | 19.29 | 19.13 | 18.08 | 18.44 | 18.28
64QAM 36 0 19.68 | 19.83 | 19.59 | 18.98 | 19.13 | 18.89 | 18.13 | 18.28 | 18.04
36 18 19.72 | 19.70 | 19.72 | 19.02 | 19.00 | 19.02 | 18.17 | 18.15 | 18.17
36 39 19.67 | 1948 | 19.72 | 1897 | 18.78 | 19.02 | 18.12 | 17.93 | 18.17
75 0 19.73 | 19.56 | 19.69 | 19.03 | 18.86 | 18.99 | 18.18 | 18.01 | 18.14
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RF Test Report Report No.: RR2112A1178-R3
Channel/Frequency(MHz)
BW |Modulation|RB size RB offset| 20850/ | 21100/ | 21350/ | 20850/ | 21100/ | 21350/ | 20850/ | 21100/ | 21350/
2510 | 2535 | 2560 | 2510 | 2535 | 2560 | 2510 | 2535 | 2560
1 0 20.27 | 20.33 | 20.38 | 19.57 | 19.63 | 19.68 | 18.72 | 18.78 | 18.83
1 50 19.97 | 19.67 | 20.37 | 19.27 | 18.97 | 19.67 | 18.42 | 18.12 | 18.82
1 99 19.90 | 19.59 | 19.82 | 19.20 | 18.89 | 19.12 | 18.35 | 18.04 | 18.27
QPSK 50 0 20.13 | 20.14 | 20.09 | 19.43 | 19.44 | 19.39 | 18.58 | 18.59 | 18.54
50 25 20.04 | 19.91 | 20.24 | 19.34 | 19.21 | 19.54 | 18.49 | 18.36 | 18.69
50 50 19.95 | 20.00 | 20.16 | 19.25 | 19.30 | 19.46 | 18.40 | 18.45 | 18.61
100 0 20.16 | 19.99 | 20.21 | 19.46 | 19.29 | 19.51 | 18.61 | 18.44 | 18.66
1 0 20.58 | 20.37 | 20.45 | 19.88 | 19.67 | 19.75 | 19.03 | 18.82 | 18.90
1 50 20.81 | 20.34 | 20.93 | 20.11 | 19.64 | 20.23 | 19.26 | 18.79 | 19.38
1 99 20.48 | 20.00 | 20.42 | 19.78 | 19.30 | 19.72 | 18.93 | 18.45 | 18.87
20MHz| 16QAM 50 0 20.15 | 20.02 | 20.14 | 19.45 | 19.32 | 19.44 | 18.60 | 18.47 | 18.59
50 25 20.08 | 19.93 | 20.22 | 19.38 | 19.23 | 19.52 | 18.53 | 18.38 | 18.67
50 50 20.05 | 20.00 | 20.25 | 19.35 | 19.30 | 19.55 | 18.50 | 18.45 | 18.70
100 20.15 | 19.97 | 20.20 | 19.45 | 19.27 | 19.50 | 18.60 | 18.42 | 18.65
1 20.23 | 20.31 | 20.24 | 19.53 | 19.61 | 19.54 | 18.68 | 18.76 | 18.69
1 50 19.90 | 19.99 | 20.27 | 19.20 | 19.29 | 19.57 | 18.35 | 18.44 | 18.72
1 99 19.57 | 19.93 | 19.77 | 18.87 | 19.23 | 19.07 | 18.02 | 18.38 | 18.22
64QAM 50 0 19.63 | 19.75 | 19.52 | 18,93 | 19.05 | 18.82 | 18.08 | 18.20 | 17.97
50 25 19.68 | 19.66 | 19.66 | 18.98 | 18.96 | 18.96 | 18.13 | 18.11 | 18.11
50 50 19.64 | 19.43 | 19.68 | 18.94 | 18.73 | 18.98 | 18.09 | 17.88 | 18.13
100 0 19.71 | 19.52 | 19.66 | 19.01 | 18.82 | 18.96 | 18.16 | 17.97 | 18.11
LTE Band 12 Maximum Output Main Antenna Second Antenna
Power(dBm) ERP (dBm) ERP (dBm)
RB RE Channel/Frequency(MHz)

BW |Modulation size offset 23017/ | 23095/ | 23173/ | 23017/ | 23095/ | 23173/ | 23017/ | 23095/ | 23173/
699.7 | 707.5 | 715.3 | 699.7 | 707.5 | 715.3 | 699.7 | 707.5 | 715.3
1 0 23.77 | 23.29 | 2424 | 15.38 | 14.90 | 15.85 | 12.70 | 12.22 | 13.17
1 2 23.89 | 24.07 | 23.88 | 15.50 | 15.68 | 1549 | 12.82 | 13.00 | 12.81
1 5 2411 | 24.02 | 23.97 | 15.72 | 15.63 | 15.58 | 13.04 | 12.95 | 12.90
QPSK 3 0 24.05 | 24.01 | 23.96 | 15.66 | 15.62 | 1557 | 12.98 | 12.94 | 12.89
1AMz 3 2 23.89 | 23.97 | 23.90 | 1550 | 15.58 | 15.51 | 12.82 | 12.90 | 12.83
3 3 24.02 | 24.01 | 23.98 | 1563 | 15.62 | 1559 | 12.95 | 12.94 | 12.91
6 0 23.08 | 23.06 | 23.01 | 1469 | 14.67 | 1462 | 12.01 | 11.99 | 11.94
16QAM 1 0 2341 | 2285 | 2291 | 15.02 | 14.46 | 1452 | 12.34 | 11.78 | 11.84
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1 2 23.39 | 23.37 | 23.41 | 15.00 | 14.98 | 15.02 | 12.32 | 12.30 | 12.34
1 5 23.63 | 23.60 | 23.67 | 15.24 | 15.21 | 15.28 | 12.56 | 12.53 | 12.60
3 0 23.00 | 22.94 | 23.01 | 1461 | 1455 | 1462 | 11.93 | 11.87 | 11.94
3 2 2293 | 2290 | 22.98 | 1454 | 1451 | 1459 | 11.86 | 11.83 | 11.91
3 3 2294 | 2291 | 2297 | 1455 | 1452 | 1458 | 11.87 | 11.84 | 11.90
6 0 2194 | 2193 | 22.03 | 13.55 | 13.54 | 13.64 | 10.87 | 10.86 | 10.96
1 0 22.02 | 21.98 | 22.04 | 13.63 | 13.59 | 13.65 | 10.95 | 10.91 | 10.97
1 2 2190 | 21.88 | 21.94 | 13.51 | 13.49 | 13.55 | 10.83 | 10.81 | 10.87
1 5 2190 | 21.89 | 21.91 | 13.51 | 13.50 | 13.52 | 10.83 | 10.82 | 10.84
64QAM 3 0 21.78 | 21.68 | 21.75 | 13.39 | 13.29 | 13.36 | 10.71 | 10.61 | 10.68
3 2 21.80 | 21.75 | 21.83 | 13.41 | 13.36 | 13.44 | 10.73 | 10.68 | 10.76
3 3 21.86 | 21.83 | 21.89 | 13.47 | 13.44 | 13.50 | 10.79 | 10.76 | 10.82
6 0 20.82 | 20.81 | 20.91 | 1243 | 1242 | 1252 | 9.75 9.74 | 9.84
Channel/Frequency(MHz)
BW  [Modulation|RB size|RB offset| 23025/ | 23095/ | 23165/ | 23025/ | 23095/ | 23165/ | 23025/ | 23095/ | 23165/
700.5 | 707.5 | 714.5 | 700.5 | 707.5 | 714.5 | 700.5 | 707.5 | 714.5
1 23.79 | 23.33 | 24.27 | 1540 | 14.94 | 1588 | 12.72 | 12.26 | 13.20
1 23.87 | 2410 | 23.92 | 1548 | 15.71 | 1553 | 12.80 | 13.03 | 12.85
1 14 2414 | 24.07 | 24.01 | 15.75 | 1568 | 15.62 | 13.07 | 13.00 | 12.94
QPSK 8 0 23.15 | 23.13 | 23.09 | 14.76 | 14.74 | 14.70 | 12.08 | 12.06 | 12.02
8 4 23.01 | 23.07 | 23.02 | 14.62 | 1468 | 14.63 | 11.94 | 12.00 | 11.95
8 7 2312 | 2312 | 23.08 | 14.73 | 14.73 | 1469 | 12.05 | 12.05 | 12.01
15 0 23.08 | 23.10 | 23.04 | 14.69 | 14.71 | 14.65 | 12.01 | 12.03 | 11.97
1 0 2344 | 22.87 | 2294 | 15.05 | 14.48 | 1455 | 12.37 | 11.80 | 11.87
1 7 2342 | 23.37 | 23.45 | 15.03 | 14.98 | 15.06 | 12.35 | 12.30 | 12.38
1 14 23.65 | 23.64 | 23.70 | 15.26 | 15.25 | 15.31 | 12.58 | 12.57 | 12.63
3MHz | 16QAM 8 0 2211 | 22.07 | 2213 | 13.72 | 13.68 | 13.74 | 11.04 | 11.00 | 11.06
8 4 22.04 | 22.03 | 22.10 | 13.65 | 13.64 | 13.71 | 10.97 | 10.96 | 11.03
8 7 22.04 | 22.03 | 22.10 | 13.65 | 13.64 | 13.71 | 10.97 | 10.96 | 11.03
15 0 21.97 | 2197 | 22.06 | 13.58 | 13.58 | 13.67 | 10.90 | 10.90 | 10.99
1 0 22.05 | 22.00 | 22.07 | 13.66 | 13.61 | 13.68 | 10.98 | 10.93 | 11.00
1 7 2193 | 21.88 | 21.96 | 13.54 | 13.49 | 13.57 | 10.86 | 10.81 | 10.89
1 14 2192 | 21.88 | 21.94 | 13.53 | 13.49 | 13.55 | 10.85 | 10.81 | 10.87
64QAM 8 0 20.89 | 20.81 | 20.87 | 1250 | 12.42 | 1248 | 9.82 9.74 | 9.80
8 4 20.91 | 20.88 | 20.95 | 1252 | 12.49 | 12.56 | 9.84 9.81 9.88
8 7 20.96 | 20.95 | 21.02 | 12,57 | 12.56 | 12.63 | 9.89 9.88 | 9.95
15 0 20.85 | 20.85 | 20.94 | 1246 | 12.46 | 1255 | 9.78 9.78 | 9.87
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RF Test Report Report No.: RR2112A1178-R3
Channel/Frequency(MHz)
BW [Modulation|RB size|RB offset| 23035/ | 23095/ | 23155/ | 23035/ | 23095/ | 23155/ | 23035/ | 23095/ | 23155/
701.5 | 707.5 | 713.5 | 701.5 | 707.5 | 713.5 | 701.5 | 707.5 | 713.5
1 0 23.76 | 23.31 | 24.23 | 1637 | 14.92 | 15684 | 12.69 | 12.24 | 13.16
1 13 23.85 | 24.06 | 23.89 | 1546 | 15.67 | 15.50 | 12.78 | 12.99 | 12.82
1 24 2411 | 24.02 | 23.97 | 15.72 | 15.63 | 15.58 | 13.04 | 12.95 | 12.90
QPSK 12 0 2312 | 23.08 | 23.05 | 14.73 | 14.69 | 14.66 | 12.05 | 12.01 | 11.98
12 6 2299 | 23.03 | 22.97 | 1460 | 14.64 | 1458 | 11.92 | 11.96 | 11.90
12 13 2310 | 23.10 | 23.04 | 14.71 | 14.71 | 14.65 | 12.03 | 12.03 | 11.97
25 0 23.08 | 23.09 | 23.02 | 14.69 | 14.70 | 14.63 | 12.01 | 12.02 | 11.95
1 0 2341 | 2283 | 2291 | 15.02 | 1444 | 1452 | 12.34 | 11.76 | 11.84
1 13 23.39 | 23.35 | 23.42 | 15.00 | 1496 | 15.03 | 12.32 | 12.28 | 12.35
1 24 23.62 | 23.62 | 23.66 | 15.23 | 15.23 | 15.27 | 12.55 | 12.55 | 12.59
5MHz | 16QAM 12 0 22.09 | 22.03 | 22.10 | 13.70 | 13.64 | 13.71 | 11.02 | 10.96 | 11.03
12 6 22.01 | 21.98 | 22.06 | 13.62 | 13.59 | 13.67 | 10.94 | 10.91 | 10.99
12 13 22.01 | 21.98 | 22.06 | 13.62 | 13.59 | 13.67 | 10.94 | 10.91 | 10.99
25 0 2195 | 2193 | 22.01 | 13.56 | 13.54 | 13.62 | 10.88 | 10.86 | 10.94
1 0 22.02 | 22.00 | 22.04 | 13.63 | 13.61 | 13.65 | 10.95 | 10.93 | 10.97
1 13 2190 | 2190 | 21.93 | 13.51 | 13.51 | 13.54 | 10.83 | 10.83 | 10.86
1 24 2193 | 21.86 | 21.90 | 13.54 | 13.47 | 13.51 | 10.86 | 10.79 | 10.83
64QAM 12 0 20.87 | 20.77 | 20.88 | 12.48 | 12.38 | 12.49 | 9.80 9.70 9.81
12 6 20.88 | 20.83 | 20.91 | 1249 | 12.44 | 1252 | 9.81 9.76 9.84
12 13 20.93 | 20.90 | 20.98 | 12.54 | 12.51 | 12.59 | 9.86 9.83 9.91
25 20.83 | 20.81 | 20.89 | 1244 | 12.42 | 12.50 | 9.76 9.74 9.82
Channel/Frequency(MHz)
BW [Modulation|RB size|RB offset| 23060/ | 23095/ | 23130/ | 23060/ | 23095/ | 23130/ | 23060/ | 23095/ | 23130/
704 707.5 711 704 707.5 711 704 707.5 711
1 0 23.74 | 23.24 | 24.21 | 1635 | 14.85 | 16.82 | 12.67 | 1217 | 13.14
1 25 23.85 | 24.06 | 23.88 | 1546 | 15.67 | 15.49 | 12.78 | 12.99 | 12.81
1 49 24.08 | 24.00 | 23.93 | 15.69 | 15.61 | 15654 | 13.01 | 12.93 | 12.86
QPSK 25 0 23.10 | 23.04 | 23.02 | 14.71 | 14.65 | 1463 | 12.03 | 11.97 | 11.95
25 13 2297 | 2299 | 22.94 | 14.58 | 14.60 | 14.55 | 11.90 | 11.92 | 11.87
10MHz 25 25 23.06 | 23.06 | 23.01 | 14.67 | 14.67 | 14.62 | 11.99 | 11.99 | 11.94
50 0 23.07 | 23.02 | 22.97 | 14.68 | 14.63 | 14.58 | 12.00 | 11.95 | 11.90
1 0 22.84 | 2280 | 22.86 | 14.45 | 14.41 | 1447 | 11.77 | 1173 | 11.79
16QAM 1 25 23.36 | 23.34 | 23.39 | 14.97 | 1495 | 15.00 | 12.29 | 12.27 | 12.32
1 49 23.60 | 23.57 | 23.64 | 15.21 | 1518 | 15.25 | 12.53 | 12.50 | 12.57
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25 0 22.06 | 22.02 | 22.08 | 13.67 | 13.63 | 13.69 | 10.99 | 10.95 | 11.01
25 13 2197 | 2195 | 22.02 | 13.58 | 13.56 | 13.63 | 10.90 | 10.88 | 10.95
25 25 21.99 | 21.94 | 22.03 | 13.60 | 13.55 | 13.64 | 10.92 | 10.87 | 10.96
50 0 2193 | 21.89 | 21.98 | 13.54 | 13.50 | 13.59 | 10.86 | 10.82 | 10.91
1 0 2197 | 2193 | 21.99 | 13.58 | 13.54 | 13.60 | 10.90 | 10.86 | 10.92
1 25 21.87 | 21.85 | 21.90 | 13.48 | 13.46 | 13.51 | 10.80 | 10.78 | 10.83
1 49 21.87 | 21.81 | 21.88 | 13.48 | 13.42 | 13.49 | 10.80 | 10.74 | 10.81
64QAM 25 0 20.84 | 20.76 | 20.82 | 1245 | 12.37 | 1243 | 9.77 | 9.69 | 9.75
25 13 20.84 | 20.80 | 20.87 | 1245 | 12.41 | 1248 | 9.77 | 9.73 | 9.80
25 25 2091 | 20.86 | 20.95 | 1252 | 1247 | 1256 | 9.84 | 9.79 | 9.88
50 0 20.81 | 20.77 | 20.86 | 12.42 | 12.38 | 1247 | 9.74 | 9.70 | 9.79
LTE Band 13 Maximum Output Main Antenna Second Antenna
Power(dBm) ERP (dBm) ERP (dBm)
Channel/Frequency(MHz)
BW |Modulation|RB size RB offset| 23205/ | 23230/ | 23255/ | 23205/ | 23230/ | 23255/ | 23205/ | 23230/ | 23255/
7795 | 782 | 7845 | 7795 | 782 | 7845 | 7795 | 782 | 784.5
1 0 23.50 | 23.55 | 23,50 | 15.11 | 15.16 | 15.11 | 1243 | 1248 | 1243
1 13 24.07 | 24.07 | 24.08 | 1568 | 15.68 | 1569 | 13.00 | 13.00 | 13.01
1 24 24.08 | 24.07 | 24.09 | 1569 | 15.68 | 15.70 | 13.01 | 13.00 | 13.02
QPSK 12 0 2311 | 2313 | 2312 | 14.72 | 1474 | 1473 | 12.04 | 12.06 | 12.05
12 6 23.09 | 23.11 | 23.10 | 14.70 | 14.72 | 14.71 | 12.02 | 12.04 | 12.03
12 13 23.02 | 23.02 | 23.01 | 1463 | 14.63 | 1462 | 11.95 | 11.95 | 11.94
25 0 23.15 | 23.21 | 2319 | 14.76 | 14.82 | 14.80 | 12.08 | 12.14 | 1212
1 0 2352 | 23.02 | 23.04 | 1513 | 14.63 | 1465 | 1245 | 11.95 | 11.97
1 13 23.50 | 23.48 | 23,50 | 15.11 | 15.09 | 1511 | 1243 | 1241 | 1243
1 24 23.48 | 23.51 | 23.48 | 15.09 | 15.12 | 15.09 | 12.41 | 1244 | 12.41
oMz 16QAM 12 0 22.07 | 22.05 | 22.06 | 13.68 | 13.66 | 13.67 | 11.00 | 10.98 | 10.99
12 6 2216 | 2215 | 2216 | 13.77 | 13.76 | 13.77 | 11.09 | 11.08 | 11.09
12 13 2218 | 22.20 | 2219 | 13.79 | 13.81 | 13.80 | 11.11 | 11.13 | 11.12
25 0 22.06 | 22.08 | 22.07 | 13.67 | 13.69 | 13.68 | 10.99 | 11.01 | 11.00
1 0 2216 | 2218 | 22.16 | 13.77 | 13.79 | 13.77 | 11.09 | 11.11 | 11.09
1 13 22.05 | 22.07 | 22.05 | 13.66 | 13.68 | 13.66 | 10.98 | 11.00 | 10.98
640AM 1 24 2215 | 2214 | 2211 | 13.76 | 13.75 | 13.72 | 11.08 | 11.07 | 11.04
12 2150 | 21.48 | 21.53 | 13.11 | 13.09 | 13.14 | 10.43 | 10.41 | 10.46
12 21.39 | 21.38 | 21.39 | 13.00 | 12.99 | 13.00 | 10.32 | 10.31 | 10.32
12 13 21.31 | 21.33 | 21.32 | 1292 | 12.94 | 1293 | 10.24 | 10.26 | 10.25
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25 0 2132 | 21.34 | 21.33 | 1293 | 12.95 | 12.94 | 10.25 | 10.27 | 10.26
Channel/Frequency(MHz)
BW |Modulation|RB size|RB offset ; 23230/ / / 23230/ / / 23230/ /
782 782 782
1 0 / 23.48 / / 15.09 / / 12.41 /
1 25 / 24.07 / / 15.68 / / 13.00 /
1 49 / 24.05 / / 15.66 / / 12.98 /
QPSK 25 0 / 23.09 / / 14.70 / / 12.02 /
25 13 / 23.07 / / 14.68 / / 12.00 /
25 25 / 22.98 / / 14.59 / / 11.91 /
50 / 23.14 / / 14.75 / / 12.07 /
1 / 22.99 / / 14.60 / / 11.92 /
1 25 / 23.47 / / 15.08 / / 12.40 /
1 49 / 23.46 / / 15.07 / / 12.39 /
10MHz| 16QAM 25 0 / 22.04 / / 13.65 / / 10.97 /
25 13 / 2212 / / 13.73 / / 11.05 /
25 25 / 22.16 / / 13.77 / / 11.09 /
50 0 / 22.04 / / 13.65 / / 10.97 /
1 0 / 22.11 / / 13.72 / / 11.04 /
1 25 / 22.02 / / 13.63 / / 10.95 /
1 49 / 22.09 / / 13.70 / / 11.02 /
64QAM 25 0 / 21.47 / / 13.08 / / 10.40 /
25 13 / 21.35 / / 12.96 / / 10.28 /
25 25 / 21.29 / / 12.90 / / 10.22 /
50 0 / 21.30 / / 12.91 / / 10.23 /
LTE Band 17 Maximum Output Main Antenna Second Antenna
Power(dBm) ERP (dBm) ERP (dBm)
Channel/Frequency(MHz)
BW |Modulation|RB size RB offset| 23755/ | 23790/ | 23825/ | 23755/ | 23790/ | 23825/ | 23755/ | 23790/ | 23825/
706.5 | 710 | 713.5 | 706.5 | 710 | 713.5 | 706.5 | 710 | 713.5
1 0 2416 | 24.09 | 24.02 | 15.77 | 15.70 | 1563 | 13.09 | 13.02 | 12.95
1 13 2440 | 2415 | 24.32 | 16.01 | 15.76 | 1593 | 13.33 | 13.08 | 13.25
1 24 2409 | 2411 | 24.08 | 1570 | 15.72 | 1569 | 13.02 | 13.04 | 13.01
5MHz | QPSK 12 0 2340 | 23.39 | 23.42 | 15.01 | 15.00 | 15.03 | 12.33 | 12.32 | 12.35
12 6 23.36 | 23.02 | 23.51 | 1497 | 14.63 | 1512 | 1229 | 11.95 | 12.44
12 13 23.14 | 23.08 | 23.39 | 14.75 | 14.69 | 15.00 | 12.07 | 12.01 | 12.32
25 0 2349 | 23.22 | 23.37 | 1510 | 14.83 | 1498 | 12.42 | 12.15 | 12.30
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 25 of 283

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(z

~ ) __RF Test Report eport No.: RR2112A1178-R3
1 0 23.62 | 22.84 | 23.04 | 1523 | 14.45 | 1465 | 1255 | 11.77 | 11.97
1 13 23.64 | 2313 | 23.71 | 1525 | 14.74 | 1532 | 12.57 | 12.06 | 12.64
1 24 23.02 | 23.03 | 23.06 | 14.63 | 14.64 | 1467 | 11.95 | 11.96 | 11.99
16QAM 12 0 2249 | 2210 | 22.40 | 1410 | 13.71 | 14.01 | 1142 | 11.03 | 11.33
12 6 22.36 | 22.29 | 22,57 | 13.97 | 13.90 | 1418 | 11.29 | 11.22 | 11.50
12 13 2248 | 22.20 | 22.47 | 14.09 | 13.81 | 14.08 | 1141 | 11.13 | 11.40
25 0 2240 | 2219 | 2242 | 14.01 | 13.80 | 14.03 | 11.33 | 11.12 | 11.35
1 0 22.07 | 2214 | 2222 | 13.68 | 13.75 | 13.83 | 11.00 | 11.07 | 11.15
1 13 2216 | 2211 | 2219 | 13.77 | 13.72 | 13.80 | 11.09 | 11.04 | 11.12
1 24 2226 | 2219 | 2215 | 13.87 | 13.80 | 13.76 | 11.19 | 11.12 | 11.08
64QAM 12 0 21.07 | 21.01 | 2110 | 1268 | 12.62 | 12.71 | 10.00 | 9.94 | 10.03
12 2114 | 21.21 | 2117 | 12.75 | 12.82 | 12.78 | 10.07 | 10.14 | 10.10
12 13 2122 | 2113 | 21.25 | 12.83 | 12.74 | 12.86 | 10.15 | 10.06 | 10.18
25 0 2119 | 2119 | 21.15 | 12.80 | 12.80 | 12.76 | 10.12 | 10.12 | 10.08

Channel/Frequency(MHz)

BW |Modulation|RB size RB offset| 23780/ | 23790/ | 23800/ | 23780/ | 23790/ | 23800/ | 23780/ | 23790/ | 23800/
709 710 711 709 710 711 709 710 711
1 0 2413 | 24.05 | 23.99 | 15.74 | 1566 | 15.60 | 13.06 | 12.98 | 12.92
1 25 2439 | 2411 | 2430 | 16.00 | 15.72 | 1591 | 13.32 | 13.04 | 13.23
1 49 24.07 | 2410 | 24.05 | 15.68 | 15.71 | 15.66 | 13.00 | 13.03 | 12.98
QPSK 25 0 23.37 | 23.34 | 23.38 | 14.98 | 14.95 | 1499 | 12.30 | 12.27 | 12.31
25 13 23.34 | 2298 | 23.48 | 1495 | 1459 | 15.09 | 12.27 | 11.91 | 12.41
25 25 23.11 | 23.03 | 23.35 | 14.72 | 1464 | 1496 | 12.04 | 11.96 | 12.28
50 0 23.46 | 23.17 | 23.33 | 15.07 | 14.78 | 14.94 | 12.39 | 12.10 | 12.26
1 0 2271 | 22.80 | 22.99 | 1432 | 14.41 | 1460 | 1164 | 11.73 | 11.92
1 25 23.60 | 23.11 | 23.67 | 1521 | 14.72 | 1528 | 12.53 | 12.04 | 12.60
1 49 23.00 | 23.00 | 23.04 | 1461 | 1461 | 1465 | 11.93 | 11.93 | 11.97
10MHz 16QAM 25 0 2246 | 22.06 | 22.37 | 14.07 | 13.67 | 13.98 | 11.39 | 10.99 | 11.30
25 13 2233 | 22.27 | 2254 | 13.94 | 13.88 | 1415 | 11.26 | 11.20 | 11.47
25 25 2245 | 2215 | 2243 | 14.06 | 13.76 | 14.04 | 11.38 | 11.08 | 11.36
50 0 22.38 | 2215 | 22.39 | 13.99 | 13.76 | 14.00 | 11.31 | 11.08 | 11.32
1 0 22.05 | 2210 | 2217 | 13.66 | 13.71 | 13.78 | 10.98 | 11.03 | 11.10
1 25 2212 | 22.09 | 22.15 | 13.73 | 13.70 | 13.76 | 11.05 | 11.02 | 11.08
1 49 2220 | 2213 | 22.09 | 13.81 | 13.74 | 13.70 | 11.13 | 11.06 | 11.02
OAQAM 25 0 21.02 | 2093 | 21.03 | 1263 | 1254 | 1264 | 9.95 | 9.86 9.96
25 13 2110 | 2117 | 21.11 | 12,71 | 12.78 | 12.72 | 10.03 | 10.10 | 10.04
25 25 2119 | 21.08 | 21.21 | 12.80 | 12.69 | 12.82 | 10.12 | 10.01 | 10.14
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50 0 2117 | 2115 | 2112 | 12.78 | 12.76 | 12.73 | 10.10 | 10.08 | 10.05
LTE Band 38 Maximum Output Main Antenna Second Antenna
Power(dBm) EIRP (dBm) EIRP (dBm)
Channel/Frequency(MHz)
BW |Modulation|RB size RB offset| 37775/ | 38000/ | 38225/ | 37775/ | 38000/ | 38225/ | 37775/ | 38000/ | 38225/
2572.5| 2595 |2617.5|2572.5| 2595 |2617.5|2572.5| 2595 |2617.5
1 0 21.64 | 2215 | 21.71 | 2060 | 21.11 | 20.67 | 19.99 | 20.50 | 20.06
1 13 2165 | 21.72 | 21.30 | 20.61 | 20.68 | 20.26 | 20.00 | 20.07 | 19.65
1 24 2168 | 21.69 | 21.61 | 20.64 | 20.65 | 20.57 | 20.03 | 20.04 | 19.96
QPSK 12 0 21.72 | 21.87 | 21.86 | 20.68 | 20.83 | 20.82 | 20.07 | 20.22 | 20.21
12 6 21.91 | 21.90 | 21.79 | 20.87 | 20.86 | 20.75 | 20.26 | 20.25 | 20.14
12 13 21.89 | 21.85 | 21.69 | 20.85 | 20.81 | 20.65 | 20.24 | 20.20 | 20.04
25 0 21.75 | 21.89 | 21.75 | 20.71 | 20.85 | 20.71 | 20.10 | 20.24 | 20.10
1 0 21.88 | 2215 | 22.10 | 20.84 | 21.11 | 21.06 | 20.23 | 20.50 | 20.45
1 13 21.86 | 21.93 | 21.52 | 20.82 | 20.89 | 20.48 | 20.21 | 20.28 | 19.87
1 24 22.06 | 22.04 | 21.67 | 21.02 | 21.00 | 20.63 | 20.41 | 20.39 | 20.02
5MHz | 16QAM 12 0 21.39 | 2149 | 21.54 | 20.35 | 20.45 | 20.50 | 19.74 | 19.84 | 19.89
12 6 21.38 | 21.52 | 21.37 | 20.34 | 20.48 | 20.33 | 19.73 | 19.87 | 19.72
12 13 2143 | 2143 | 21.34 | 20.39 | 20.39 | 20.30 | 19.78 | 19.78 | 19.69
25 0 2133 | 21.47 | 21.26 | 20.29 | 20.43 | 20.22 | 19.68 | 19.82 | 19.61
1 0 20.86 | 21.28 | 21.25 | 19.82 | 20.24 | 20.21 | 19.21 | 19.63 | 19.60
1 13 2114 | 21.26 | 21.21 | 20.10 | 20.22 | 20.17 | 19.49 | 19.61 | 19.56
1 24 21.36 | 21.10 | 20.95 | 20.32 | 20.06 | 19.91 | 19.71 | 19.45 | 19.30
64QAM 12 0 20.33 | 20.69 | 20.70 | 19.29 | 19.65 | 19.66 | 18.68 | 19.04 | 19.05
12 6 20.38 | 20.44 | 20.44 | 19.34 | 19.40 | 1940 | 18.73 | 18.79 | 18.79
12 13 20.36 | 20.33 | 20.28 | 19.32 | 19.29 | 19.24 | 18.71 | 18.68 | 18.63
25 0 20.20 | 20.38 | 20.35 | 19.16 | 19.34 | 19.31 | 18.55 | 18.73 | 18.70
Channel/Frequency(MHz)
BW |Modulation|RB size RB offset| 37800/ | 38000/ | 38200/ | 37800/ | 38000/ | 38200/ | 37800/ | 38000/ | 38200/
2575 | 2595 | 2615 | 2575 | 2595 | 2615 | 2575 | 2595 | 2615
1 0 2166 | 22.16 | 21.74 | 20.62 | 21.12 | 20.70 | 20.01 | 20.51 | 20.09
1 25 21.68 | 21.77 | 21.34 | 20.64 | 20.73 | 20.30 | 20.03 | 20.12 | 19.69
1 49 21.70 | 21.73 | 21.64 | 20.66 | 20.69 | 20.60 | 20.05 | 20.08 | 19.99
10MHz| QPSK 25 0 21.75 | 21.92 | 21.90 | 20.71 | 20.88 | 20.86 | 20.10 | 20.27 | 20.25
25 13 2194 | 21.95 | 21.83 | 20.90 | 20.91 | 20.79 | 20.29 | 20.30 | 20.18
25 25 21.91 | 21.89 | 21.74 | 20.87 | 20.85 | 20.70 | 20.26 | 20.24 | 20.09
50 0 21.79 | 21.91 | 21.79 | 20.75 | 20.87 | 20.75 | 20.14 | 20.26 | 20.14
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1 0 21.90 | 2218 | 2212 | 20.86 | 21.14 | 21.08 | 20.25 | 20.53 | 20.47
1 25 21.89 | 21.97 | 21.55 | 20.85 | 20.93 | 20.51 | 20.24 | 20.32 | 19.90
1 49 22.09 | 22.06 | 21.70 | 21.05 | 21.02 | 20.66 | 20.44 | 20.41 | 20.05
16QAM 25 0 2142 | 21.54 | 21.58 | 20.38 | 20.50 | 20.54 | 19.77 | 19.89 | 19.93
25 13 21.40 | 21.56 | 21.40 | 20.36 | 20.52 | 20.36 | 19.75 | 19.91 | 19.75
25 25 21.46 | 21.48 | 21.38 | 20.42 | 20.44 | 20.34 | 19.81 | 19.83 | 19.73
50 0 21.36 | 21.52 | 21.30 | 20.32 | 20.48 | 20.26 | 19.71 | 19.87 | 19.65
1 0 20.88 | 21.27 | 21.27 | 19.84 | 20.23 | 20.23 | 19.23 | 19.62 | 19.62
1 25 2117 | 21.26 | 21.24 | 20.13 | 20.22 | 20.20 | 19.52 | 19.61 | 19.59
1 49 21.35 | 2112 | 20.98 | 20.31 | 20.08 | 19.94 | 19.70 | 19.47 | 19.33
64QAM 25 0 20.36 | 20.74 | 20.70 | 19.32 | 19.70 | 19.66 | 18.71 | 19.09 | 19.05
25 13 20.40 | 20.48 | 20.47 | 19.36 | 19.44 | 19.43 | 18.75 | 18.83 | 18.82
25 25 20.39 | 20.38 | 20.32 | 19.35 | 19.34 | 19.28 | 18.74 | 18.73 | 18.67
50 0 20.23 | 20.43 | 20.39 | 19.19 | 19.39 | 19.35 | 18.58 | 18.78 | 18.74

Channel/Frequency(MHz)

BW |Modulation|RB size RB offset| 37825/ | 38000/ | 38175/ | 37825/ | 38000/ | 38175/ | 37825/ | 38000/ | 38175/
2577.5| 2595 |2612.5|2577.5| 2595 |2612.5|2577.5| 2595 |2612.5

1 0 2165 | 2212 | 21.72 | 20.61 | 21.08 | 20.68 | 20.00 | 20.47 | 20.07
1 38 2166 | 21.76 | 21.31 | 20.62 | 20.72 | 20.27 | 20.01 | 20.11 | 19.66
1 74 21.67 | 21.68 | 21.60 | 20.63 | 20.64 | 20.56 | 20.02 | 20.03 | 19.95
QPSK 36 0 21.73 | 21.88 | 21.87 | 20.69 | 20.84 | 20.83 | 20.08 | 20.23 | 20.22
36 18 2191 | 21.90 | 21.79 | 20.87 | 20.86 | 20.75 | 20.26 | 20.25 | 20.14
36 39 21.88 | 21.86 | 21.70 | 20.84 | 20.82 | 20.66 | 20.23 | 20.21 | 20.05
75 0 21.77 | 21.87 | 21.74 | 20.73 | 20.83 | 20.70 | 20.12 | 20.22 | 20.09
1 0 21.85 | 2216 | 22.10 | 20.81 | 21.12 | 21.06 | 20.20 | 20.51 | 20.45
1 38 21.87 | 21.94 | 21.53 | 20.83 | 20.90 | 20.49 | 20.22 | 20.29 | 19.88
1 74 22.06 | 22.02 | 21.67 | 21.02 | 20.98 | 20.63 | 20.41 | 20.37 | 20.02
1oMHz 16QAM 36 0 2139 | 21.52 | 21.55 | 20.35 | 20.48 | 20.51 | 19.74 | 19.87 | 19.90
36 18 21.37 | 21.51 | 21.36 | 20.33 | 20.47 | 20.32 | 19.72 | 19.86 | 19.71
36 39 2144 | 2144 | 21.35 | 20.40 | 20.40 | 20.31 | 19.79 | 19.79 | 19.70
75 0 21.33 | 2147 | 21.26 | 20.29 | 20.43 | 20.22 | 19.68 | 19.82 | 19.61
1 0 20.83 | 21.25 | 21.25 | 19.79 | 20.21 | 20.21 | 19.18 | 19.60 | 19.60
1 38 2115 | 21.23 | 21.22 | 20.11 | 20.19 | 20.18 | 19.50 | 19.58 | 19.57
1 74 21.36 | 21.11 | 20.99 | 20.32 | 20.07 | 19.95 | 19.71 | 19.46 | 19.34
OAQAM 36 0 20.35 | 20.76 | 20.71 | 19.31 | 19.72 | 19.67 | 18.70 | 19.11 | 19.06
36 18 20.38 | 20.45 | 20.46 | 19.34 | 19.41 | 19.42 | 18.73 | 18.80 | 18.81
36 39 20.37 | 20.34 | 20.29 | 19.33 | 19.30 | 19.25 | 18.72 | 18.69 | 18.64
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75 0 20.20 | 20.38 | 20.35 | 19.16 | 19.34 | 19.31 | 18.55 | 18.73 | 18.70
Channel/Frequency(MHz)
BW |Modulation|RB size RB offset| 37850/ | 38000/ | 38150/ | 37850/ | 38000/ | 38150/ | 37850/ | 38000/ | 38150/
2580 | 2595 | 2610 | 2580 | 2595 | 2610 | 2580 | 2595 | 2610
1 0 21.62 | 22.08 | 21.69 | 20.58 | 21.04 | 20.65 | 19.97 | 20.43 | 20.04
1 50 2165 | 21.72 | 21.29 | 20.61 | 20.68 | 20.25 | 20.00 | 20.07 | 19.64
1 99 21.65 | 21.67 | 21.57 | 20.61 | 20.63 | 20.53 | 20.00 | 20.02 | 19.92
QPSK 50 0 21.70 | 21.83 | 21.83 | 20.66 | 20.79 | 20.79 | 20.05 | 20.18 | 20.18
50 25 21.89 | 21.86 | 21.76 | 20.85 | 20.82 | 20.72 | 20.24 | 20.21 | 20.11
50 50 21.85 | 21.81 | 21.66 | 20.81 | 20.77 | 20.62 | 20.20 | 20.16 | 20.01
100 0 21.74 | 21.82 | 21.70 | 20.70 | 20.78 | 20.66 | 20.09 | 20.17 | 20.05
1 0 21.85 | 2212 | 22.05 | 20.81 | 21.08 | 21.01 | 20.20 | 20.47 | 20.40
1 50 21.83 | 21.92 | 21.49 | 20.79 | 20.88 | 2045 | 20.18 | 20.27 | 19.84
1 99 22.04 | 21.99 | 21.65 | 21.00 | 20.95 | 20.61 | 20.39 | 20.34 | 20.00
20MHz| 16QAM 50 0 21.36 | 21.48 | 2152 | 20.32 | 20.44 | 2048 | 19.71 | 19.83 | 19.87
50 25 21.34 | 2149 | 21.33 | 20.30 | 20.45 | 20.29 | 19.69 | 19.84 | 19.68
50 50 2141 | 21.39 | 21.31 | 20.37 | 20.35 | 20.27 | 19.76 | 19.74 | 19.66
100 0 21.31 | 2143 | 21.23 | 20.27 | 20.39 | 20.19 | 19.66 | 19.78 | 19.58
1 0 20.81 | 21.21 | 21.20 | 19.77 | 20.17 | 20.16 | 19.16 | 19.56 | 19.55
1 50 2111 | 21.21 | 21.18 | 20.07 | 20.17 | 20.14 | 19.46 | 19.56 | 19.53
1 99 21.30 | 21.05 | 20.93 | 20.26 | 20.01 | 19.89 | 19.65 | 19.40 | 19.28
64QAM 50 0 20.30 | 20.68 | 20.64 | 19.26 | 19.64 | 19.60 | 18.65 | 19.03 | 18.99
50 25 20.34 | 20.41 | 20.40 | 19.30 | 19.37 | 19.36 | 18.69 | 18.76 | 18.75
50 50 20.34 | 20.29 | 20.25 | 19.30 | 19.25 | 19.21 | 18.69 | 18.64 | 18.60
100 0 20.18 | 20.34 | 20.32 | 19.14 | 19.30 | 19.28 | 18.53 | 18.69 | 18.67
LTE Band 41 Maximum Output Main Antenna Second Antenna
Power(dBm) EIRP (dBm) EIRP (dBm)
Channel/Frequency(MHz)
BW |Modulation|RB size RB offset| 39675/ | 40620/ | 41565/ | 39675/ | 40620/ | 39675/ | 39675/ | 40620/ | 39675/
2498.5 | 2593 |2687.5|2498.5| 2593 |2498.5|2498.5| 2593 |2498.5
1 0 2253 | 21.89 | 22.30 | 21.83 | 21.19 | 21.60 | 20.98 | 20.34 | 20.75
1 13 2222 | 2243 | 22.79 | 2152 | 21.73 | 22.09 | 20.67 | 20.88 | 21.24
1 24 2218 | 22.76 | 22.46 | 21.48 | 22.06 | 21.76 | 20.63 | 21.21 | 20.91
5MHz | QPSK 12 0 2243 | 21.69 | 22.31 | 21.73 | 20.99 | 21.61 | 20.88 | 20.14 | 20.76
12 6 21.60 | 21.89 | 22.65 | 20.90 | 21.19 | 21.95 | 20.05 | 20.34 | 21.10
12 13 21.39 | 21.75 | 22.32 | 20.69 | 21.05 | 21.62 | 19.84 | 20.20 | 20.77
25 0 2147 | 21.80 | 22.26 | 20.77 | 21.10 | 21.56 | 19.92 | 20.25 | 20.71
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1 0 21.77 | 21.53 | 22.16 | 21.07 | 20.83 | 21.46 | 20.22 | 19.98 | 20.61
1 13 21.38 | 2211 | 22.37 | 20.68 | 21.41 | 21.67 | 19.83 | 20.56 | 20.82
1 24 21.35 | 21.60 | 22.08 | 20.65 | 20.90 | 21.38 | 19.80 | 20.05 | 20.53
16QAM 12 0 21.34 | 20.87 | 21.35 | 20.64 | 20.17 | 20.65 | 19.79 | 19.32 | 19.80
12 6 21.06 | 21.01 | 21.49 | 20.36 | 20.31 | 20.79 | 19.51 | 19.46 | 19.94
12 13 21.07 | 20.99 | 21.64 | 20.37 | 20.29 | 20.94 | 19.52 | 19.44 | 20.09
25 0 21.01 | 20.95 | 21.56 | 20.31 | 20.25 | 20.86 | 19.46 | 19.40 | 20.01
1 0 20.98 | 21.23 | 21.30 | 20.28 | 20.53 | 20.60 | 19.43 | 19.68 | 19.75
1 13 21.54 | 21.71 | 21.16 | 20.84 | 21.01 | 20.46 | 19.99 | 20.16 | 19.61
1 24 21.28 | 21.51 | 21.14 | 20.58 | 20.81 | 20.44 | 19.73 | 19.96 | 19.59
64QAM 12 0 19.87 | 19.90 | 20.81 | 19.17 | 19.20 | 20.11 | 18.32 | 18.35 | 19.26
12 6 19.90 | 20.08 | 20.07 | 19.20 | 19.38 | 19.37 | 18.35 | 18.53 | 18.52
12 13 19.96 | 19.87 | 19.94 | 19.26 | 19.17 | 19.24 | 18.41 | 18.32 | 18.39
25 0 20.00 | 19.89 | 20.04 | 19.30 | 19.19 | 19.34 | 18.45 | 18.34 | 18.49

Channel/Frequency(MHz)

BW |Modulation|RB size|RB offset| 39700/ | 40620/ | 41540/ | 39700/ | 40620/ | 41540/ | 39700/ | 40620/ | 41540/
2501 | 2593 | 2685 | 2501 | 2593 | 2685 | 2501 | 2593 | 2685

1 0 2256 | 21.93 | 22.28 | 21.86 | 21.23 | 21.58 | 21.01 | 20.38 | 20.73

1 25 2224 | 2246 | 22.75 | 21.54 | 21.76 | 22.05 | 20.69 | 20.91 | 21.20

1 49 2221 | 22.80 | 2241 | 21.51 | 2210 | 21.71 | 20.66 | 21.25 | 20.86

QPSK 25 0 2246 | 21.73 | 22.26 | 21.76 | 21.03 | 21.56 | 20.91 | 20.18 | 20.71
25 13 2162 | 21.94 | 22.61 | 2092 | 21.24 | 21.91 | 20.07 | 20.39 | 21.06

25 25 2141 | 21.79 | 22.30 | 20.71 | 21.09 | 21.60 | 19.86 | 20.24 | 20.75

50 0 2149 | 21.82 | 22.25 | 20.79 | 2112 | 21.55 | 19.94 | 20.27 | 20.70

1 0 21.80 | 21.56 | 22.12 | 21.10 | 20.86 | 21.42 | 20.25 | 20.01 | 20.57

1 25 2141 | 2214 | 22.35 | 20.71 | 21.44 | 21.65 | 19.86 | 20.59 | 20.80

1 49 21.38 | 21.64 | 22.06 | 20.68 | 20.94 | 21.36 | 19.83 | 20.09 | 20.51

10MHz 16QAM 25 0 21.36 | 20.90 | 21.31 | 20.66 | 20.20 | 20.61 | 19.81 | 19.35 | 19.76
25 13 21.09 | 21.05 | 21.44 | 20.39 | 20.35 | 20.74 | 19.54 | 19.50 | 19.89

25 25 2110 | 21.03 | 21.59 | 20.40 | 20.33 | 20.89 | 19.55 | 19.48 | 20.04

50 0 21.03 | 21.00 | 21.52 | 20.33 | 20.30 | 20.82 | 19.48 | 19.45 | 19.97

1 0 21.01 | 21.26 | 21.26 | 20.31 | 20.56 | 20.56 | 19.46 | 19.71 | 19.71

1 25 21.57 | 21.74 | 21.14 | 20.87 | 21.04 | 20.44 | 20.02 | 20.19 | 19.59

1 49 2131 | 2155 | 21.12 | 20.61 | 20.85 | 20.42 | 19.76 | 20.00 | 19.57

OAQAM 25 0 19.89 | 19.93 | 20.77 | 19.19 | 19.23 | 20.07 | 18.34 | 18.38 | 19.22
25 13 19.93 | 20.12 | 20.02 | 19.23 | 1942 | 19.32 | 18.38 | 18.57 | 18.47

25 25 19.99 | 19.91 | 19.89 | 19.29 | 19.21 | 19.19 | 18.44 | 18.36 | 18.34
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50 0 20.02 | 19.94 | 20.00 | 19.32 | 19.24 | 19.30 | 18.47 | 18.39 | 18.45

Channel/Frequency(MHz)

BW |Modulation|RB size|RB offset| 39725/ | 40620/ | 41515/ | 39725/ | 40620/ | 41515/ | 39725/ | 40620/ | 41515/
2503.5| 2593 |2682.5|2503.5| 2593 |2682.5|2503.5| 2593 |2682.5

1 0 2254 | 2190 | 22.25 | 21.84 | 21.20 | 21.55 | 20.99 | 20.35 | 20.70

1 38 2223 | 2244 | 22.79 | 21.53 | 21.74 | 22.09 | 20.68 | 20.89 | 21.24

1 74 2217 | 22.75 | 22.40 | 2147 | 22.05 | 21.70 | 20.62 | 21.20 | 20.85

QPSK 36 0 2244 | 21.70 | 22.27 | 21.74 | 21.00 | 21.57 | 20.89 | 20.15 | 20.72
36 18 21.60 | 21.89 | 22.61 | 20.90 | 21.19 | 21.91 | 20.05 | 20.34 | 21.06

36 39 21.38 | 21.76 | 22.31 | 20.68 | 21.06 | 21.61 | 19.83 | 20.21 | 20.76

75 0 2150 | 21.79 | 22.23 | 20.80 | 21.09 | 21.53 | 19.95 | 20.24 | 20.68

1 0 21.74 | 21.53 | 2213 | 21.04 | 20.83 | 21.43 | 20.19 | 19.98 | 20.58

1 38 2139 | 2212 | 22.36 | 20.69 | 21.42 | 21.66 | 19.84 | 20.57 | 20.81

1 74 21.35 | 21.60 | 22.04 | 20.65 | 20.90 | 21.34 | 19.80 | 20.05 | 20.49

15MHz| 16QAM 36 0 21.34 | 20.88 | 21.34 | 20.64 | 20.18 | 20.64 | 19.79 | 19.33 | 19.79
36 18 21.05 | 21.00 | 21.43 | 20.35 | 20.30 | 20.73 | 19.50 | 19.45 | 19.88

36 39 21.08 | 21.00 | 21.60 | 20.38 | 20.30 | 20.90 | 19.53 | 19.45 | 20.05

75 0 21.01 | 2095 | 21.62 | 20.31 | 20.25 | 20.82 | 19.46 | 19.40 | 19.97

1 0 20.95 | 21.23 | 21.27 | 20.25 | 20.53 | 20.57 | 19.40 | 19.68 | 19.72

1 38 21585 | 21.72 | 2115 | 20.85 | 21.02 | 20.45 | 20.00 | 20.17 | 19.60

1 74 2128 | 21.51 | 21.10 | 20.58 | 20.81 | 20.40 | 19.73 | 19.96 | 19.55

64QAM 36 0 19.87 | 19.91 | 20.80 | 19.17 | 19.21 | 20.10 | 18.32 | 18.36 | 19.25
36 18 19.89 | 20.07 | 20.01 | 19.19 | 19.37 | 19.31 | 18.34 | 18.52 | 18.46

36 39 19.97 | 19.88 | 19.90 | 19.27 | 19.18 | 19.20 | 18.42 | 18.33 | 18.35

75 0 20.00 | 19.89 | 20.00 | 19.30 | 19.19 | 19.30 | 18.45 | 18.34 | 18.45

Channel/Frequency(MHz)

BW |Modulation|RB size RB offset| 39750/ | 40620/ | 41490/ | 39750/ | 40620/ | 41490/ | 39750/ | 40620/ | 41490/
2506 | 2593 | 2680 | 2506 | 2593 | 2680 | 2506 | 2593 | 2680

1 0 2251 | 21.87 | 22.21 | 21.81 | 21.17 | 21.51 | 20.96 | 20.32 | 20.66
1 50 2222 | 2242 | 22.75 | 21.52 | 21.72 | 22.05 | 20.67 | 20.87 | 21.20
1 99 2215 | 22.72 | 22.39 | 21.45 | 22.02 | 21.69 | 20.60 | 21.17 | 20.84
QPSK 50 0 2241 | 21.66 | 22.22 | 21.71 | 20.96 | 21.52 | 20.86 | 20.11 | 20.67
20MHz 50 25 21.58 | 21.86 | 22.57 | 20.88 | 21.16 | 21.87 | 20.03 | 20.31 | 21.02
50 50 21.35 | 21.72 | 22.26 | 20.65 | 21.02 | 21.56 | 19.80 | 20.17 | 20.71
100 0 2147 | 21.75 | 22.18 | 20.77 | 21.05 | 21.48 | 19.92 | 20.20 | 20.63
1 0 2172 | 2148 | 22.09 | 21.02 | 20.78 | 21.39 | 20.17 | 19.93 | 20.54
100AM 1 50 21.35 | 22.08 | 22.34 | 20.65 | 21.38 | 21.64 | 19.80 | 20.53 | 20.79
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1 99 21.33 | 21.58 | 22.01 | 20.63 | 20.88 | 21.31 | 19.78 | 20.03 | 20.46
50 0 21.31 | 20.85 | 21.30 | 20.61 | 20.15 | 20.60 | 19.76 | 19.30 | 19.75
50 25 21.02 | 20.97 | 21.41 | 20.32 | 20.27 | 20.71 | 19.47 | 19.42 | 19.86
50 50 21.05 | 20.96 | 21.55 | 20.35 | 20.26 | 20.85 | 19.50 | 19.41 | 20.00
100 0 20.99 | 20.92 | 21.48 | 20.29 | 20.22 | 20.78 | 19.44 | 19.37 | 19.93
1 0 20.93 | 21.18 | 21.23 | 20.23 | 20.48 | 20.53 | 19.38 | 19.63 | 19.68
1 50 2151 | 21.68 | 21.13 | 20.81 | 20.98 | 2043 | 19.96 | 20.13 | 19.58
1 99 21.26 | 21.49 | 21.07 | 20.56 | 20.79 | 20.37 | 19.71 | 19.94 | 19.52
64QAM 50 0 19.84 | 19.88 | 20.76 | 19.14 | 19.18 | 20.06 | 18.29 | 18.33 | 19.21
50 25 19.86 | 20.04 | 19.99 | 19.16 | 19.34 | 19.29 | 18.31 | 1849 | 18.44
50 50 19.94 | 19.84 | 19.85 | 19.24 | 19.14 | 19.15 | 18.39 | 18.29 | 18.30
100 0 19.98 | 19.86 | 19.96 | 19.28 | 19.16 | 19.26 | 18.43 | 18.31 | 18.41
LTE Band 66 Maximum Output Main Antenna Second Antenna
Power(dBm) EIRP (dBm) EIRP (dBm)
RB | RB Channel/Frequency(MHz)
BW | Modulation size loffset 131979/ 132322/ | 132665/ | 131979/ | 132322/ | 132665/ | 131979/ | 132322/ | 132665/
1710.7 | 1745 | 1779.3 | 1710.7 | 1745 | 1779.3 | 1710.7 | 1745 | 1779.3
1 0 2165 | 2163 | 21.73 | 1969 | 19.67 | 19.77 | 19.74 | 19.72 | 19.82
1 2 2178 | 2216 | 21.80 | 19.82 | 20.20 | 19.84 | 19.87 | 20.25 | 19.89
1 5 21.84 | 2187 | 2211 19.88 | 19.91 | 20.15 | 19.93 | 19.96 | 20.20
QPSK 3 0 2196 | 21.82 | 21.67 | 20.00 | 19.86 | 19.71 | 20.05 | 19.91 19.76
3 2 2140 | 2198 | 21.67 | 1944 | 20.02 | 19.71 19.49 | 20.07 | 19.76
3 3 2178 | 2193 | 2190 | 1982 | 19.97 | 19.94 | 19.87 | 20.02 | 19.99
6 0 20.77 | 20.93 | 20.82 | 18.81 18.97 | 18.86 | 18.86 | 19.02 | 18.91
1 0 20.99 | 20.87 | 21.06 | 19.03 | 18.91 19.10 | 19.08 | 18.96 | 19.15
1 2 20.97 | 21.02 | 20.94 | 19.01 19.06 | 18.98 | 19.06 | 19.11 19.03
1.4MHz 1 5 2047 | 21.06 | 20.99 | 18.51 19.10 | 19.03 | 18.56 | 19.15 | 19.08
16QAM 3 0 20.35 | 20.88 | 20.66 | 18.39 | 18.92 | 18.70 | 18.44 | 18.97 | 18.75
3 2 20.60 | 20.87 | 20.87 | 18.64 | 18.91 18.91 18.69 | 18.96 | 18.96
3 3 20.90 | 20.97 | 20.81 18.94 | 19.01 18.85 | 18.99 | 19.06 | 18.90
6 0 19.85 | 19.95 | 19.81 17.89 | 1799 | 17.85 | 17.94 | 18.04 | 17.90
1 0 19.55 | 1985 | 19.84 | 1759 | 1789 | 17.88 | 1764 | 17.94 | 17.93
1 2 19.71 19.80 | 19.89 | 17.75 | 17.84 | 1793 | 17.80 | 17.89 | 17.98
64QAM 1 5 19.42 | 1995 | 19.93 | 1746 | 1799 | 17.97 | 17.51 18.04 | 18.02
3 0 19.85 | 19.74 | 1964 | 1789 | 17.78 | 17.68 | 17.94 | 17.83 | 17.73
3 2 19.78 | 1984 | 19.76 | 1782 | 1788 | 17.80 | 17.87 | 1793 | 17.85
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3 3 19.84 19.97 19.83 17.88 18.01 17.87 17.93 18.06 17.92
6 0 18.85 18.90 18.83 16.89 16.94 16.87 16.94 16.99 16.92
RB | RB Channel/Frequency(MHz)
BW |Modulation size |offset 131987/ 132322/ | 132657/ | 131987/ | 132322/ | 132657/ | 131987/ | 132322/ | 132657/
17115 | 1745 | 17785 | 17115 | 1745 | 1778.5 | 17115 | 1745 | 1778.5
1 0 21.67 | 21.67 | 21.76 19.71 19.71 19.80 19.76 19.76 19.85
1 7 21.76 | 2219 | 21.84 19.80 | 20.23 19.88 19.85 | 20.28 19.93
1 14 | 21.87 | 21.92 | 2215 19.91 19.96 | 20.19 19.96 | 20.01 20.24
QPSK 8 0 21.06 | 20.94 | 20.80 19.10 18.98 18.84 19.15 19.03 18.89
8 4 20.52 | 21.08 | 20.79 18.56 19.12 18.83 18.61 19.17 18.88
8 7 20.88 | 21.04 | 21.00 18.92 19.08 19.04 18.97 19.13 19.09
151 0 20.77 | 20.97 | 20.85 18.81 19.01 18.89 18.86 19.06 18.94
1 0 21.02 | 20.89 | 21.09 19.06 18.93 19.13 19.11 18.98 19.18
1 7 21.00 | 21.02 | 20.98 19.04 19.06 19.02 19.09 19.11 19.07
1 14 | 2049 | 21.10 | 21.02 18.53 19.14 19.06 18.58 19.19 19.11
3MHz | 16QAM 8 0 19.46 20.01 19.78 17.50 18.05 17.82 17.55 18.10 17.87
8 4 19.71 20.00 19.99 17.75 18.04 18.03 17.80 18.09 18.08
8 7 20.00 20.09 19.94 18.04 18.13 17.98 18.09 18.18 18.03
15 0 19.88 19.99 19.84 17.92 18.03 17.88 17.97 18.08 17.93
1 0 19.58 19.87 19.87 17.62 17.91 17.91 17.67 17.96 17.96
1 7 19.74 19.80 19.91 17.78 17.84 17.95 17.83 17.89 18.00
1 14 19.44 19.94 19.96 17.48 17.98 18.00 17.53 18.03 18.05
64QAM 8 0 18.96 18.87 18.76 17.00 16.91 16.80 17.05 16.96 16.85
8 4 18.89 18.97 18.88 16.93 17.01 16.92 16.98 17.06 16.97
8 7 18.94 19.09 18.96 16.98 17.13 17.00 17.03 17.18 17.05
151 0 18.88 18.94 18.86 16.92 16.98 16.90 16.97 17.03 16.95

RB | RB Channel/Frequency(MHz)

BW " |Modulation| . | o +|131997/| 132322/ | 132647/ | 131997/ 132322/ | 132647/| 131997/ | 132322/ | 132647/
1712.5 | 1745 | 17775 | 17125 | 1745 | 17775 | 17125 | 1745 | 1777.5

1 0 2165 | 2162 | 21.73 | 1969 | 19.66 | 19.77 | 19.74 | 19.71 19.82

1 13 | 21.75 | 2219 | 21.82 | 19.79 | 20.23 | 19.86 | 19.84 | 20.28 | 19.91

1124 | 2183 | 21.86 | 2210 | 19.87 | 1990 | 20.14 | 1992 | 19.95 | 20.19

QPSK 12| 0 21.04 | 2090 | 20.77 | 19.08 | 18.94 | 18.81 19.13 | 18.99 | 18.86

5MHz
12| 6 20.50 | 21.04 | 20.74 18.54 19.08 18.78 18.59 19.13 18.83

12| 13 | 20.85 | 21.03 | 20.97 | 18.89 | 19.07 | 19.01 18.94 | 19.12 | 19.06

25| 0 20.79 | 2094 | 20.82 | 1883 | 18.98 | 18.86 | 18.88 | 19.03 | 18.91

16QAM 1 0 20.96 | 2086 | 21.06 | 19.00 | 1890 | 19.10 | 19.05 | 18.95 | 19.15
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1 13 | 2098 | 21.01 | 2096 | 19.02 | 19.05 | 19.00 | 19.07 | 19.10 | 19.05
1 | 24 | 2046 | 21.06 | 2098 | 1850 | 19.10 | 19.02 | 1855 | 19.15 | 19.07
12| 0 19.44 | 20.00 | 19.76 | 17.48 | 18.04 | 17.80 | 1753 | 18.09 | 17.85
12| 6 19.67 | 19.94 | 19.94 | 17.71 1798 | 1798 | 17.76 | 18.03 | 18.03
12 | 13 | 19.98 | 20.05 | 19.91 18.02 | 18.09 | 1795 | 18.07 | 18.14 | 18.00
25| 0 19.86 | 19.95 | 19.79 | 1790 | 1799 | 17.83 | 1795 | 18.04 | 17.88
1 0 1952 | 1984 | 1984 | 1756 | 17.88 | 17.88 | 17.61 17.93 | 17.93
1 13 | 19.72 | 19.79 | 19.89 | 17.76 | 17.83 | 17.93 | 17.81 17.88 | 17.98
1| 24 | 1945 | 1993 | 1996 | 1749 | 1797 | 18.00 | 1754 | 18.02 | 18.05
64QAM |12 | O 1896 | 1890 | 18.78 | 17.00 | 16.94 | 16.82 | 17.05 | 16.99 | 16.87
12| 6 18.86 | 18.93 | 18.86 | 16.90 | 16.97 | 16.90 | 16.95 | 17.02 | 16.95
12| 13 | 1892 | 19.05 | 1893 | 16.96 | 17.09 | 16.97 | 17.01 17.14 | 17.02
25| 0 18.86 | 18.90 | 18.81 16.90 | 16.94 | 16.85 | 16.95 | 16.99 | 16.90

rB | RB Channel/Frequency(MHz)

BW |Modulation size loffset 132022/ { 132322/ 132622/ | 132022/ | 132322/ | 132622/ | 132022/ | 132322/ | 132622/
1715 1745 1775 1715 1745 1775 1715 1745 1775
1 0 2166 | 2166 | 21.75 | 19.70 | 19.70 | 19.79 | 19.75 | 19.75 | 19.84
1|25 | 21.77 | 2220 | 21.85 | 19.81 | 20.24 | 19.89 | 19.86 | 20.29 | 19.94
1149 | 21.86 | 21.91 | 2214 | 1990 | 19.95 | 20.18 | 19.95 | 20.00 | 20.23
QPSK | 25| O 21.06 | 20.94 | 20.80 | 19.10 | 1898 | 18.84 | 19.15 | 19.03 | 18.89
25| 13 | 2053 | 21.09 | 20.78 | 1857 | 1913 | 18.82 | 18.62 | 19.18 | 18.87
25| 25 | 20.88 | 21.06 | 21.01 18.92 | 19.10 | 19.05 | 18.97 | 19.15 | 19.10
50| 0 20.81 | 20.98 | 20.87 | 18.85 | 19.02 | 18.91 18.90 | 19.07 | 18.96
1 0 21.01 | 20.88 | 21.08 | 19.05 | 1892 | 19.12 | 19.10 | 18.97 | 19.17
1125 | 21.00 | 21.04 | 2098 | 19.04 | 19.08 | 19.02 | 19.09 | 19.13 | 19.07
1| 49 | 2049 | 21.10 | 21.01 18.53 | 19.14 | 19.05 | 18.58 | 19.19 | 19.10
10MHz| 16QAM | 25| O 19.47 | 20.02 | 19.79 | 17.51 18.06 | 17.83 | 17.56 | 18.11 17.88
25| 13 | 19.70 | 1999 | 1998 | 17.74 | 18.03 | 18.02 | 17.79 | 18.08 | 18.07
25| 25 | 20.00 | 20.09 | 1994 | 18.04 | 1813 | 17.98 | 18.09 | 18.18 | 18.03
50| O 19.89 | 20.00 | 19.83 | 17.93 | 18.04 | 17.87 | 17.98 | 18.09 | 17.92
1 0 19.57 | 19.86 | 19.86 | 17.61 1790 | 1790 | 1766 | 17.95 | 17.95
1| 25 | 19.74 | 19.82 | 19.91 17.78 | 17.86 | 1795 | 17.83 | 17.91 18.00
1| 49 | 1944 | 1994 | 1995 | 1748 | 1798 | 1799 | 1753 | 18.03 | 18.04
64QAM | 25| O 18.97 | 18.88 | 18.77 | 17.01 16.92 | 16.81 17.06 | 16.97 | 16.86
25| 13 | 18.88 | 1896 | 18.87 | 16.92 | 17.00 | 16.91 16.97 | 17.05 | 16.96
25| 25 | 1894 | 19.09 | 1896 | 16.98 | 1713 | 17.00 | 17.03 | 17.18 | 17.05
50| O 18.89 | 1895 | 18.85 | 16.93 | 16.99 | 16.89 | 16.98 | 17.04 | 16.94
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RB | RB Channel/Frequency(MHz)
BW | Modulation size loffset 132047/ 132322/ 132597/ | 132047/ | 132322/ | 132597/ | 132047/ | 132322/ | 132597/

17175 | 1745 | 17725 | 1717.5 | 1745 | 17725 | 1717.5 | 1745 | 1772.5

1 0 2164 | 2165 | 21.72 | 1968 | 19.69 | 19.76 | 19.73 | 19.74 | 19.81

1| 38 | 21.74 | 2215 | 21.81 19.78 | 20.19 | 19.85 | 19.83 | 20.24 | 19.90

1174 | 21.84 | 21.87 | 22.11 19.88 | 19.91 | 20.15 | 19.93 | 19.96 | 20.20

QPSK 36| 0 21.03 | 20.89 | 20.76 | 19.07 | 18.93 | 18.80 | 19.12 | 18.98 | 18.85

36 | 18 | 20.50 | 21.04 | 20.74 | 1854 | 19.08 | 18.78 | 18.59 | 19.13 | 18.83

36 | 39 | 20.86 | 21.02 | 20.96 | 1890 | 19.06 | 19.00 | 18.95 | 19.11 19.05

75 0 20.77 | 2096 | 20.83 | 18.81 19.00 | 18.87 | 18.86 | 19.05 | 18.92

1 0 20.99 | 2085 | 21.06 | 19.03 | 18.89 | 19.10 | 19.08 | 18.94 | 19.15

1] 38 | 2097 | 21.00 | 20.95 | 19.01 19.04 | 18.99 | 19.06 | 19.09 | 19.04

1| 74 | 2046 | 21.08 | 2098 | 18,50 | 19.12 | 19.02 | 18,55 | 19.17 | 19.07

15MHz| 16QAM | 36| O 19.44 | 1997 | 19.75 | 17.48 | 18.01 17.79 | 17.53 | 18.06 | 17.84

36 | 18 | 19.68 | 19.95 | 1995 | 17.72 | 17.99 | 1799 | 17.77 | 18.04 | 18.04

36 | 39 | 19.97 | 20.04 | 19.90 | 18.01 18.08 | 17.94 | 18.06 | 18.13 | 17.99

75 0 19.86 | 1995 | 19.79 | 1790 | 1799 | 17.83 | 1795 | 18.04 | 17.88

1 0 19.55 | 19.87 | 19.84 | 17.59 | 17.91 1788 | 17.64 | 1796 | 17.93

1|38 | 19.7 19.82 | 1988 | 17.75 | 17.86 | 17.92 | 17.80 | 17.91 17.97

1 74 | 1945 | 1992 | 1992 | 1749 | 1796 | 1796 | 17.54 | 18.01 18.01

64QAM | 36| O 18.94 | 18.83 | 18.77 | 16.98 | 16.87 | 16.81 17.03 | 16.92 | 16.86

36 | 18 | 18.86 | 18.92 | 1884 | 16.90 | 16.96 | 16.88 | 16.95 | 17.01 16.93

36 | 39 | 18.91 19.04 | 1892 | 16.95 | 17.08 | 16.96 | 17.00 | 17.13 | 17.01

7% 0 18.86 | 18.90 | 18.81 16.90 | 16.94 | 16.85 | 16.95 | 16.99 | 16.90

RB | RB Channel/Frequency(MHz)

BW | Modulation size |offset 132072/ 1132322/ | 132572/ | 132072/ | 132322/ | 132572/ | 132072/ | 132322/ | 132572/
1720 1745 1770 1720 1745 1770 1720 1745 1770

1 0 2162 | 2158 | 21.70 | 19.66 | 19.62 | 19.74 | 19.71 19.67 | 19.79

11580 | 21.74 | 2215 | 21.80 | 19.78 | 20.19 | 19.84 | 19.83 | 20.24 | 19.89

1] 99 | 21.81 21.85 | 22.07 | 19.85 | 19.89 | 20.11 19.90 | 19.94 | 20.16

QPSK 50| 0 21.01 | 20.85 | 20.73 | 19.05 | 18.89 | 18.77 | 19.10 | 18.94 | 18.82

50 | 25 | 20.48 | 21.00 | 20.71 18.52 | 19.04 | 18.75 | 18.57 | 19.09 | 18.80

20MHz
50 | 50 | 20.82 | 20.98 20.93 18.86 19.02 18.97 18.91 19.07 19.02
100| O 20.76 | 20.89 20.78 18.80 18.93 18.82 18.85 18.98 18.87
1 0 20.79 | 20.82 21.01 18.83 18.86 19.05 18.88 18.91 19.10
16QAM 1 50 | 20.94 | 20.99 20.92 18.98 19.03 18.96 19.03 19.08 19.01
1 99 | 2044 | 21.03 20.96 18.48 19.07 19.00 18.53 19.12 19.05
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50| O 19.41 19.96 19.73 17.45 18.00 17.77 17.50 18.05 17.82
50 | 25 | 19.64 19.92 19.91 17.68 17.96 17.95 17.73 18.01 18.00
50 | 50 | 19.95 | 20.00 19.87 17.99 18.04 17.91 18.04 18.09 17.96
100| O 19.84 19.91 19.76 17.88 17.95 17.80 17.93 18.00 17.85
1 0 19.50 19.80 19.79 17.54 17.84 17.83 17.59 17.89 17.88
1 50 19.68 19.77 19.85 17.72 17.81 17.89 17.77 17.86 17.94
1 99 19.39 19.87 19.90 17.43 17.91 17.94 17.48 17.96 17.99
64QAM | 50 | O 18.91 18.82 18.71 16.95 16.86 16.75 17.00 16.91 16.80
50 | 25 | 18.82 18.89 18.80 16.86 16.93 16.84 16.91 16.98 16.89
50 | 50 | 18.89 19.00 18.89 16.93 17.04 16.93 16.98 17.09 16.98
100| O 18.84 18.86 18.78 16.88 16.90 16.82 16.93 16.95 16.87
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CA Band
Maximum Output power Main Antenna
PCC ScC PCC RB SCC1RB
(dBm) EIRP (dBm)
CA 7C
Frequency | Frequency
Size | Offset | Size | Offset | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
(MHz) (MHz)
1 49 1 0 23.52 | 21.06 20.57 | 22.82 | 20.36 19.87
2505.5 2519.9
50 0 100 0 20.69 | 19.70 19.39 | 19.99 | 19.00 18.69
1 49 1 0 2420 | 2223 21.87 | 2350 | 21.53 21.17
10MHz+20MHz 2525.6 2540
50 0 100 0 20.63 | 19.73 19.16 | 19.93 | 19.03 18.46
1 49 1 0 23.52 | 21.86 2152 | 22.82 | 21.16 20.82
2545.6 2560
50 0 100 0 20.46 | 1947 19.05 | 19.76 | 18.77 18.35
1 99 1 0 23.48 | 21.58 21.38 | 22.78 | 20.88 20.68
2510 2524 4
100 0 50 0 21.27 | 20.30 19.84 | 20.57 | 19.60 19.14
1 99 1 0 2411 22.57 22.31 23.41 21.87 21.61
20MHz+10MHz 2530.1 25445
100 0 50 0 2156 | 20.68 20.09 | 20.86 | 19.98 19.39
1 99 1 0 23.60 | 22.67 2218 | 22.90 | 21.97 21.48
2550.1 2564.5
100 0 50 0 2129 | 20.32 19.98 | 20.59 | 19.62 19.28
1 74 1 0 2322 | 21.59 20.71 2252 | 20.89 20.01
2507.5 25225
75 0 75 0 20.58 | 19.55 19.11 19.88 | 18.85 18.41
1 74 1 0 2322 | 2215 21.87 | 2252 | 21.45 21.17
15MHz+15MHz 2527.5 25425
75 0 75 0 20.89 | 19.86 19.38 | 20.19 | 19.16 18.68
1 74 1 0 23.80 | 22.28 21.61 23.10 | 21.58 20.91
2547.5 2562.5
75 0 75 0 20.45 | 19.52 19.02 | 19.75 | 18.82 18.32
1 74 1 0 23.15 | 21.32 2110 | 2245 | 20.62 20.40
2507.8 2524.9
75 0 100 0 20.47 | 19.46 18.92 | 19.77 | 18.76 18.22
1 74 1 0 23.38 | 2244 21.99 | 22.68 | 21.74 21.29
15MHz+20MHz 2525.3 25424
75 0 100 0 20.66 | 19.78 19.21 19.96 | 19.08 18.51
1 74 1 0 23.66 | 21.89 2196 | 2296 | 21.19 21.26
2542.9 2560
75 0 100 0 20.51 19.46 18.99 | 19.81 18.76 18.29
1 99 1 0 23.55 | 21.61 2165 | 22.85 | 20.91 20.95
2510 25271
100 0 75 0 20.76 | 19.82 19.25 | 20.06 | 19.12 18.55
1 99 1 0 23.64 | 2275 2222 | 2294 | 22.05 21.52
20MHz+15MHz 2527.6 25447
100 0 75 0 2114 | 20.19 19.68 | 2044 | 19.49 18.98
1 99 1 0 23.72 | 22.31 22.37 | 23.02 | 21.61 21.67
2545.1 2562.2
100 0 75 0 20.79 | 19.79 19.35 | 20.09 | 19.09 18.65
1 99 1 0 23.52 | 21.76 2122 | 22.82 | 21.06 20.52
2510 2529.8 1 1 99 11.75 11.67 11.12 11.05 10.97 10.42
100 100 0 20.53 | 19.48 19.00 | 19.83 | 18.78 18.30
1 99 1 2407 | 2253 21.99 | 23.37 | 21.83 21.29
20MHz+20MHz
2525.1 2544.9 1 0 1 99 11.15 11.32 10.83 | 1045 | 10.62 10.13
100 0 100 20.76 | 19.82 19.31 20.06 | 19.12 18.61
1 99 1 23.61 22.18 21.52 | 22.91 21.48 20.82
2540.2 2560
1 0 1 99 11.62 11.70 11.12 10.92 11.00 10.42
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 37 of 283

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(&~

—__) _RF Test Report Report No.: RR2112A1178-R3
100 0 100 0 20.54 19.56 19.00 19.84 18.86 18.30
Maximum Output power Second Antenna
PCC SCC PCC RB SCC1RB
(dBm) EIRP (dBm)
CA_7C
Frequency | Frequency
Size | Offset | Size | Offset | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
(MHz) (MHz)
1 49 1 0 23.52 | 21.06 20.57 | 21.97 19.51 19.02
2505.5 2519.9
50 0 100 0 20.69 19.70 19.39 19.14 18.15 17.84
1 49 1 0 2420 | 22.23 21.87 | 22.65 | 20.68 20.32
10MHz+20MHz 2525.6 2540
50 0 100 0 20.63 19.73 19.16 19.08 18.18 17.61
1 49 1 0 23.52 | 21.86 2152 | 21.97 | 20.31 19.97
2545.6 2560
50 0 100 0 20.46 19.47 19.05 18.91 17.92 17.50
1 99 1 0 23.48 | 21.58 21.38 | 21.93 | 20.03 19.83
2510 2524 4
100 0 50 0 21.27 | 20.30 19.84 19.72 18.75 18.29
1 99 1 0 24 11 22.57 22.31 22.56 | 21.02 20.76
20MHz+10MHz 2530.1 2544 .5
100 0 50 0 2156 | 20.68 20.09 | 20.01 19.13 18.54
1 99 1 0 23.60 | 22.67 2218 | 22.05 | 21.12 20.63
2550.1 2564.5
100 0 50 0 2129 | 20.32 19.98 19.74 18.77 18.43
1 74 1 0 23.22 | 21.59 20.71 21.67 | 20.04 19.16
2507.5 25225
75 0 75 0 20.58 19.55 19.11 19.03 18.00 17.56
1 74 1 0 2322 | 2215 21.87 | 21.67 | 20.60 20.32
15MHz+15MHz 2527.5 25425
75 0 75 0 20.89 19.86 19.38 19.34 18.31 17.83
1 74 1 0 23.80 | 22.28 21.61 22.25 | 20.73 20.06
2547.5 2562.5
75 0 75 0 20.45 | 19.52 19.02 18.90 17.97 17.47
1 74 1 0 23.15 | 21.32 21.10 | 21.60 19.77 19.55
2507.8 2524.9
75 0 100 0 20.47 19.46 18.92 18.92 17.91 17.37
1 74 1 0 23.38 | 2244 2199 | 21.83 | 20.89 20.44
15MHz+20MHz 2525.3 2542.4
75 0 100 0 20.66 19.78 19.21 19.11 18.23 17.66
1 74 1 0 23.66 | 21.89 21.96 | 22.11 20.34 20.41
2542.9 2560
75 0 100 0 20.51 19.46 18.99 18.96 17.91 17.44
1 99 1 0 23.55 | 21.61 21.65 | 22.00 | 20.06 20.10
2510 25271
100 0 75 0 20.76 19.82 19.25 19.21 18.27 17.70
1 99 1 0 23.64 | 22.75 2222 | 2209 | 21.20 20.67
20MHz+15MHz 2527.6 25447
100 0 75 0 2114 | 20.19 19.68 19.59 18.64 18.13
1 99 1 0 23.72 | 22.31 22.37 | 2217 | 20.76 20.82
2545.1 2562.2
100 0 75 0 20.79 19.79 19.35 19.24 18.24 17.80
1 99 1 0 23.52 | 21.76 2122 | 21.97 | 20.21 19.67
2510 2529.8 1 1 99 11.75 11.67 11.12 10.20 10.12 9.57
100 100 0 20.53 19.48 19.00 18.98 17.93 17.45
20MHz+20MHz 1 99 1 0 2407 | 2253 2199 | 2252 | 20.98 20.44
2525.1 25449 1 1 99 11.15 11.32 10.83 9.60 9.77 9.28
100 100 0 20.76 19.82 19.31 19.21 18.27 17.76
2540.2 2560 1 99 1 0 23.61 22.18 21.52 | 22.06 | 20.63 19.97
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1 0 1 99 11.62 11.70 11.12 10.07 10.15 9.57
100 0 100 0 20.54 19.56 19.00 18.99 18.01 17.45
Maximum Output power Main Antenna
PCC ScC PCC RB SCC1RB
(dBm) EIRP (dBm)
CA_38C
Frequency | Frequency
Size | Offset | Size | QPSK | QPSK | QPSK | 64QAM | QPSK | 16QAM | 64QAM
(MHz) (MHz)
1 74 1 0 22.33 | 20.81 2042 | 21.29 19.77 19.38
2577.5 2592.5
75 0 75 0 21.34 | 20.20 | 20.13 | 20.30 19.16 19.09
1 74 1 0 2226 | 20.56 | 20.12 | 21.22 19.52 19.08
15MHz+15MHz 2587.5 2602.5
75 0 75 0 20.80 | 19.78 19.79 19.76 18.74 18.75
1 74 1 0 21.92 | 20.30 19.96 | 20.88 19.26 18.92
2597.5 2612.5
75 0 75 0 20.92 | 19.80 19.70 19.88 18.76 18.66
1 99 1 0 22.26 | 20.68 | 20.31 21.22 19.64 19.27
2580 2599.8 1 0 1 99 13.14 | 13.58 | 23.29 12.10 12.54 22.25
100 0 100 0 20.80 | 19.74 19.71 19.76 18.70 18.67
1 99 1 0 2240 | 20.74 | 20.35 | 21.36 19.70 19.31
20MHz+20MHz 2585.1 2604.9 1 0 1 99 13.30 | 13.75 13.46 12.26 12.71 12.42
100 0 100 0 20.79 | 19.78 19.74 19.75 18.74 18.70
1 99 1 0 2229 | 20.77 | 20.39 | 21.25 19.73 19.35
2590.2 2610 1 0 1 99 13.33 | 13.85 13.58 12.29 12.81 12.54
100 0 100 0 21.13 | 20.06 19.97 | 20.09 19.02 18.93
Maximum Output power Second Antenna
PCC ScC PCC RB SCC1RB
(dBm) EIRP (dBm)
CA_38C
Frequency | Frequency
Size | Offset | Size | QPSK | QPSK | QPSK | 64QAM | QPSK | 16QAM | 64QAM
(MHz) (MHz)
1 74 1 0 22.33 | 20.81 20.42 | 20.68 19.16 18.77
2577.5 2592.5
75 0 75 0 21.34 | 20.20 | 20.13 19.69 18.55 18.48
1 74 1 0 22.26 | 20.56 | 20.12 | 20.61 18.91 18.47
15MHz+15MHz 2587.5 2602.5
75 0 75 0 20.80 | 19.78 19.79 19.15 18.13 18.14
1 74 1 0 21.92 | 20.30 19.96 | 20.27 18.65 18.31
2597.5 2612.5
75 0 75 0 20.92 | 19.80 19.70 19.27 18.15 18.05
1 99 1 0 22.26 | 20.68 | 20.31 20.61 19.03 18.66
2580 2599.8 1 0 1 99 13.14 | 13.58 | 23.29 11.49 11.93 21.64
100 0 100 0 20.80 | 19.74 19.71 19.15 18.09 18.06
1 99 1 0 2240 | 20.74 | 20.35 | 20.75 19.09 18.70
20MHz+20MHz 2585.1 2604.9 1 0 1 99 13.30 | 13.75 13.46 11.65 12.10 11.81
100 0 100 0 20.79 | 19.78 19.74 19.14 18.13 18.09
1 99 1 0 2229 | 20.77 | 20.39 | 20.64 19.12 18.74
2590.2 2610 1 0 1 99 13.33 | 13.85 13.58 11.68 12.20 11.93
100 0 100 0 21.13 | 20.06 19.97 19.48 18.41 18.32
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Maximum Output power Main Antenna
PCC ScC PCC RB SCC1RB
(dBm) EIRP (dBm)
CA_41C
Frequency Frequency
Size | Offset | Size | Offset | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
(MHz) (MHz)
1 24 1 0 20.44 | 20.12 17.81 19.74 | 19.42 17.11
2578.3/40473 | 2590/40590
25 0 100 0 18.40 | 17.59 1755 | 17.70 16.89 16.85
1 24 1 0 20.38 19.96 17.61 19.68 | 19.26 16.91
5MHz+20MHz | 2595.8/40648 | 2607.5/40765
25 0 100 0 18.47 | 17.74 17.57 | 17.77 | 17.04 16.87
1 24 1 0 20.40 | 20.03 17.72 | 19.70 19.33 17.02
2613.3/40823 | 2625/40940
25 0 100 0 18.57 | 17.68 17.70 | 17.87 | 16.98 17.00
1 99 1 0 20.25 | 19.59 1717 | 19.55 | 18.89 16.47
2585/40540 | 2596.7/40657 1 1 24 12.05 | 12.58 12.45 11.35 11.88 11.75
100 25 0 18.21 17.41 17.18 | 17.51 16.71 16.48
1 99 1 20.26 19.64 16.96 | 19.56 | 18.94 16.26
20MHz+5MHz | 2602.5/40715 | 2614.2/40832 1 1 24 12.30 | 12.83 12.59 11.60 12.13 11.89
100 25 0 18.24 17.51 1756 | 17.54 16.81 16.86
1 99 1 0 20.10 19.58 17.35 | 19.40 18.88 16.65
2620/40890 | 2631.7/41007 1 1 24 12.68 | 12.88 12.53 11.98 12.18 11.83
100 25 0 18.41 17.45 1755 | 17.71 16.75 16.85
1 49 1 0 20.26 19.85 1752 | 19.56 | 19.15 16.82
2580.5/40495 | 2594.9/40639
50 0 100 0 18.48 | 17.52 1769 | 17.78 | 16.82 16.99
1 49 1 0 20.40 19.89 17.63 | 19.70 19.19 16.93
10MHz+20MHz | 2595.6/40646 | 2610/40790
50 0 100 0 18.54 | 17.67 1742 | 17.84 16.97 16.72
1 49 1 0 20.11 20.08 17.53 | 19.41 19.38 16.83
2610.6/40796 | 2625/40940
50 0 100 0 18.67 | 17.71 17.86 | 17.97 | 17.01 17.16
1 99 1 0 19.95 | 19.58 17.22 | 19.25 | 18.88 16.52
2585/40540 | 2599.4/40684
100 0 50 0 18.41 17.45 17.27 | 17.71 16.75 16.57
1 99 1 0 20.00 19.58 17.31 19.30 18.88 16.61
20MHz+10MHz | 2600.1/40691 | 2614.5/40835
100 0 50 0 18.57 17.25 17.45 | 17.87 | 16.55 16.75
1 99 1 0 19.85 | 19.48 1714 | 19.15 | 18.78 16.44
2615.1/40841 | 2629.5/40985
100 0 50 0 18.58 17.59 17.48 | 17.88 | 16.89 16.78
1 74 1 0 19.91 19.71 17.36 | 19.21 19.01 16.66
2582.5/40515 | 2597.5/40665
75 0 75 0 18.29 | 17.55 1754 | 17.59 | 16.85 16.84
1 74 1 0 20.50 19.67 17.24 | 19.80 18.97 16.54
15MHz+15MHz | 2597.5/40665 | 2612.5/40815
75 0 75 0 18.44 | 17.63 1764 | 17.74 16.93 16.94
1 74 1 0 20.26 19.63 17.30 | 19.56 | 18.93 16.60
2612.5/40815 | 2627.5/40965
75 0 75 0 18.47 | 17.68 17.62 | 17.77 | 16.98 16.92
1 74 1 0 20.33 | 19.81 17.32 | 19.63 19.11 16.62
2582.8/40518 | 2599.9/40689
75 0 100 0 17.87 | 17.48 1757 | 1717 | 16.78 16.87
1 74 1 0 20.30 19.77 17.43 | 19.60 19.07 16.73
15MHz+20MHz | 2595.3/40643 | 2612.4/40814
75 0 100 0 18.60 | 17.91 17.79 | 17.90 17.21 17.09
1 74 1 0 20.21 19.81 17.43 | 19.51 19.11 16.73
2607.9/40769 | 2625/40940
75 0 100 0 18.80 | 17.67 17.77 | 18.10 16.97 17.07
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1 99 1 0 20.03 19.54 17.31 19.33 18.84 16.61
2585/40540 | 2602.1/40711
100 0 75 0 18.41 17.69 17.66 17.71 16.99 16.96
1 99 1 0 20.01 19.61 17.22 19.31 18.91 16.52
20MHz+15MHz | 2597.6/40666 | 2614.7/40837
100 0 75 0 18.61 17.71 17.58 17.91 17.01 16.88
1 99 1 0 20.18 19.66 17.23 19.48 18.96 16.53
2610.1/40791 | 2627.2/40962
100 0 75 0 18.61 17.69 17.61 17.91 16.99 16.91
1 99 1 0 20.38 19.57 17.65 19.68 18.87 16.95
2585/40540 | 2604.8/40738 1 1 99 13.28 13.92 13.40 12.58 13.22 12.70
100 100 0 18.59 17.76 17.86 17.89 17.06 17.16
1 99 1 0 19.92 19.63 17.20 19.22 18.93 16.50
20MHz+20MHz | 2595.1/40641 | 2614.9/40839 1 1 99 13.37 13.98 13.64 12.67 13.28 12.94
100 100 0 18.64 17.72 17.60 17.94 17.02 16.90
1 99 1 0 20.02 19.60 17.32 19.32 18.90 16.62
2605.2/40742 | 2625/40940 1 1 99 13.38 13.91 13.82 12.68 13.21 13.12
100 100 0 19.44 17.74 17.88 18.74 17.04 17.18
Maximum Output power Second Antenna
PCC ScC PCC RB SCC1RB
(dBm) EIRP (dBm)
CA_41C
Frequency Frequency
Size | Offset | Size | Offset | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
(MHz) (MHz)
1 24 1 0 20.44 20.12 17.81 18.89 18.57 16.26
2578.3/40473 | 2590/40590
25 0 100 0 18.40 17.59 17.55 16.85 16.04 16.00
1 24 1 0 20.38 19.96 17.61 18.83 18.41 16.06
5MHz+20MHz | 2595.8/40648 | 2607.5/40765
25 0 100 0 18.47 17.74 17.57 16.92 16.19 16.02
1 24 1 0 20.40 20.03 17.72 18.85 18.48 16.17
2613.3/40823 | 2625/40940
25 0 100 0 18.57 17.68 17.70 17.02 16.13 16.15
1 99 1 0 20.25 19.59 1717 18.70 18.04 15.62
2585/40540 | 2596.7/40657 1 0 1 24 12.05 12.58 12.45 10.50 11.03 10.90
100 0 25 0 18.21 17.41 17.18 16.66 15.86 15.63
1 99 1 0 20.26 19.64 16.96 18.71 18.09 15.41
20MHz+5MHz | 2602.5/40715 | 2614.2/40832 1 0 1 24 12.30 12.83 12.59 10.75 11.28 11.04
100 0 25 0 18.24 17.51 17.56 16.69 15.96 16.01
1 99 1 0 20.10 19.58 17.35 18.55 18.03 15.80
2620/40890 | 2631.7/41007 1 1 24 12.68 12.88 12.53 11.13 11.33 10.98
100 25 0 18.41 17.45 17.55 16.86 15.90 16.00
1 49 1 0 20.26 19.85 17.52 18.71 18.30 15.97
2580.5/40495 | 2594.9/40639
50 0 100 0 18.48 17.52 17.69 16.93 15.97 16.14
1 49 1 0 20.40 19.89 17.63 18.85 18.34 16.08
10MHz+20MHz | 2595.6/40646 | 2610/40790
50 0 100 0 18.54 17.67 17.42 16.99 16.12 15.87
1 49 1 0 20.11 20.08 17.53 18.56 18.53 15.98
2610.6/40796 | 2625/40940
50 0 100 0 18.67 17.71 17.86 17.12 16.16 16.31
1 99 1 0 19.95 19.58 17.22 18.40 18.03 15.67
20MHz+10MHz | 2585/40540 | 2599.4/40684
100 0 50 0 18.41 17.45 17.27 16.86 15.90 15.72
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1 99 1 0 20.00 19.58 17.31 18.45 18.03 15.76

2600.1/40691 | 2614.5/40835
100 0 50 0 18.57 17.25 17.45 17.02 15.70 15.90
1 99 1 0 19.85 19.48 17.14 18.30 17.93 15.59

2615.1/40841 | 2629.5/40985
100 0 50 0 18.58 17.59 17.48 17.03 16.04 15.93
1 74 1 0 19.91 19.71 17.36 18.36 18.16 15.81

2582.5/40515 | 2597.5/40665
75 0 75 0 18.29 17.55 17.54 16.74 16.00 15.99
1 74 1 0 20.50 19.67 17.24 18.95 18.12 15.69

15MHz+15MHz | 2597.5/40665 | 2612.5/40815
75 0 75 0 18.44 17.63 17.64 16.89 16.08 16.09
1 74 1 0 20.26 19.63 17.30 18.71 18.08 15.75

2612.5/40815 | 2627.5/40965
75 0 75 0 18.47 17.68 17.62 16.92 16.13 16.07
1 74 1 0 20.33 19.81 17.32 18.78 18.26 15.77

2582.8/40518 | 2599.9/40689
75 0 100 0 17.87 17.48 17.57 16.32 15.93 16.02
1 74 1 0 20.30 19.77 17.43 18.75 18.22 15.88

15MHz+20MHz | 2595.3/40643 | 2612.4/40814
75 0 100 0 18.60 17.91 17.79 17.05 16.36 16.24
1 74 1 0 20.21 19.81 17.43 18.66 18.26 15.88

2607.9/40769 | 2625/40940
75 0 100 0 18.80 17.67 17.77 17.25 16.12 16.22
1 99 1 0 20.03 19.54 17.31 18.48 17.99 15.76

2585/40540 | 2602.1/40711
100 0 75 0 18.41 17.69 17.66 16.86 16.14 16.11
1 99 1 0 20.01 19.61 17.22 18.46 18.06 15.67

20MHz+15MHz | 2597.6/40666 | 2614.7/40837
100 0 75 0 18.61 17.71 17.58 17.06 16.16 16.03
1 99 1 0 20.18 19.66 17.23 18.63 18.11 15.68

2610.1/40791 | 2627.2/40962
100 0 75 0 18.61 17.69 17.61 17.06 16.14 16.06
1 99 1 0 20.38 19.57 17.65 18.83 18.02 16.10
2585/40540 | 2604.8/40738 1 1 99 13.28 13.92 13.40 11.73 12.37 11.85
100 100 0 18.59 17.76 17.86 17.04 16.21 16.31
1 99 1 0 19.92 19.63 17.20 18.37 18.08 15.65
20MHz+20MHz | 2595.1/40641 | 2614.9/40839 1 1 99 13.37 13.98 13.64 11.82 12.43 12.09
100 100 0 18.64 17.72 17.60 17.09 16.17 16.05
1 99 1 0 20.02 19.60 17.32 18.47 18.05 15.77
2605.2/40742 | 2625/40940 1 1 99 13.38 13.91 13.82 11.83 12.36 12.27
100 100 0 19.44 17.74 17.88 17.89 16.19 16.33
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5.2 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is setto =1%EBW, VBW is set to 3x RBW.

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrum
Analkyzer

EUT Splitter

Base station Simulatar

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.
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Test Result
Mode Channel Frequency 99%. Power -2(.5dBc
(MHz) Bandwidth (MHz) | Bandwidth(MHz)
1312 1712.4 4.12 4.70
WCD'(WRAM?;?"" v 1413 1732.6 413 4.69
1513 1752.6 413 4.71
LTE Band 4
RB Modulation Bandwidth Channel Frequency 99%.Power -2(.5dBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
19957 1710.7 1.10 1.27
1.4 20175 1732.5 1.09 1.29
20393 1754.3 1.10 1.29
19965 1711.5 2.71 2.98
3 20175 1732.5 2.70 2.98
20385 1753.5 2.71 2.99
19975 1712.5 4.51 4.97
5 20175 1732.5 4.52 4.96
aPsK 20375 1752.5 4.50 5.00
20000 1715 8.95 9.92
10 20175 1732.5 8.99 9.80
20350 1750 8.99 9.86
20025 1717.5 13.44 14.54
15 20175 1732.5 13.43 14.59
100% 20325 1747.5 13.43 14.61
20050 1720 17.96 19.47
20 20175 1732.5 17.96 19.55
20300 1745 17.94 19.35
19957 1710.7 1.10 1.29
1.4 20175 1732.5 1.10 1.32
20393 1754.3 1.09 1.28
19965 1711.5 2.72 2.98
3 20175 1732.5 2.71 3.00
160AM 20385 1753.5 2.70 2.98
19975 1712.5 4.51 4.98
5 20175 1732.5 4.53 4.95
20375 1752.5 4.51 4.99
20000 1715 8.98 9.86
10 20175 1732.5 8.98 9.81
20350 1750 8.97 9.82
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20025 1717.5 13.43 14.68
15 20175 1732.5 13.43 14.45
20325 1747.5 13.46 14.68
20050 1720 18.00 19.26
20 20175 1732.5 17.96 19.40
20300 1745 17.95 19.52
19957 1710.7 1.10 1.29
14 20175 1732.5 1.10 1.28
20393 1754.3 1.09 1.29
19965 1711.5 2.71 2.99
3 20175 1732.5 2.70 2.99
20385 1753.5 2.70 3.00
19975 1712.5 4.51 4.95
5 20175 1732.5 4.50 5.04
S4QAM 20375 1752.5 4.53 4.96
20000 1715 8.98 9.81
10 20175 1732.5 8.97 9.69
20350 1750 9.00 9.81
20025 1717.5 13.48 14.69
15 20175 1732.5 13.42 14.58
20325 1747.5 13.45 14.63
20050 1720 17.90 19.42
20 20175 1732.5 17.96 19.41
20300 1745 17.96 19.57
LTE Band 7
Bandwidth Frequenc 99% Power -26dBc
RB | Modulation | ) | Channel (I?IIHz) ’ Bandwidth(MHz) | Bandwidth(MHz)
20775 2502.5 4.51 4.98
5 21100 2535 4.52 4.97
21425 2567.5 4.51 4.97
20800 2505 8.98 9.85
10 21100 2535 9.00 9.75
100% OPSK 21400 2565 9.01 9.69
20825 2507.5 13.47 14.62
15 21100 2535 13.45 14.61
21375 2562.5 13.46 14.78
20850 2510 18.01 19.39
20 21100 2535 17.98 19.34
21350 2560 17.95 19.41
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20775 2502.5 4.52 4.98
5 21100 2535 4.52 4.95
21425 2567.5 4.52 4.92
20800 2505 9.01 9.83
10 21100 2535 9.00 9.66
16GAM 21400 2565 8.98 9.76
20825 2507.5 13.47 14.58
15 21100 2535 13.46 14.65
21375 2562.5 13.48 14.60
20850 2510 18.02 19.38
20 21100 2535 17.99 19.39
21350 2560 17.95 19.52
20775 2502.5 4.51 4.97
5 21100 2535 4.53 5.01
21425 2567.5 4.53 5.01
20800 2505 9.01 9.71
10 21100 2535 8.99 9.71
S40AM 21400 2565 8.98 9.91
20825 2507.5 13.51 14.68
15 21100 2535 13.45 14.51
21375 2562.5 13.47 14.56
20850 2510 18.00 19.44
20 21100 2535 17.93 19.36
21350 2560 17.93 19.50
LTE Band 12
Bandwidth Frequenc 99% Power -26dBc
RB | Modulation |, | Channel (:IIHz) ’ Bandwidth(MHz) | Bandwidth(MHz)
23017 699.7 1.10 1.29
14 23095 707.5 1.10 1.28
23173 715.3 1.10 1.29
23025 700.5 2.70 2.96
3 23095 707.5 2.71 2.98
100% QPSK 23165 714.5 2.70 2.99
23035 701.5 4.52 4.98
5 23095 707.5 4.50 4.92
23155 713.5 4.51 4.95
23060 704 9.00 10.01
10 23095 707.5 8.95 9.83
23130 711 8.95 9.68
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23017 699.7 1.09 1.28
1.4 23095 707.5 1.10 1.31
23173 715.3 1.10 1.27
23025 700.5 2.69 2.99
3 23095 707.5 2.69 2.96
16QAM 23165 714.5 2.71 2.99
23035 701.5 4.53 5.00
5 23095 707.5 4.52 4.99
23155 713.5 4.53 4.99
23060 704 9.01 9.80
10 23095 707.5 8.94 9.80
23130 711 8.95 9.84
23017 699.7 1.10 1.29
1.4 23095 707.5 1.09 1.28
23173 715.3 1.10 1.27
23025 700.5 2.70 2.98
3 23095 707.5 2.71 3.01
B4QAM 23165 714.5 2.71 3.02
23035 701.5 4.52 5.01
5 23095 707.5 4.52 4.99
23155 713.5 4.54 4.99
23060 704 9.01 9.77
10 23095 707.5 8.97 9.72
23130 711 8.97 9.78

LTE Band 13
Bandwidth Frequenc 99% Power -26dBc
RB | Modulation |, | Channel (:IIHz) ’ Bandwidth(MHz) | Bandwidth(MHz)

23205 779.5 4.51 4.96
QPSK 5 23230 782 4.51 4.96
23255 784.5 4.52 4.99
10 23230 782 8.97 9.78
23205 779.5 4.52 5.00
100% 16GAM 5 23230 782 4.51 4.92
23255 784.5 4.52 5.03
10 23230 782 8.95 9.79
23205 779.5 4.52 5.01
B4QAM 5 23230 782 4.52 4.94
23255 784.5 4.52 5.04
10 23230 782 8.98 9.84
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LTE Band 17
Bandwidth F 99% P -26dB
RB Modulation ancwi Channel requency A’_ ower i ¢
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
23755 706.5 4.52 4.98
5 23790 710 4.50 4.98
23825 713.5 4.53 4.95
QPSK
23780 709 8.97 9.97
10 23790 710 8.97 9.86
23800 711 8.96 9.86
23755 706.5 4.51 4.98
5 23790 710 4.51 4.95
23825 713.5 4.53 4.98
100% 16QAM
23780 709 8.98 9.77
10 23790 710 8.95 9.73
23800 711 8.97 9.79
23755 706.5 4.51 5.00
5 23790 710 4.51 5.02
23825 713.5 4.51 4.97
64QAM
23780 709 8.95 9.80
10 23790 710 8.97 9.66
23800 711 8.98 9.70
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LTE Band 38
RB Modulation Bandwidth Channel Frequency 99%.Power -2¢.idBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
37775 2572.5 4.49 5.16
5 38000 2595 4.50 4.95
38225 2617.5 4.51 4.97
37800 2575 9.00 10.14
10 38000 2595 8.99 9.92
aPsK 38200 2615 8.96 10.31
37825 2577.5 13.48 14.41
15 38000 2595 13.47 14.50
38175 2612.5 13.44 14.83
37850 2580 17.98 19.64
20 38000 2595 17.95 19.68
38150 2610 17.91 20.13
37775 2572.5 4.50 4.93
5 38000 2595 4.51 4.96
38225 2617.5 4.50 4.94
37800 2575 8.98 9.63
10 38000 2595 8.98 9.69
100% 160AM 38200 2615 8.99 9.71
37825 2577.5 13.48 14.66
15 38000 2595 13.50 14.63
38175 2612.5 13.44 14.59
37850 2580 17.93 19.26
20 38000 2595 17.89 19.49
38150 2610 17.94 19.16
37775 2572.5 4.50 4.93
5 38000 2595 4.51 4.94
38225 2617.5 4.54 5.04
37800 2575 9.01 10.01
10 38000 2595 8.99 9.73
64QAM 38200 2615 9.01 9.68
37825 2577.5 13.46 14.54
15 38000 2595 13.49 14.53
38175 2612.5 13.43 14.54
37850 2580 17.93 19.20
20 38000 2595 17.90 19.29
38150 2610 17.99 19.27
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LTE Band 41
RB Modulation Bandwidth Channel Frequency 99%.Power -2¢.idBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
39675 2498.5 4.50 4.92
5 40620 2593 4.52 4.96
41565 2687.5 4.52 4.97
39700 2501 8.99 9.68
10 40620 2593 8.98 9.83
aPsK 41540 2685 8.98 10.16
39725 2503.5 13.45 14.35
15 40620 2593 13.48 14.58
41515 2682.5 13.41 14.82
39750 2506 17.94 19.20
20 40620 2593 17.95 19.24
41490 2680 17.90 19.39
39675 2498.5 4.50 4.91
5 40620 2593 4.51 4.98
41565 2687.5 4.50 4.85
39700 2501 8.99 9.84
10 40620 2593 8.95 9.87
100% 160AM 41540 2685 9.01 9.77
39725 2503.5 13.49 14.50
15 40620 2593 13.45 14.38
41515 2682.5 13.44 15.21
39750 2506 17.88 19.34
20 40620 2593 17.97 19.35
41490 2680 17.98 19.24
39675 2498.5 4.50 4.93
5 40620 2593 4.51 5.05
41565 2687.5 4.49 4.98
39700 2501 8.98 10.09
10 40620 2593 8.96 9.56
64QAM 41540 2685 9.02 9.70
39725 2503.5 13.46 14.77
15 40620 2593 13.48 14.39
41515 2682.5 13.47 14.62
39750 2506 17.95 19.14
20 40620 2593 17.92 19.44
41490 2680 17.99 19.21
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LTE Band 66
RB Modulation Bandwidth Channel Frequency 99%-Power -2(.idBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
131979 1710.7 1.11 1.30
1.4 132322 1745 1.09 1.32
132665 1779.3 1.10 1.30
131987 1711.5 2.71 3.00
3 132322 1745 2.70 3.00
132657 1778.5 2.71 2.99
131997 1712.5 4.51 4.98
5 132322 1745 4.52 4.98
QPSK 132647 1777.5 4.50 4.99
132022 1715 9.00 10.00
10 132322 1745 8.98 9.76
132622 1775 9.00 9.88
132047 1717.5 13.42 14.47
15 132322 1745 13.45 14.72
132597 1772.5 13.47 14.73
132072 1720 17.90 19.35
20 132322 1745 17.91 19.21
100% 132572 1770 17.98 19.58
131979 1710.7 1.10 1.29
1.4 132322 1745 1.10 1.31
132665 1779.3 1.09 1.29
131987 1711.5 2.70 3.00
3 132322 1745 2.70 2.99
132657 1778.5 2.70 2.99
131997 1712.5 4.51 497
5 132322 1745 4.51 4.92
16GAM 132647 1777.5 4.52 497
132022 1715 8.99 9.77
10 132322 1745 8.99 9.79
132622 1775 8.97 9.93
132047 1717.5 13.48 14.74
15 132322 1745 13.46 14.59
132597 1772.5 13.47 14.60
132072 1720 17.91 19.32
20 132322 1745 17.97 19.49
132572 1770 17.94 19.38
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64QAM

131979 1710.7 1.10 1.29

1.4 132322 1745 1.10 1.30
132665 1779.3 1.09 1.26

131987 1711.5 2.70 2.94

3 132322 1745 2.71 2.98
132657 1778.5 2.70 3.01

131997 1712.5 4.50 4.97

5 132322 1745 4.52 5.05
132647 1777.5 4.54 5.05

132022 1715 8.95 9.80

10 132322 1745 8.98 9.76
132622 1775 8.98 9.77
132047 1717.5 13.45 14.55
15 132322 1745 13.43 14.60
132597 1772.5 13.50 14.51
132072 1720 17.94 19.57
20 132322 1745 17.97 19.49
132572 1770 17.97 19.52
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CA Band

PCC SCCH1 Bandwidth(MHz)
CA_7C channel Frequency Channel Frequency|PCC RB|SCC1 RB 99% Powerl-26dBa

(MHz) (MHz)
CA_7C_10MHz+20MHz_QPSK | 21006 | 2525.6 | 21150 2540 50#0 75#0 28.14 3017
CA_7C_10MHz+20MHz_16QAM| 21006 | 2525.6 | 21150 2540 50#0 75#0 28.08 | 30.11
CA_7C_10MHz+20MHz_64QAM| 21006 | 2525.6 | 21150 2540 50#0 75#0 28.09 |30.11
CA_7C_20MHz+10MHz_QPSK | 21051 | 2530.1 | 21195 | 2544.5 75#0 50#0 28.17 |30.37
CA_7C_20MHz+10MHz_16QAM| 21051 | 2530.1 | 21195 | 2544.5 75#0 50#0 28.19 ]30.23
CA_7C_20MHz+10MHz_64QAM| 21051 | 2530.1 | 21195 | 2544.5 75#0 50#0 28.22 |30.20
CA_7C_15MHz+15MHz_QPSK | 21025 | 2527.5 | 21175 | 2542.5 75#0 75#0 28.73 ]30.85
CA_7C_15MHz+15MHz_16QAM| 21025 | 2527.5 | 21175 | 2542.5 75#0 75#0 28.67 |30.77
CA_7C_15MHz+15MHz_64QAM| 21025 | 2527.5 | 21175 | 2542.5 75#0 75#0 28.66 |30.90
CA_7C_15MHz+20MHz_QPSK | 21003 | 2525.3 | 21174 | 2542.4 75#0 | 100#0 32.85 | 35.31
CA_7C_15MHz+20MHz_16QAM| 21003 | 2525.3 | 21174 | 2542.4 75#0 | 100#0 32.82 |35.23
CA_7C_15MHz+20MHz_64QAM| 21003 | 2525.3 | 21174 | 2542.4 75#0 | 100#0 32.83 |35.18
CA_7C_20MHz+15MHz_QPSK | 21026 | 2527.6 | 21197 | 2544.7 | 100#0 | 75#0 32.89 |35.33
CA_7C_20MHz+15MHz_16QAM| 21026 | 2527.6 | 21197 | 2544.7 | 100#0 | 75#0 3294 |35.25
CA_7C_20MHz+15MHz_64QAM| 21026 | 2527.6 | 21197 | 2544.7 | 100#0 | 75#0 3290 |[35.27
CA_7C_20MHz+20MHz_QPSK | 21001 | 2525.1 | 21199 | 2544.9 | 100#0 | 100#0 37.66 |40.16
CA_7C_20MHz+20MHz_16QAM| 21001 | 2525.1 | 21199 | 25449 | 100#0 | 100#0 37.67 |40.00
CA_7C_20MHz+20MHz_64QAM| 21001 | 2525.1 | 21199 | 2544.9 | 100#0 | 100#0 37.68 |40.18
PCC SCCH1 Bandwidth(MHz)
CA_38C Channel Frequency Channel Frequency|PCC RB|SCC1 RB 99% Powerl-26dBa

(MHz) (MHz)
CA_38C_15MHz+15MHz_QPSK | 37925 | 2587.5 | 38075 | 2602.5 | 75#0 75#0 28.60 |34.07
CA_38C_15MHz+15MHz_16QAM| 37925 | 2587.5 | 38075 | 2602.5 | 75#0 75#0 28.64 |32.02
CA_38C_15MHz+15MHz_64QAM| 37925 | 2587.5 | 38075 | 2602.5 | 75#0 75#0 28.65 |[32.74
CA_38C_20MHz+20MHz_QPSK | 37901 | 2585.1 | 38099 | 2604.9 | 100#0 | 100#0 37.54 | 40.01
CA_38C_20MHz+20MHz_16QAM| 37901 | 2585.1 | 38099 | 2604.9 | 100#0 | 100#0 37.46 |40.55
CA_38C_20MHz+20MHz_64QAM| 37901 | 2585.1 | 38099 | 2604.9 | 100#0 | 100#0 3742 |41.58
PCC SCC1 Bandwidth(MHz)
CA_41C Channel FrequencyChannel Frequency|PCC RB|SCC1 RB 99% Powerl-26dBa

(MHz) (MHz)
CA_41C_5MHz+20MHz_QPSK | 40648 | 2595.8 | 40765 | 2607.5 | 25#0 | 100#0 23.25 |25.02
CA 41C_5MHz+20MHz_16QAM | 40648 | 2595.8 | 40765 | 2607.5 | 25#0 | 100#0 23.16 | 24.92
CA_41C_5MHz+20MHz_64QAM | 40648 | 2595.8 | 40765 | 2607.5 | 25#0 | 100#0 23.25 [24.93
CA_41C_20MHz+5MHz_QPSK | 40715 | 2602.5 | 40832 | 2614.2 | 100#0 | 25#0 23.31 25.30
CA_41C_20MHz+5MHz_16QAM | 40715 | 2602.5 | 40832 | 2614.2 | 100#0 | 25#0 23.24 2513
CA_41C_20MHz+5MHz_64QAM | 40715 | 2602.5 | 40832 | 2614.2 | 100#0 | 25#0 23.26 | 25.03
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CA_41C_10MHz+20MHz_QPSK | 40646 | 2595.6 | 40790 2610 50#0 | 100#0 27.94 130.13
CA_41C_10MHz+20MHz_16QAM| 40646 | 2595.6 | 40790 2610 50#0 | 100#0 28.00 |30.05
CA_41C_10MHz+20MHz_64QAM| 40646 | 2595.6 | 40790 2610 50#0 | 100#0 2791 29.99
CA_41C_20MHz+10MHz_QPSK | 40691 | 2600.1 | 40835 | 2614.5 | 100#0 | 50#0 28.04 |30.65
CA 41C_20MHz+10MHz_16QAM| 40691 | 2600.1 | 40835 | 2614.5 | 100#0 | 50#0 28.05 |32.24
CA_41C_20MHz+10MHz_64QAM| 40691 | 2600.1 | 40835 | 2614.5 | 100#0 | 50#0 27.93 |30.09
CA_41C_15MHz+15MHz_QPSK | 40665 | 2597.5 | 40815 | 2612.5 | 75#0 75#0 28.56 |30.72
CA_41C_15MHz+15MHz_16QAM| 40665 | 2597.5 | 40815 | 2612.5 | 75#0 75#0 28.59 |30.71
CA_41C_15MHz+15MHz_64QAM| 40665 | 2597.5 | 40815 | 2612.5 | 75#0 75#0 28.49 |31.67
CA_41C_15MHz+20MHz_QPSK | 40643 | 2595.3 | 40814 | 2612.4 | 75#0 | 100#0 32.70 | 35.34
CA_41C_15MHz+20MHz_16QAM| 40643 | 2595.3 | 40814 | 2612.4 | 75#0 | 100#0 32.71 34.97
CA_41C_15MHz+20MHz_64QAM| 40643 | 2595.3 | 40814 | 2612.4 75#0 100#0 32.72 36.62
CA_41C_20MHz+15MHz_QPSK | 40666 | 2597.6 | 40837 | 2614.7 | 100#0 | 75#0 32.63 |34.93
CA _41C_20MHz+15MHz_16QAM| 40666 | 2597.6 | 40837 | 2614.7 | 100#0 | 75#0 32.86 |36.47
CA_41C_20MHz+15MHz_64QAM| 40666 | 2597.6 | 40837 | 2614.7 | 100#0 | 75#0 32.68 |34.94
CA 41C_20MHz+20MHz_QPSK | 40641 | 2595.1 | 40839 | 2614.9 | 100#0 | 100#0 37.43 | 41.09
CA_41C_20MHz+20MHz_16QAM| 40641 | 2595.1 | 40839 | 2614.9 | 100#0 | 100#0 37.44 | 42.73
CA_41C_20MHz+20MHz_64QAM| 40641 | 2595.1 | 40839 | 2614.9 | 100#0 | 100#0 37.34 |41.03
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WCDMA Band IV CH-Low

WCDMA Band IV CH Middle

B Keysght Spectrum Ansyzr- Occupied BW

[ INT] SOURCE OFF
Center Freq: 1.712400000 GHz
Trig: Free Run
#Atten: 40 dB

T S00 Ac | CoRReC
Center Freq 1.712400000 GHz

#FGain:Low

Ref 40.00 dBm

ICenter 1.712 GHz

‘Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
4.1215 MHz

482 Hz
4.698 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

ALIGN AUTO

[10:19:03 A Jan 06, 2022

Radio Std: None. TracelDetector

AvglHold:>1001100

Radio Device: BTS

30.3 dBm

99.00 %
-26.00 dB

'sTaTuS|

—
B Keysght Spectrum Anslyzr - Occupied W

Center 1.733 GHz
#Res BW 51kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

; S08 Ac | CoRREC
Center Freq 1.732600000 GHz

ALTGN AUTO [ 10:20:26 AMan 06,2622

OURCE OFF
Center Freq: 1.732600000 GHz Radio Std: None
) Trig: Free Run AvglHold:>1001100

" #Atten: 40 dB Radio Device: BTS

C
HFGain:Low

Ref 40.00 dBm

S UV SO VO
ot e \ .

1
At
it S W

Span 10 MHz

#VBW 160 kHz Sweep 3.667 ms|

Total Power 30.6 dBm
4.1296 MHz
2.834 kHz
4.693 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

'sTATUS|

e e

TracelDetector

B Keysght Spectrum Ansyzr- Occupied BW

T T SOURG

T o =T
Center Freq 1.752600000 GHz Center Freq: 1.752600000 GHz
o) Trig: Free Run

#FGainiLow _#Atten: 40 dB

Ref 40.00 dBm

ICenter 1.753 GHz

#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
4.1264 MHz

-3.271 kHz
4.707 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

[10:20:45 A Jan 06, 2022

Radio Std: None. TracelDetector

Avg|Hold:>1001100

Radio Device: BTS

Span 10 MHz
Sweep 3.667 ms|

30.3 dBm

99.00 %
-26.00 dB

'sTaTuS|
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LTE Band 4 QPSK 1.4MHz CH-Low

LTE Band 4 QPSK 3MHz CH-Low

- —
[ Keysight Spectrum Analyzer - Occupied BW

#AIFGain:Low

Center 1.711 GHz
#Res BW 30 kHz
Occupied Bandwidth
1.0995 MHz
1.078 kHz
1.271 MHz

Transmit Freq Error
x dB Bandwidth

7

s Trig: FreeRun
#Atten: 40 dB

#VBW 91 kHz

Total Power

% of OBW Power
xdB

LIGH AU
710700000 GHz

o) & )
AUTO 10:03:07 AMDec 29,2021
Radio Std: None
AvglHold: 2001200

Radio Device: BTS

A NNASAR

29.8 dBm

99.00 %
-26.00 dB

STATUS

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ R [s00 AC
Center Freq 1.711500000 GHz

#IFGain:Low

Ref Offset 1.73 dB
Ref 40.00 dBm

I

7
e

A A

Center 1.712 GHz
#Res BW 62 kHz
Occupied Bandwidth
2.7067 MHz
4.351 kHz
2.981 MHz

Transmit Freq Error
x dB Bandwidth

ol
10:03:28 AMDec 29,2021
Radio Std: None

INT] SOURCE OFF ALIGN AUTO
Center Freq: 1.711600000 GHz
Trig: Free Run Avg|Hold: 2001200

#Atten: 40 dB Radio Device: BTS

#VBW 180 kHz Sweep 1.533 ms

Total Power 30.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

LTE Band 4 QPSK 1.4MHz CH-Middle

LTE Band 4 QPSK 3MHz CH-Middle

B Keysght Spectrum Analyzer - Occupied BW

o @ )

B Keysght Spectrum Analyer - Occupied BW

o) @)

’ [ AC
Center Freq 1.732500000 GHz

#FGain:Low

Ref Offset 1.71 dB

\YJ dBidiv Ref 40.00 dBm
og

Qe s

Center 1.733 GHz
#Res BW 30 kHz
Occupied Bandwidth
1.0921 MHz
-2.151 kHz
1.294 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 91 kHz

Total Power

% of OBW Power
xdB

Ut 10:03:14 AWDec 29,2021
z Radio Std: None
AvglHold: 200/200
Radio Device: BTS

29.6 dBm

99.00 %
-26.00 dB

sTATUS

. w0 A
Center Freq 1.732500000 GHz

#FGain:Low

Ref Offset 1.71 dB

\YJ dBidiv Ref 40.00 dBm
og

> Trig: Free Run

NTSOURCE OFF | ALIGN AU
Center Freq: 1.732500000 GHz
‘Avg|Hold: 200/200

10:03:34 AMDec 29,2021
Radio Std: None

#Atten: 40 dB Radio Device: BTS

AW W

Center 1.733 GHz
#Res BW 62 kHz
Occupied Bandwidth
2.7036 MHz
4.734 kHz
2.979 MHz

Transmit Freq Error
x dB Bandwidth

SN Lo 5 iyt

#VBW 180 kHz Sweep 1.533 ms|

Total Power 30.3 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

LTE Band 4 QPSK 1.4MHz CH-High

LTE Band 4 QPSK 3MHz CH-High

B Keysght Spectrum Analyzer - Occupied BW

o @ )

o) @)

[~ AC
Center Freq 1.754300000 GHz

#FGain:Low

Ref Offset 1.73 dB

\YJ dBidiv Ref 40.00 dBm
og

#Res BW 30 kHz

Occupied Bandwidth

1.0959 MHz
-1.827 kHz
1.288 MHz

Transmit Freq Error
x dB Bandwidth

I " ALIGN AUT!
Center Freq: 1.754300000 GHz

Trig: Free Run
#Atten: 40 dB

#VBW 91 kHz

Total Power

% of OBW Power
xdB

10:03:20 AWDec 29,2021
Radio Std: None
AvglHold: 200/200

Radio Device: BTS

L
AT
W WS A e

29.6 dBm

99.00 %
-26.00 dB

sTATUS

B Keysght Spectrum Analyer - Occupied BW

R 150
Center Freq 1.753500000 GHz

-
#FGain:Low

Ref Offset 1.73 dB

\YJ dBidiv Ref 40.00 dBm
og

#Res BW 62 kHz
Occupied Bandwidth
2.7095 MHz

-898 Hz
2.992 MHz

Transmit Freq Error
x dB Bandwidth

SOURCE OFF ALIGN AUT 10:03:40 AMDec 25, 2021
Center Freq: 1.753500000 GHz Radio Std: None
i Avg|Hold: 2001200

#Atten: 40 dB Radio Device: BTS

S

Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Total Power 30.2 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS
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LTE Band 4 QPSK 5MHz CH-Low

LTE Band 4 QPSK 10MHz CH-Low

- —
[ B Keysight Spectrum Analyzer - Occupied BW
i T

Center Freq 1.712500000 GHz

#IFGain:Low

Ref Offset 1.73 dB.
Ref 40.00 dBm

ICenter 1.713 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5069 MHz
-799 Hz
4.965 MHz

Transmit Freq Error
x dB Bandwidth

NT[ SOURCE OFF ALIGN AUTO
Center Freq: 1712500000 GHz

Trig: Free Run Avg|Hold: 2001200
#Atten: 40 dB

#VBW 300 kHz

Total Power 30.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

'sTATUS|

e
160349 AMDec 29,2021
Radio Std: None

Radio Device: BTS

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ R [s00 AC
Center Freq 1.715000000 GHz

#IFGain:Low

Ref Offset 1.73 dB
Ref 40.00 dBm

RURPIOST S e L

Center 1.715 GHz
#Res BW 200 kHz
Occupied Bandwidth
8.9524 MHz
6.523 kHz
9.919 MHz

Transmit Freq Error
x dB Bandwidth

e
SOURCE OFF [ ALIGH AUTO 160308 AMDec 29,2021
Center Freq: 1.715000000 GHz Radio Std: None

Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

#VBW 620 kHz

Total Power 29.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

LTE Band 4 QPSK 5MHz CH-Middle

LTE Band 4 QPSK 10MHz CH-Middle

55 Keysign Specnm Ansber- Ocupted 81

o) )

B Keysght Spectrum Analyer - Occupied BW

o) @)

i ; Ac
Center Freq 1.732500000 GHz

#FGain:Low

Ref Offset 1.71 dB.
Ref 40.00 dBm

OFF | ALIGN AUTO
Center Freq: 1.732500000 GHz

—». Trig: FreeRun ‘Avg|Hold: 200/200
#Atten: 40 dB

SN Y e |

A D PO W AP ‘/

ICenter 1.733 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5147 MHz
-9.664 kHz
4.958 MHz

Transmit Freq Error
x dB Bandwidth

iy

l
\
]
\
\

#VBW 300 kHz

Total Power 29.7 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

'sTATUS

10:03:55 AMDec 29,2021
Radio Std: None

Radio Device: BTS

. w0 A
Center Freq 1.732500000 GHz

#FGain:Low

Ref Offset 1.71 dB

\YJ dBidiv Ref 40.00 dBm
og

0 ml\,m,,NLu'w'\MAMWw/

ICenter 1.733 GHz
#Res BW 200 kHz
Occupied Bandwidth
8.9887 MHz
-7.963 kHz
9.802 MHz

Transmit Freq Error
x dB Bandwidth

10:04:15 AMDec 29,2021
Radio Std: None

T
Center Freq: 1.732500000 GHz
> Trig: Free Run ‘Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

-

#VBW 620 kHz

Total Power 29.5 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

LTE Band 4 QPSK 5MHz CH-High

LTE Band 4 QPSK 10MHz CH-High

55 Keysign Specnm Ansber- Ocupted 81

o) )

B Keysght Spectrum Analyer - Occupied BW

o) @)

; c
Center Freq 1.752500000 GHz

#FGain:Low

Ref Offset 1.73 dB.
Ref 40.00 dBm

ICenter 1.753 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5034 MHz
39 kHz
4.995 MHz

Transmit Freq Erro
x dB Bandwidth

nter Freq: 1752500000 GHz
Trig: Free Run ‘Avg|Hold: 2001200
#Aten: 40 dB

#VBW 300 kHz

Total Power 29.5 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

'sTATUS

10:04:01 AMDec 29,2021
Radio Std: None

Radio Device: BTS

[ & [s0 A
Center Freq 1.750000000 GHz

-
#FGain:Low

Ref Offset 1.72 dB

10 dBidiv Ref 40.00 dBm

10:04:21 AMDec 29,2021
Radio Std: None

iz
‘Avg|Hold: 200/200

=
#Atten: 40 dB Radio Device: BTS

Ay AP U AN A ALt it

£

NWSSTRICCRVTewor T

Center 1.75 GHz
#Res BW 200 kHz
Occupied Bandwidth
8.9944 MHz
-28.683 kHz
9.856 MHz

Transmit Freq Error
x dB Bandwidth

AT vl o i

#VBW 620 kHz

Total Power 29.6 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS
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LTE Band 4 QPSK 15MHz CH-Low

LTE Band 4 QPSK 20MHz CH-Low

- —
B8 Keysight Spectrum Analyzer - Occupied BW. P
X R[50 A 10:04:30 AMDec 28,2021

Radio Std: None

TSOURCE 0 LIGN AUTO
Center Freq: 1717600000 GHz

Trig: Free Run Avg|Hold: 2001200
#Atten: 40 dB

Center Freq 1.77500000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 1.73 dB.
Ref 40.00 dBm

D e et et e o

Ao .m.J’L

ICenter 1.718 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 29.6 dBm

13.438 MHz
11.547 kHz % of OBW Power
14.54 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= 'sTATUS|

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ R [s00 AC
Center Freq 1.720000000 GHz

e
16:0452 AMbec 29,2021
Radio Std: None

URCE OFF ALIGN AUTO
Center Freq: 1.720000000 GHz
Trig: Free Run Avg|Hold: 2001200

#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 40.00 dBm

T T

et

Center 1.72 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 29.6 dBm

17.961 MHz
28.977 kHz % of OBW Power
19.47 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

LTE Band 4 QPSK 15MHz CH-Middle

LTE Band 4 QPSK 20MHz CH-Middle

B8 Keysight Spectrum Ansiyzer - Occupied B o ]

B eysigh Spectrum Analyzer - Occupied B ol e

10:04:36 AM Dec 29,2021
Radio Std: None

] ALIGN AUTO
Center Freq: 1.732500000 GHz

Trig: Free Run ‘Avg|Hold: 200/200
#Atten: 40 dB

i ; Si0Ac
Center Freq 1.732500000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 1.71 dB.
Ref 40.00 dBm

Antarn b WA AR A [ AN A

/

\ﬂmiﬂ"fwmf\,w-wvu"ll\/’v

ICenter 1.733 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 29.5 dBm

13.429 MHz
3.553 kHz % of OBW Power
14.59 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= 'sTATUS

NTSOURCE OFF | ALIGN AU
Center Freq: 1.732500000 GHz

> Trig: Free Run ‘Avg|Hold: 200/200
#Atten: 40 dB

10:04:59 AM Dec 29,2021
Radio Std: None

. w0 A
Center Freq 1.732500000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 1.71 dB

\YJ dBidiv Ref 40.00 dBm
og

Al A i o i, ans e

Mww«*MM»A»ﬂJ‘"W‘"‘"""V‘ﬂ .

Center 1.733 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 29.6 dBm

17.958 MHz
583 Hz % of OBW Power
19.55 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

LTE Band 4 QPSK 15MHz CH-High

LTE Band 4 QPSK 20MHz CH-High

o) )

o) @)

55 Keysign Specnm Ansber- Ocupted 81
g T sra

10:04:43 AM Dec 29,2021
Radio Std: None

FE ] ALIGN AUTO
Center Freq: 1.747500000 GHz

Trig: Free Run ‘Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.747500000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 1.72 dB.
Ref 40.00 dBm

o e A s 88 sl My At onen

/

Iﬂ‘ .
T s / S T

ICenter 1.748 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 29.5 dBm

13.432 MHz
-3.993 kHz % of OBW Power
14.61 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= 'sTATUS

B Keysght Spectrum Analyer - Occupied BW

10:05:05 AMDec 29,2021
Radio Std: None

SOURCE OFF ALIGN AT
Center Freq: 1.745000000 GHz

R 150
Center Freq 1.745000000 GHz
Avg|Hold: 2001200

-
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB

\YJ dBidiv Ref 40.00 dBm
og

It el it AT A A A bty

T

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 29.6 dBm

17.939 MHz
-4.171 kHz % of OBW Power
19.35 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 4 16QAM 1.4MHz CH-Low

LTE Band 4 16QAM 3MHz CH-Low

- —
[ Keysight Spectrum Analyzer - Occupied BW
[ NT[ SOURCE OFF ALIGN AUTO
710700000 GHz
AvglHold: 2001200

o P utm]
10:03:10 AMDec 29,2021
Radio Std: None

Trig: Free Run
#FGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 1.73 dB
Ref 40.00 dBm

Y MAf A
AN AT aw e

Center 1.711 GHz

Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 29.4 dBm

1.1006 MHz
1.118 kHz % of OBW Power
1.290 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ R [s00 AC
Center Freq 1.711500000 GHz

e
SOURCE OFF [ ALIGH AUTO 100330 AMbec 29,2021
Center Freq: 1.711500000 GHz Radio Std: None

Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#IFGain:Low Radio Device: BTS

Ref Offset 1.73 dB
Ref 40.00 dBm

Vv v

‘Span 6 MHz|

Center 1.712 GHz
# Sweep 1.533 ms

Res BW 62 kHz #VBW 180 kHz

Occupied Bandwidth Total Power 29.9 dBm
2.7159 MHz
3.946 kHz % of OBW Power

2.975 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

LTE Band 4 16QAM 1.4MHz CH-Middle

LTE Band 4 16QAM 3MHz CH-Middle

B Keysigh Spectrum Analyzes - Occupied B o & s

B eysigh Spectrum Analyzer - Occupied B ol e

4 7 Ac NT] SOUR ALIGN AUTO
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz

> Trig: Free Run Avg|Hold: 2001200
#FGain:Low #Atten: 40 dB

10:03:16 AMDec 25, 2021
Radio Std: None

Radio Device: BTS

Ref Offset 1.71 dB

10 dBidiv Ref 40.00 dBm

N IVIOY: S0V Ve

Center 1.733 GHz

#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 29.2 dBm

1.0996 MHz
-3.409 kHz % of OBW Power
1.321 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

10:03:36 AMDec 29,2021
Radio Std: None

T
Center Freq: 1.732500000 GHz

> Trig: Free Run ‘Avg|Hold: 200/200
#Atten: 40 dB

. w0 A
Center Freq 1.732500000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 1.71 dB

\YJ dBidiv Ref 40.00 dBm
og

N,

Center 1.733 GHz
#Res BW 62 kHz

Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 29.7 dBm

2.7081 MHz
-1.353 kHz % of OBW Power
2.998 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

=3 STATUS

LTE Band 4 16QAM 1.4MHz CH-High

LTE Band 4 16QAM 3MHz CH-High

o @ )

B Keysght Spectrum Analyzer - Occupied BW

o) @)

B Keysght Spectrum Analyer - Occupied BW

U 10:03:22 AWDec 29,2021
Hz Radio Std: None
AvglHold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 1.73 dB

10 dBidiv Ref 40.00 dBm

VA A —~

Center 1.754 GHz
#Res BW 30 kHz #VBW 91 kHz

Total Power 29.2 dBm

Occupied Bandwidth

1.0929 MHz
-1.510 kHz
1.276 MHz x dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

10:03:42 AMDec 29,2021
Radio Std: None

[ & [so A
Center Freq 1.753500000 GHz

> T
#FGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 1.73 dB

10 dBidiv Ref 40.00 dBm

Center 1.754 GHz
#Res BW 62 kHz

Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 29.7 dBm

2.6962 MHz
-2.802 kHz % of OBW Power
2.983 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

=3 STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 4 16QAM 5MHz CH-Low

LTE Band 4 16QAM 10MHz CH-Low

- —
[ Keysight Spectrum Analyzer - Occupied BW
[ NT[ SOURCE OFF ALIGN AUTO
712500000 GHz
AvglHold: 2001200

o P utm]
10:03:51 AMDec 29,2021
Radio Std: None

Trig: Free Run

#AIFGain:Low #Atten: 40 dB

Ref Offset 1.73 dB
Ref 40.00 dBm

Center 1.713 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 29.3 dBm

4.5090 MHz
142 Hz % of OBW Power
4.981 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ R [s00 AC
Center Freq 1.715000000 GHz

e
SOURCE OFF [ ALIGH AUTO 100312 AMbec 29,2021
Center Freq: 1.715000000 GHz Radio Std: None

Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#IFGain:Low Radio Device: BTS

Ref Offset 1.73 dB
Ref 40.00 dBm

AL e o

/

il

iy

Center 1.715 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 29.0 dBm

8.9819 MHz
1.198 kHz % of OBW Power
9.858 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

LTE Band 4 16QAM 5MHz CH-Middle

LTE Band 4 16QAM 10MHz CH-Middle

B Keysigh Spectrum Analyzes - Occupied B o & s

B eysigh Spectrum Analyzer - Occupied B ol e

4 7 Ac NT] SOUR ALIGN AUTO
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz

> Trig: Free Run Avg|Hold: 2001200
#FGain:Low #Atten: 40 dB

10:03:57 AMDec 25,2021
Radio Std: None

Radio Device: BTS

Ref Offset 1.71 dB

10 dBidiv Ref 40.00 dBm

WA AN )

Center 1.733 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 29.2 dBm

4.5254 MHz
-12.811 kHz % of OBW Power
4.953 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

10:04:18 AMDec 29,2021
Radio Std: None

T
Center Freq: 1.732500000 GHz

Trig: Free Run ‘Avg|Hold: 200/200
#Atten: 40 dB

4 w0 A
Center Freq 1.732500000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 1.71 dB
Ref 40.00 dBm

b S Soaeogy et Ay v Sl

B PN TNY KWAR ORI LY It eyt s

Center 1.733 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 29.0 dBm

8.9792 MHz
8.111 kHz % of OBW Power
9.807 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

LTE Band 4 16QAM 5MHz CH-High

LTE Band 4 16QAM 10MHz CH-High

o @ )

B Keysght Spectrum Analyzer - Occupied BW

o) @)

B Keysght Spectrum Analyer - Occupied BW

10:04:04 AMDec 25,2021

Radio Std: None
#FGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 1.73 dB

10 dBidiv Ref 40.00 dBm

Center 1.753 GHz
#Res BW 100 kHz #VBW 300 kHz

Total Power 29.3 dBm

Occupied Bandwidth
4.5112 MHz
-445 Hz
4.989 MHz x dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

10:04:24 AMDec 29,2021
Radio Std: None

[ & [s0 A
Center Freq 1.750000000 GHz iz
> T ‘Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 1.72 dB

10 dBidiv Ref 40.00 dBm

S A N g f N A e

st MR s AR Y TN

Center 1.75 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 29.1 dBm

8.9735 MHz
-2.433 kHz % of OBW Power
9.818 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 4 16QAM 15MHz CH-Low

LTE Band 4 16QAM 20MHz CH-Low

- —
[ Keysight Spectrum Analyzer - Occupied BW
2 . = 5 e ALIGN AUTO
717500000 GHz
AvglHold: 2001200

Trig: Free Run

#AIFGain:Low #Atten: 40 dB Radio Device:

Ref Offset 1.73 dB
Ref 40.00 dBm

Center 1.718 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 29.1 dBm
13.426 MHz
4.557 kHz

14.68 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

o P utm]

10:04:33 A Dec 29,2021
Radio Std: None

BTS

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ R [s00 AC
Center Freq 1.720000000 GHz

e
1610455 AMDec 29,2021
Radio Std: None

URCE OFF ALIGN AUTO
Center Freq: 1.720000000 GHz
Trig: Free Run Avgl|Hold: 2001200
#IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 1.73 dB
Ref 40.00 dBm

pr A e

Center 1.72 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 29.3 dBm
18.002 MHz
65.434 kHz

19.26 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

LTE Band 4 16QAM 15MHz CH-Middle

LTE Band 4 16QAM 20MHz CH-Middle

B Keysght Spectrum Analyzer - Occupied BW

o @ )

B eysigh Spectrum Analyzer - Occupied B ol e

i 7 Ac U
Center Freq 1.732500000 GHz . iz
Avg|Hold: 2001200

#FGain:Low Radio Device:

Ref Offset 1.71 dB

\YJ dBidiv Ref 40.00 dBm
og

A NS i o A A,

#

slpwsl Loty

Center 1.733 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 29.1 dBm

13
Transmit Freq Error
x dB Bandwidth

MHz
-1.415 kHz
14.45 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

=3 sTATUS

10:04:35 AMDec 25, 2021
Radio Std: None

BTS

NTSOURCE OFF | ALIGN AU
Center Freq: 1.732500000 GHz

> Trig: Free Run ‘Avg|Hold: 200/200
#Atten: 40 dB

10:05:01 AMDec 29,2021
Radio Std: None

. w0 A
Center Freq 1.732500000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 1.71 dB

\YJ dBidiv Ref 40.00 dBm
og

i A S en  Prp il

u,,MWf V»"lru.r..mmm,mw,mw

Center 1.733 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 29.1 dBm
17.955 MHz

6.362 kHz
19.40 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

LTE Band 4 16QAM 15MHz CH-High

LTE Band 4 16QAM 20MHz CH-High

B Keysght Spectrum Analyzer - Occupied BW

o @ )

o) @)

[ & Ac s FF ] ALIGN AUT
Center Freq 1.747500000 GHz Center Freq: 1.747500000 GHz

Trig: Free Run Avg|Hold: 2001200
#FGain:Low #Atten: 40 dB Radio Device:
Ref Offset 1.72 dB

\YJ dBidiv Ref 40.00 dBm
og

etk et ottt S o - M et

' i
e e m— T i

#Res BW 300 kHz #VBW 910 kHz

Total Power 29.1 dBm

Occupied Bandwidth

13.459 MHz
6.123 kHz
14.68 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

10:04:45 AMDec 25,2021
Radio Std: None

BTS

e

B Keysght Spectrum Analyer - Occupied BW

10:05:08 AMDec 29,2021
Radio Std: None

SOURCE OFF ALIGN AT
Center Freq: 1.745000000 GHz

R 150
Center Freq 1.745000000 GHz
Avg|Hold: 2001200

-
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB

\YJ dBidiv Ref 40.00 dBm
og

R AN AN AN A e

.
[ MWMW.,»W(,,M,-MWM\ﬂ.ﬂ'vrfh"w

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 29.2 dBm
17.947 MHz

2.508 kHz
19.52 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 4 1.4MHz 64QAM CH-Low

LTE Band 4 3MHz 64QAM CH-Low

—
B8 Keysight Spectrum Analyzer - Occupied BW [N

A 02:25:02 PMDec 30,2021
Radio Std: None

SENSE:INT] SOURCE OFF | ALIGN AUTC
Center Freg: 1.710700000 GHz

s~ Trig: FreeRun ‘Avg|Hold: 200/200
#Atten: 40 dB.

RF 500 A
Center Freq 1.710700000 GHz

#FGain:Low Radio Device: BTS
Ref Offset 1.14 dB

10 dBidiv Ref 40.00 dBm
Log

ALY W VA

\""\"wmﬁmm,ﬁ,nl'\

PV

Center 1.711 GHz
#Res BW 30 kHz

Span 2.8 MHz|

#VBW 91 kHz Sweep 3 ms

Occupied Bandwidth Total Power 28.6 dBm
1.1022 MHz
1.776 kHz

1.288 MHz

Transi % of OBW Power

xdB

it Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= STATUS

[E=SE=E==
20:14 PM Dec 30, 2021

—

B8 Keysight Spectrum Analyzer - Occupied BW =
A 0

Radio Std: None

2 A SENSEINT] SOURCE OFF | ALIGN AUTG
500000 GHz Center Freq: 1.711500000 GHz
—» Trig: FreeRun ‘Avg|Hold: 2001200
#Atten: 40 dB

R[5
Center Freq 1.711

#FGain:Low Radio Device: BTS

Ref Offset 1.14 dB

10 dBidiv Ref 40.00 dBm
Log

pog P A A

Center 1.712 GHz

#Res BW 62 kHz #VBW 180 kHz Sweep 1.533 msj

Occupied Bandwidth Total Power 29.2 dBm
2.7049 MHz
3.894 kHz

2.991 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

LTE Band 4 1.4MHz 64QAM CH-Middle

LTE Band 4 3MHz 64QAM CH-Middle

—
B8 Keysight Spectrum Analyzer - Occupied BW [E=SE=n

& A 02:25:06 PMDec 30, 2021
Radio Std: None

SENSEINT] SOURCE OFF | ALIGN AUTG
Center Freq: 1.732500000 GHz

—» Trig: FreeRun ‘Avg|Hold: 2001200
#Atten: 40 dB

F 500 A
Center Freq 1.732500000 GHz

#FGain:Low Radio Device: BTS

—

B8 Keysight Spectrum Analyzer - Occupied BW

% A SENSE:INT] SOURCE OFF | ALIGN AUTC

Center Freq: 1.732500000 GHz

s~ Trig: FreeRun ‘AvglHold: 200/200
#Atten: 40 dB.

F 500 A
Center Freq 1.732500000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 1.12 dB

10 dBidiv Ref 40.00 dBm

Amgraf LA N

Center 1.733 GHz
#Res BW 30 kHz

Occupied Bandwidth

1.1007 MHz

Transmit Freq Error

x dB Bandwidth

-489 Hz

1.276 MHz

#VBW 91 kHz

Total Power

% of OBW Power
xdB

”“—J‘-VLLA\,,UL/N

28.6 dBm

99.00 %
-26.00 dB

STATUS

Ref Offset 1.12 dB

10 dBidiv Ref 40.00 dBm

Center 1.733 GHz
#Res BW 62 kHz

Occupied Bandwidth

2.6969 MHz
2.024 kHz
2.988 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 180 kHz

Total Power

% of OBW Power
xdB

Wy A Mg

Span 6 MHz|
Sweep 1.533 ms|

29.1 dBm

99.00 %
-26.00 dB

STATUS

LTE Band 4 1.4MHz 64QAM CH-High

LTE Band 4 3MHz 64QAM CH-High

B3 Keymgnt Specium Anayer - Occupied 41

[E=SENE<)

5 Keymgn Specium Anayer - Occupied 41

[E=SENE<)

F ][00 A
Center Freq 1.754300000 GHz

Ref Offset 1.14 dB
Ref 40.00 dBm

A
——

ICenter 1.754 GHz
#Res BW 30 kHz

Occupied Bandwidth

#IFGain:Low

1.0927 MHz

Transmit Freq Error
x dB Bandwidth

-945 Hz

1.286 MHz

ATO 02:25:09 PMDec 30, 2021

LIGh
g iz Radio Std: None
Trig: Free Run Avg|Hold: 2001200

#Atten: 40 dB

#VBW 91 kHz

Total Power

% of OBW Power
xdB

Radio Device: BTS

WA o~
VA A

Span 2.8 MHz|
Sweep 3 ms|

28.5 dBm

99.00 %
-26.00 dB

STATUS

¢ o A
Center Freq 1.753500000 GHz

Ref Offset 1.14 dB
Ref 40.00 dBm

ICenter 1.754 GHz
#Res BW 62 kHz

Occupied Bandwidth

2.6951 MHz
2.452 kHz
3.004 MHz

Transmit Freq Error
x dB Bandwidth

E OFF AL
753500000

#VBW 180 kHz

Total Power

% of OBW Power
xdB

ATO 02:25:21 PMDec 30,2021
GHz Radio Std: Nons
Avg|Hold: 2001200

Radio Device: BTS

A\ i

Span 6 MHz|
Sweep 1.533 ms|

29.1 dBm

99.00 %
-26.00 dB

STATUS

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 4 5MHz 64QAM CH-Low

LTE Band 4 10MHz 64QAM CH-Low

—
B8 Keysight Spectrum Analyzer - Occupied BW

RF 500 A
Center Freq 1.712500000 GHz

Ref Offset 1.14 dB
Ref 40.00 dBm

Center 1.713 GHz
#Res BW 100 kHz

Occupied Bandwidth

SENSEINT] SOURCE

FF|_ALIGN AUTC
Center Freq: 1.712500000 GHz
‘Avg|Hold: 200/200

Trig: Free Run
#Atten: 40 dB.

#FGain:Low

#VBW 300 kHz

Total Power

4.5053 MHz

Transmit Freq Error

x dB Bandwidth

13.360 kHz
4.950 MHz

% of OBW Power
xdB

0225
Radio Std:

[N
26 PMDec 30,2021
None

Radio Device: BTS

L

28.9 dBm

99.00 %
-26.00 dB

STATUS

R e

—
[ Keysight Spectrum Analyzer - Occupied BW [ESS[E =)
A E OFF | ALIGN AUTG 02:25:38 PMDec 30, 2021
Center Freg: 1.715000000 GHz Radio Std: None
s~ Trig: FreeRun ‘AvglHold: 200/200
#Atten: 40 dB.

A SENSEAINT] SOURG
00000 GHz

#FGain:Low

T
Center Freq 1.715
Radio Device: BTS

Ref Offset 1.14 dB

10 dBidiv Ref 40.00 dBm
Log

e SN I S S TP PO

1 IH',WMMW»,WWJ.M\"\'" M ST A

Center 1.715 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.5 dBm
8.9780 MHz
31.858 kHz

9.811 MHz

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

STATUS

LTE Band 4 5MHz 64QAM CH-Middle

LTE Band 4 10MHz 64QAM CH-Middle

—
B8 Keysight Spectrum Analyzer - Occupied BW

F 500 A
Center Freq 1.732500000 GHz

Ref Offset 1.12 dB

10 dBidiv Ref 40.00 dBm

RN YIOV OISl

Center 1.733 GHz
#Res BW 100 kHz

Occupied Bandwidth

SENSEINT] SOURCE OFF

| ALIGN AUTC
Center Freq: 1.732500000 GHz
‘Avg|Hold: 200/200

Trig: Free Run
#Atten: 40 dB.

#FGain:Low

#VBW 300 kHz

Total Power

4.5020 MHz

Transmit Freq Error

x dB Bandwidth

13.194 kHz
5.039 MHz

% of OBW Power
xdB

02:25.
Radio Std:

Lol & sl
30 PMDec 30,2021
None

Radio Device: BTS

Attt

28.5 dBm

99.00 %
-26.00 dB

STATUS

i

—
[ Keysight Spectrum Analyzer - Occupied BW [ESS[E =)
% A E OFF | ALIGN AUTG 02:25:42 PMDec 30, 2021
Center Freq: 1.732500000 GHz Radio Std: None
s~ Trig: FreeRun ‘AvglHold: 200/200
#Atten: 40 dB.

SENSEIINT] SOURG

F 500 A
Center Freq 1.732500000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 1.12 dB

10 dBidiv Ref 40.00 dBm

RPN VY TS PR S

\
Vet ety

gnmtigar Doy

Center 1.733 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.4 dBm
8.9688 MHz
27.470 kHz

9.687 MHz

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

STATUS

LTE Band 4 5MHz 64QAM CH-High

LTE Band 4 10MHz 64QAM CH-High

B3 Keymgnt Specium Anayer - Occupied 41

[E=SENE<)

B Keysigh Spectrum Analyzer - Occupied BW [E=Nn=

F 500 A
Center Freq 1.752500000 GHz

Ref Offset 1.13 dB
Ref 40.00 dBm

. eV
PRI A e el

iCenter 1.753 GHz
#Res BW 100 kHz

Occupied Bandwidth

ALIGN AUTO
752500000 GHz

Radio Std:

Avg|Hold: 2001200

#IFGain:Low

#VBW 300 kHz

Total Power

4.5290 MHz

Transmit Freq Error
x dB Bandwidth

12.958 kHz
4.956 MHz

% of OBW Power
xdB

02:25:33 PMDec 30, 2021

None

Radio Device: BTS

8
\”wkwxlww,

28.7 dBm

99.00 %
-26.00 dB

STATUS

wemrt{ap

E OFF ALIGN AUTO 02:25:46 PMDec 30, 2021
750000000 GHz Radio Std: Nons
Avg|Hold: 2001200

¢ o A
Center Freq 1.750000000 GHz

#IFGain:Low Radio Device: BTS

Ref Offset 1.13 dB
Ref 40.00 dBm

ba

ey, L A ipated

ICenter 1.75 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.6 dBm
8.9996 MHz
15.163 kHz

9.809 MHz

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 4 15MHz 64QAM CH-Low

LTE Band 4 20MHz 64QAM CH-Low

—
B8 Keysight Spectrum Analyzer - Occupied BW [N

A 02:26:51 PMDec 30,2021
Radio Std: None

SENSE:INT] SOURCE OFF | ALIGN AUTC
Center Freg: 1.717500000 GHz

s~ Trig: FreeRun ‘Avg|Hold: 200/200
#Atten: 40 dB.

RF 500 A
Center Freq 1.717500000 GHz

#FGain:Low Radio Device: BTS
Ref Offset 1.14 dB

10 dBidiv Ref 40.00 dBm
Log

At A LA AN A A e e

!
/ h}
e T Yo v AL ectmaping,

Center 1.718 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 28.5 dBm

13.480 MHz
27.888 kHz % of OBW Power
14.69 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

—
[ Keysight Spectrum Analyzer - Occupied BW [ESS[E =)
N JRCE OFF | ALIGN AUTC 02:30:03 PMDec 30, 2021
Center Freg: 1.720000000 GHz Radio Std: None
s~ Trig: FreeRun ‘AvglHold: 200/200
#Atten: 40 dB.

RF 500 A SENSEIINT] SC
Center Freq 1.720000000 GHz

#FGain:Low Radio Device: BTS
Ref Offset 1.14 dB

10 dBidiv Ref 40.00 dBm
Log

JM\JMM[\’M‘WW"“J‘W

ot R A bk

Center 1.72 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 28.5 dBm
17.898 MHz
28.399 kHz % of OBW Power

19.42 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= STATUS

LTE Band 4 15MHz 64QAM CH-Middle LTE Band 4 20MHz 64QAM CH-Middle

F[_ ALIGNAUTG
Center Freq: 1.732500000 GHz

—» Trig: FreeRun ‘Avg|Hold: 2001200
#Atten: 40 dB

F 500 A
Center Freq 1.732500000 GHz Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset 1.12 dB

10 dBidiv Ref 40.00 dBm

S NUPNIIN TS PO LT,

3
)

0 AT
PN VR, PSS RS ik Lo Y

Center 1.733 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 28.5 dBm

13.423 MHz
28.525 kHz % of OBW Power
14.58 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

EOFF] _ALIGH
Center Freq: 1.732500000 GHz

—» Trig: FreeRun ‘Avg|Hold: 2001200
#Atten: 40 dB

F 500 A
Center Freq 1.732500000 GHz Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset 1.12 dB

10 dBidiv Ref 40.00 dBm

Nﬁ

Lotpiionsim i, e T R

Center 1.733 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 28.4 dBm
17.956 MHz
53.275 kHz % of OBW Power

19.41 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= STATUS

LTE Band 4 15MHz 64QAM CH-High

LTE Band 4 20MHz 64QAM CH-High

B Keysigh Spectrum Analyzer - Occupied BW [N

B Keysigh Spectrum Analyzer - Occupied BW [E=Nn=

02:29:58 PMDec 30, 2021
Radio Std: None

ALIGN AUTO
747500000 GHz
Trig: Free Run Avg|Hold: 2001200
#IFGain:Low #Atten: 40 dB

F ][00 A
Center Freq 1.747500000 GHz
Radio Device: BTS

Ref Offset 1.13 dB
Ref 40.00 dBm

|
L\«""wamuum\,n,m\,

gt A AR o

iCenter 1.748 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 28.4 dBm

13.451 MHz
42.658 kHz % of OBW Power
14.63 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

F oFF ALIGN AUTO 02:30:10 PMDec 30, 2021
745000000 GHz Radio Std: None
Avg|Hold: 2001200

¢ o A
Center Freq 1.745000000 GHz

#IFGain:Low Radio Device: BTS

Ref Offset 1.13 dB
Ref 40.00 dBm

LWN"JW"”I“"‘““"“‘"MJ"VAMﬂM

iCenter 1.745 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 28.6 dBm
17.959 MHz
51.023 kHz % of OBW Power

19.57 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

= STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 7 QPSK 5MHz CH-Low

LTE Band 7 QPSK 10MHz CH-Low

e
L0141 AMDec 29,2021
Radio Std: None

- —
[ B Keysight Spectrum Analyzer - Occupied BW
i T

NI SOURCE OFF | ALIGN AUTO
Center Freq: 2.502500000 GHz

Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 2.502500000 GHz

#IFGain:Low Radio Device: BTS

Ref Offset 242 dB.
Ref 40.00 dBm

ICenter 2.503 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 28.9 dBm

4.5061 MHz
8.557 kHz % of OBW Power
4.976 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= 'sTATUS|

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ R [500 AC
Center Freq 2.505000000 GHz

e
SOURCE OFF LIGN AUTO 11:02:01 AMDec 29,2021
Center Freq: 2.505000000 GHz Radio Std: None
> Trig: FreeRun ‘Avg|Hold: 200/200
#Atten: 40 dB

#IFGain:Low Radio Device: BTS

Ref Offset 2.42 dB
Ref 40.00 dBm

Sttty

Center 2.505 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.6 dBm

8.9814 MHz
17.770 kHz % of OBW Power
9.850 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

LTE Band 7 QPSK 5MHz CH-Middle

LTE Band 7 QPSK 10MHz CH-Middle

B8 Keysight Spectrum Ansiyzer - Occupied B o ]

B eysigh Spectrum Analyzer - Occupied B ol e

11.01:47 AMDec 29,2021
Radio Std: None

OFF | ALIGN AUTO
Center Freq: 2.535000000 GHz

—». Trig: FreeRun ‘Avg|Hold: 200/200
#Atten: 40 dB

i ; Ac
Center Freq 2.535000000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 2.32 dB.
Ref 40.00 dBm

ICenter 2.535 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 28.9 dBm

4.5163 MHz
5.545 kHz % of OBW Power
4.971 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= 'sTATUS

11:02:07 AMDec 29,2021
Radio Std: None

T
Center Freq: 2.535000000 GHz

Trig: Free Run ‘Avg|Hold: 200/200
#Atten: 40 dB

4 W S0 A
Center Freq 2.535000000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 2.32 dB

\YJ dBidiv Ref 40.00 dBm
og

o P e g A AN e e

S

oA

Center 2.535 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.7 dBm

9.0018 MHz
16.236 kHz % of OBW Power
9.752 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

=3 STATUS

LTE Band 7 QPSK 5MHz CH-High

LTE Band 7 QPSK 10MHz CH-High

B8 Keysight Spectrum Ansiyzer - Occupied B o ]

B eysigh Spectrum Analyzer - Occupied B ol e

11:01:53 AMDec 29,2021
Radio Std: None

nter Freq: 2.567600000 GHz
Trig: Free Run ‘Avg|Hold: 2001200
#Aten: 40 dB

; c
Center Freq 2.567500000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 2.32 dB.
Ref 40.00 dBm

ICenter 2.568 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 28.5 dBm

4.5130 MHz
3.077 kHz % of OBW Power
4.969 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Erro
x dB Bandwidth

= 'sTATUS

11:02:13 AMDec 29,2021
Radio Std: None

[ & [s0 A
Center Freq 2.565000000 GHz

> T
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 2.32 dB

10 dBidiv Ref 40.00 dBm

ﬂmxfﬂ,vmwmrm,f

Center 2.565 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.4 dBm

9.0082 MHz
8.916 kHz % of OBW Power
9.685 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

=3 STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 7 QPSK 15MHz CH-Low

LTE Band 7 QPSK 20MHz CH-Low

- —
[ B Keysight Spectrum Analyzer - Occupied BW
i T

Center Freq 2.507500000 GHz

#IFGain:Low

Ref Offset 241 dB.
Ref 40.00 dBm

F

A"

ICenter 2.508 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.468 MHz
44.138 kHz
14.62 MHz

Transmit Freq Error
x dB Bandwidth

e
110222 AMbec29, 2021
Radio Std: None

NTTSOURCE OFF | ALLGN AUTO
Center Freq: 2.507500000 GHz
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

#VBW 910 kHz

Total Power 28.7 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

'sTATUS|

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ R [s00 AC
Center Freq 2.510000000 GHz

#IFGain:Low

Ref Offset 2.41 dB
Ref 40.00 dBm

Center 2.51 GHz
#Res BW 430 kHz
Occupied Bandwidth
18.011 MHz
48.933 kHz
19.39 MHz

Transmit Freq Error
x dB Bandwidth

e
SOURCE OFF [ ALIGH AUTO 1510243 Abec 29,2021
Center Freq: 2.510000000 GHz Radio Std: None

Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

#VBW 1.2 MHz

Total Power 28.8 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

LTE Band 7 QPSK 15MHz CH-Middle

LTE Band 7 QPSK 20MHz CH-Middle

55 Keysign Specnm Ansber- Ocupted 81

o) )

B Keysght Spectrum Analyer - Occupied BW

o) @)

i ; Ac
Center Freq 2.535000000 GHz

Ref Offset 2.32 dB.
Ref 40.00 dBm

A0 N BNl P,

ICenter 2.535 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.450 MHz
27.488 kHz
14.61 MHz

Transmit Freq Error
x dB Bandwidth

11:02:26 AMDec 29,2021

oFF ALIGN AUTO
Center Freq: 2535000000 GHz Radio Std: None

Trig: Free Run ‘Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

|

|
|
&
[

|

e
P ity o

#VBW 910 kHz

Total Power 28.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

'sTATUS

. W S0 A
Center Freq 2.535000000 GHz

#FGain:Low

Ref Offset 2.32 dB

\YJ dBidiv Ref 40.00 dBm
og

11:02:49 AMDec 29,2021
Radio Std: None

T
Center Freq: 2.535000000 GHz
Trig: Free Run ‘Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

B U SR PL VY | SO SR W |

ICenter 2.535 GHz
#Res BW 430 kHz
Occupied Bandwidth
17.982 MHz
52.991 kHz
19.34 MHz

Transmit Freq Error
x dB Bandwidth

ot b msapann

#VBW 1.2 MHz

Total Power 28.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

LTE Band 7 QPSK 15MHz CH-High

LTE Band 7 QPSK 20MHz CH-High

55 Keysign Specnm Ansber- Ocupted 81

o) )

B Keysght Spectrum Analyer - Occupied BW

o) @)

; c
Center Freq 2.562500000 GHz

#FGain:Low

Ref Offset 2.32 dB.
Ref 40.00 dBm

{
agmel
500 el A

ICenter 2.563 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.464 MHz
31.740 kHz
14.78 MHz

Transmit Freq Erro
x dB Bandwidth

11:02:35 AMDec 29,2021
Radio Std: None

nter Freq: 2.662600000 GHz
Trig: Free Run ‘Avg|Hold: 2001200

#Atten: 40 dB Radio Device: BTS

Nt Ay
st

#VBW 910 kHz

Total Power 28.5 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

'sTATUS

[ & [s0 A
Center Freq 2.560000000 GHz

-
#FGain:Low

Ref Offset 2.32 dB

10 dBidiv Ref 40.00 dBm

11:02:55 AMDec 29,2021
Radio Std: None

iz
‘Avg|Hold: 200/200

=
#Atten: 40 dB Radio Device: BTS

AN e AN A PRI U \f o

3 fevatmnnt iAo s

Center 2.56 GHz
#Res BW 430 kHz
Occupied Bandwidth
17.952 MHz
39.565 kHz
19.41 MHz

Transmit Freq Error
x dB Bandwidth

i
s LR I

#VBW 1.2 MHz

Total Power 28.5 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 7 16QAM 5MHz CH-Low

LTE Band 7 16QAM 10MHz CH-Low

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

% 0 A
Center Freq 2.502500000 GHz

o P utm]
= ALIGN AUTO 11:01:44 AMDec 25,2021

Center Freq: 2.502500000 GHz Radio Std: None

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB

#AIFGain:Low Radio Device: BTS

Ref Offset 2.42 dB
Ref 40.00 dBm

Center 2.503 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 28.8 dBm

4.5222 MHz
18.298 kHz % of OBW Power
4.977 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ R [500 AC
Center Freq 2.505000000 GHz

#IFGain:Low

Ref Offset 2.42 dB
Ref 40.00 dBm

iCenter 2.505 GHz
#Res BW 200 kHz
Occupied Bandwidth
9.0100 MHz
39.231 kHz
9.829 MHz

Transmit Freq Error
x dB Bandwidth

SOURCE OFF LGH
Center Freq: 2.505000000 GHz
> Trig: FreeRun
#Atten: 40 dB

o )& )
AUTO 11:02:04 AMDec 25,2021
Radio Std: None
Avg|Hold: 2001200

Radio Device: BTS

#VBW 620 kHz

Total Power 28.7 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

LTE Band 7 16QAM 5MHz CH-Middle

LTE Band 7 16QAM 10MHz CH-Middle

B Keysigh Spectrum Analyzes - Occupied B o & s

B Keysght Spectrum Analyer - Occupied BW

o) @)

4 W Ac NT] SOUR ALIGN AUTO
Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz

> Trig: Free Run Avg|Hold: 2001200
#FGain:Low #Atten: 40 dB

11:01:50 AMDec 25,2021
Radio Std: None

Radio Device: BTS

Ref Offset2.32 dB

10 dBidiv Ref 40.00 dBm

s A

Center 2.535 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 29.0 dBm

4.5219 MHz
9.896 kHz % of OBW Power
4.953 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

. W S0 A
Center Freq 2.535000000 GHz

#FGain:Low

Ref Offset 2.32 dB

\YJ dBidiv Ref 40.00 dBm
og

T
Center Freq: 2.535000000 GHz
Trig: Free Run
#Atten: 40 dB

11:02:10 AMDec 29,2021
Radio Std: None

‘Avg|Hold: 200/200
Radio Device: BTS

AN s P ploerdsan st i

A

st AR pes—

ICenter 2.535 GHz
#Res BW 200 kHz
Occupied Bandwidth
9.0029 MHz
22.417 kHz
9.662 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 28.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

LTE Band 7 16QAM 5MHz CH-High

LTE Band 7 16QAM 10MHz CH-High

o @ )

B Keysght Spectrum Analyzer - Occupied BW

B Keysght Spectrum Analyer - Occupied BW

o) @)

11:01:56 AMDec 25, 2021
Radio Std: None

Tri

#Atten: 40 dB

#FGain:Low Radio Device: BTS

Ref Offset2.32 dB

10 dBidiv Ref 40.00 dBm

B T I

Center 2.568 GHz
#Res BW 100 kHz #VBW 300 kHz

Total Power 28.8 dBm

Occupied Bandwidth

4.5180 MHz
3.301 kHz
4.920 MHz x dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

[ & [s0 A
Center Freq 2.565000000 GHz

-
#FGain:Low

Ref Offset 2.32 dB

10 dBidiv Ref 40.00 dBm

=
#Atten: 40 dB

11:02:16 AMDec 29,2021
Radio Std: None

iz
‘Avg|Hold: 200/200
Radio Device: BTS

M s AP sy oA fas sl

ICenter 2.565 GHz
#Res BW 200 kHz
Occupied Bandwidth
8.9791 MHz
9.841 kHz
9.764 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 28.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 7 16QAM 15MHz CH-Low

LTE Band 7 16QAM 20MHz CH-Low

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

% 0 A
Center Freq 2.507500000 GHz

#AIFGain:Low

Ref Offset 2.41 dB
Ref 40.00 dBm

iCenter 2.508 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.473 MHz
38.707 kHz
14.58 MHz

Transmit Freq Error
x dB Bandwidth

3 ALIGN AUTO
Center Freq: 2.507500000 GHz

Trig: Free Run
#Atten: 40 dB

#VBW 910 kHz

Total Power 28.7 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

o P utm]
11:02:24 AMDec 29,2021
Radio Std: None

AvglHold: 2001200

Radio Device:

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ R [s00 AC
Center Freq 2.510000000 GHz

e
SOURCE OFF [ ALIGH AUTO 1510245 AMDec 29,2021
Center Freq: 2.510000000 GHz Radio Std: None

Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#IFGain:Low Radio Device: BTS

Ref Offset 2.41 dB
Ref 40.00 dBm

ﬂ‘l..‘.um.m]r‘"{"‘*}'f

i

Center 2.51 GHz

Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 28.9 dBm
18.017 MHz
87.232 kHz

19.38 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

LTE Band 7 16QAM 15MHz CH-Middle

LTE Band 7 16QAM 20MHz CH-Middle

B Keysght Spectrum Analyzer - Occupied BW

o @ )

B eysigh Spectrum Analyzer - Occupied B ol e

’ [ AC
Center Freq 2.535000000 GHz

#FGain:Low

Ref Offset2.32 dB

10 dBidiv Ref 40.00 dBm

NT] SOUR ALIGN AUTO
Center Freq: 2.535000000 GHz

Trig: Free Run
#Atten: 40 dB

T IV B W SIWIC ST SV PN

P
et Sepsor

Center 2.535 GHz
#Res BW 300 kHz
Occupied Bandwidth
13.458 MHz
17.047 kHz
14.65 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 910 kHz

Total Power 28.7 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

sTATUS

11:02:31 AMDec 25,2021
Radio Std: None

AvglHold: 200/200

Radio Device: BTS

%

S g

11:02:52 AMDec 29,2021
Radio Std: None

T
Center Freq: 2.535000000 GHz

Trig: Free Run ‘Avg|Hold: 200/200
#Atten: 40 dB

. W S0 A
Center Freq 2.535000000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 2.32 dB

\YJ dBidiv Ref 40.00 dBm
og

A o el A APV et ety

s dorandinfos ot 5 Arerrrtaliern e

Center 2.535 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 28.7 dBm
17.986 MHz

8.531 kHz
19.39 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

LTE Band 7 16QAM 15MHz CH-High

LTE Band 7 16QAM 20MHz CH-High

B Keysght Spectrum Analyzer - Occupied BW

o @ )

o) @)

B Keysght Spectrum Analyer - Occupied BW

#FGain:Low

Ref Offset2.32 dB

10 dBidiv Ref 40.00 dBm

Center 2.563 GHz
#Res BW 300 kHz

Occupied Bandwidth

13.479 MHz
35.259 kHz
14.60 MHz

Transmit Freq Error
x dB Bandwidth

Hz
Tri n ‘AvglHold: 200/200

#Atten: 40 dB

#VBW 910 kHz

Total Power 28.6 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

sTATUS

11:02:37 AMDec 25,2021
Radio Std: None

Radio Device: BTS

11:02:58 AMDec 29,2021
Radio Std: None

[ & [s0 A
Center Freq 2.560000000 GHz iz
Avg|Hold: 2001200

> T
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 2.32 dB

10 dBidiv Ref 40.00 dBm

Ll et A e IR T P A A AP
enpurnaemr Aedlsefar gl

Center 2.56 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 28.6 dBm
17.945 MHz

34.400 kHz
19.52 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 7 64QAM 5MHz CH-Low

LTE Band 7 64QAM 10MHz CH-Low

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

% 0 A
Center Freq 2.502500000 GHz

#AIFGain:Low

Ref Offset 1.62 dB
Ref 40.00 dBm

iCenter 2.503 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5138 MHz
18.737 kHz
4.971 MHz

Transmit Freq Error
x dB Bandwidth

s Trig: FreeRun

o P utm]
= ALIGN AUTO 02:49:55 PM Dec 30,2021
Center Freq: 2.502500000 GHz Radio Std: None
AvglHold: 2001200

#Atten: 40 dB Radio Device: BTS

~
N vrnep

#VBW 300 kHz

Total Power 28.1 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

STATUS

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ R [500 AC
Center Freq 2.505000000 GHz

#IFGain:Low

Ref Offset 1.62 dB
Ref 40.00 dBm

e e b

iCenter 2.505 GHz
#Res BW 200 kHz
Occupied Bandwidth
9.0123 MHz
26.832 kHz
9.712 MHz

Transmit Freq Error
x dB Bandwidth

SOURCE OFF LIGN AUTO
Center Freq: 2505000000 GHz

Trig: Free Run
#Atten: 40 dB

#VBW 620 kHz

Total Power 28.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

Avg|Hold: 2001200

e
0215608 PDec 30, 2021
Radio Std: None

Radio Device: BTS

LTE Band 7 64QAM 5MHz CH-Middle

LTE Band 7 64QAM 10MHz CH-Middle

B Keysght Spectrum Analyzer - Occupied BW

o @ )

B Keysght Spectrum Analyer - Occupied BW

o) @)

’ [ AC
Center Freq 2.535000000 GHz

#FGain:Low

Ref Offset 152 dB

10 dBidiv Ref 40.00 dBm

NT] SOUR ALIGN AUTO
Center Freq: 2.535000000 GHz

Trig: Free Run AvglHold: 200/200
#Atten: 40 dB

02:49:58 PM Dec 30, 2021
Radio Std: None

Radio Device: BTS

S

Center 2.535 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.5295 MHz
225 Hz
5.005 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 27.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

sTATUS

. W S0 A
Center Freq 2.535000000 GHz

#FGain:Low

Ref Offset 152 dB

\YJ dBidiv Ref 40.00 dBm
og

T st andid

ICenter 2.535 GHz
#Res BW 200 kHz
Occupied Bandwidth
8.9874 MHz
8.726 kHz
9.710 MHz

Transmit Freq Error
x dB Bandwidth

T
Center Freq: 2.535000000 GHz
> Trig: Free Run
#Atten: 40 dB

TN NSNS

#VBW 620 kHz

Total Power 27.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

‘Avg|Hold: 200/200

02:50:11 PMDec 30,2021
Radio Std: None

Radio Device: BTS

LTE Band 7 64QAM 5MHz CH-High

LTE Band 7 64QAM 10MHz CH-High

B Keysght Spectrum Analyzer - Occupied BW

o @ )

B Keysght Spectrum Analyer - Occupied BW

o) @)

#FGain:Low

Ref Offset 152 dB

10 dBidiv Ref 40.00 dBm

Center 2.568 GHz
#Res BW 100 kHz

Occupied Bandwidth

4.5252 MHz
16.486 kHz
5.012 MHz

Transmit Freq Error
x dB Bandwidth

U 02:50:01 PMDec 30,2021
Hz Radio Std: None
AvglHold: 200/200

#Atten: 40 dB Radio Device: BTS

5

AN

#VBW 300 kHz

Total Power 27.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

sTATUS

[ & [s0 A
Center Freq 2.565000000 GHz

-
#FGain:Low

Ref Offset 152 dB

10 dBidiv Ref 40.00 dBm

=
#Atten: 40 dB

v S A NP |

e

ICenter 2.565 GHz
#Res BW 200 kHz
Occupied Bandwidth
8.9759 MHz
16.451 kHz
9.909 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 27.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

iz
‘Avg|Hold: 200/200

02:50:14 PMDec 30,2021
Radio Std: None

Radio Device: BTS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 7 64QAM 15MHz CH-Low

LTE Band 7 64QAM 20MHz CH-Low

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

% 0 A
Center Freq 2.507500000 GHz

o P utm]
= ALIGN AUTO 02:50:20 PM Dec 30,2021

Center Freq: 2.507500000 GHz Radio Std: None

Trig: Free Run AvglHold: 2001200

#Atten: 40 dB

#AIFGain:Low Radio Device:

Ref Offset 1.61 dB
Ref 40.00 dBm

Center 2.508 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 27.9 dBm

13.512 MHz
32.503 kHz % of OBW Power
14.68 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ R [s00 AC
Center Freq 2.510000000 GHz

e
SOURCE OFF [ ALIGH AUTO 215032 PDec 30,2021
Center Freq: 2.510000000 GHz Radio Std: None

Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#IFGain:Low Radio Device: BTS

Ref Offset 1.61 dB
Ref 40.00 dBm

f

PO TR

e

Center 2.51 GHz

Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 28.0 dBm

18.001 MHz
68.487 kHz % of OBW Power
19.44 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

LTE Band 7 64QAM 15MHz CH-Middle

LTE Band 7 64QAM 20MHz CH-Middle

B Keysigh Spectrum Analyzes - Occupied B o & s

B eysigh Spectrum Analyzer - Occupied B ol o)

T

4 W Ac oUR ALIGN AUTO
Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz
n Avg|Hold: 2001200

02:50:23 PM Dec 30, 2021
Radio Std: None

#FGain:Low Radio Device: BTS

Ref Offset 152 dB

10 dBidiv Ref 40.00 dBm

bt iFoes? WA s

Center 2.535 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 27.7 dBm

13.450 MHz
31.860 kHz % of OBW Power
14.51 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

02:50:35 PMDec 30,2021
Radio Std: None

T
Center Freq: 2.535000000 GHz

Trig: Free Run ‘Avg|Hold: 200/200
#Atten: 40 dB

. W S0 A
Center Freq 2.535000000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 152 dB

\YJ dBidiv Ref 40.00 dBm
og

f

o
e e A b )

Center 2.535 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 27.9 dBm

17.933 MHz
6.916 kHz % of OBW Power
19.36 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

LTE Band 7 64QAM 15MHz CH-High

LTE Band 7 64QAM 20MHz CH-High

o @ )

B Keysght Spectrum Analyzer - Occupied BW

o) @)

B Keysght Spectrum Analyer - Occupied BW

U 02:50:26 PM Dec 30, 2021
Hz Radio Std: None

Tri n Avg|Hold: 2001200

#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 152 dB

10 dBidiv Ref 40.00 dBm

P NN VY N SRSV FINY.V SRV RV

¢

S

N s oA e i

Center 2.563 GHz
#Res BW 300 kHz #VBW 910 kHz

Total Power 27.7 dBm

Occupied Bandwidth

13.472 MHz
42.472 kHz
14.56 MHz x dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 sTATUS

02:50:38 PMDec 30,2021
Radio Std: None

[ & [s0 A
Center Freq 2.560000000 GHz iz
Avg|Hold: 2001200

> T
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 152 dB

10 dBidiv Ref 40.00 dBm

P e AT A

Center 2.56 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 27.8 dBm

17.926 MHz
45.459 kHz % of OBW Power
19.50 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 12 QPSK 1.4MHz CH-Low

LTE Band 12 QPSK 3MHz CH-Low

- —
B8 Keysight Spectrum Analyzer - Occupied BW. P )
X R 500 A 10:55:48 AMDec 28,2021

Radio Std: None

NT[ SOURCE OFF ALIGN AUTO
Center Freq: 699.700000 MHz

Trig: Free Run Avg|Hold: 2001200
#Atten: 40 dB

Center Freq 699700000 MHz
#FGain:Low Radio Device: BTS

Ref Offset 1.34 dB.
Ref 40.00 dBm

YONIOIY NUNUSRIY> AW R NN

Center 699.7 MHz

Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 30.7 dBm

1.1022 MHz
-3.147 kHz % of OBW Power
1.293 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= 'sTATUS|

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ ® 0 A
Center Freq 700.500000 MHz

ol
10:56:09 AM Dec 28, 2021
Radio Std: None

SOURCE OFF LIGN AUTO
Center Freq: 700.500000 MHz
Trig: Free Run Avg|Hold: 2001200
#IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 1.35 dB
Ref 40.00 dBm

7
NI e g

‘Span 6 MHz|

Center 700.5 MHz
# Sweep 1.533 ms

Res BW 62 kHz #VBW 180 kHz

Occupied Bandwidth Total Power 31.3dBm

2.7035 MHz
1.201 kHz % of OBW Power
2.961 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

LTE Band 12 QPSK 1.4MHz CH-Middle

LTE Band 12 QPSK 3MHz CH-Middle

B8 Keysight Spectrum Ansiyzer - Occupied B o )

B eysigh Spectrum Analyzer - Occupied B ol o)

d R AC OFF | ALIGN AUTO
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz
Trig: Free Run Avg|Hold: 2001200
#Atten: 40 dB

-
Radio Device: BTS

10:55:54 AM Dec 28,2021
Radio Std: None

#FGain:Low

Ref Offset 1.36 dB.
Ref 40.00 dBm

Y
520 plnnd frfeotet ol

Center 707.5 MHz

#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 30.7 dBm

1.0989 MHz
-1.362 kHz % of OBW Power
1.275 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= 'sTATUS

10:56:15 AM Dec 28,2021
Radio Std: None

T
Center Freq: 707.500000 MHz

Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

4 w AC
Center Freq 707.500000 MHz
#FGain:Low Radio Device: BTS

Ref Offset 1.36 dB
Ref 40.00 dBm

VAN ANV,

Center 707.5 MHz
#Res BW 62 kHz

Span 6 MHz|

#VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 31.3dBm

2.7081 MHz
12.556 kHz % of OBW Power
2.976 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

LTE Band 12 QPSK 1.4MHz CH-High

LTE Band 12 QPSK 3MHz CH-High

B8 Keysight Spectrum Ansiyzer - Occupied B o )

B eysigh Spectrum Analyzer - Occupied B ol o)

10:56:01 AM Dec 28,2021
Radio Std: None

0 C s LIGN AUTO

Center Freq 715.300000 MHz nter Freq: 715.300000 MHz
Trig: Free Run Avg|Hold: 2001200
#Atten: 40 dB

-
#IFGain:Low Radio Device: BTS

Ref Offset 1.37 dB

Ref 40.00 dBm

S
ool
o ——y

SV i W

Center 715.3 MHz

#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 30.7 dBm

1.0968 MHz
151 Hz % of OBW Power
1.290 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Erro
x dB Bandwidth

= 'sTATUS

10:56:22 AMDec 28,2021
Radio Std: None

[ & [s0 A
Center Freq 714.500000 MHz
> T Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.37 dB

10 dBidiv Ref 40.00 dBm

o M AN

Span 6 MHz|

H#Res BW 62 kHz #VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 31.2dBm

2.7032 MHz
5.029 kHz % of OBW Power
2.991 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 12 QPSK 5MHz CH-Low

LTE Band 12 QPSK 10MHz CH-Low

- —
[ B Keysight Spectrum Analyzer - Occupied BW
i T

Center Freq 701.500000 MHz

#IFGain:Low

Ref Offset 1.35 dB.
Ref 40.00 dBm

ICenter 701.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5169 MHz
14.185 kHz
4.982 MHz

Transmit Freq Error
x dB Bandwidth

NT[ SOURCE OFF ALIGN AUTO
Center Freq: 701.500000 MHz

Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power 30.7 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

'sTATUS|

Avg|Hold: 2001200

e
10:5630 AMDec 28,2021
Radio Std: None

Radio Device: BTS

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ ® 0 A
Center Freq 704.000000 MHz

#IFGain:Low

Ref Offset 1.35 dB
Ref 40.00 dBm

/
Aspormp ot

Center 704 MHz
#Res BW 200 kHz
Occupied Bandwidth
8.9950 MHz
33.900 kHz
10.01 MHz

Transmit Freq Error
x dB Bandwidth

SOURCE OF LIGN AUTO
Center Freq: 704.000000 MHz

Trig: Free Run
#Atten: 40 dB

#VBW 620 kHz

Total Power 30.3 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

Avg|Hold: 2001200

e
105651 AMbec 28,2021
Radio Std: None

Radio Device: BTS

LTE Band 12 QPSK 5MHz CH-Middle

LTE Band 12 QPSK 10MHz CH-Middle

55 Keysign Specnm Ansber- Ocupted 81

o) )

B Keysght Spectrum Analyer - Occupied BW

o) @)

i ; Ac
Center Freq 707.500000 MHz

#FGain:Low

Ref Offset 1.36 dB.
Ref 40.00 dBm

Center 707.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5003 MHz
10.647 kHz
4.917 MHz

Transmit Freq Error
x dB Bandwidth

OFF | ALIGN AUTO
Center Freq: 707.500000 MHz
Trig: Free Run
#Atten: 40 dB

Y W N

#VBW 300 kHz

Total Power 30.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

'sTATUS

Avg|Hold: 200/200

10:56:36 AM Dec 28,2021
Radio Std: None

Radio Device: BTS

A Ay

. [ AC
Center Freq 707.500000 MHz

#FGain:Low

Ref Offset 1.36 dB

\YJ dBidiv Ref 40.00 dBm
og

)

P LA AN

iCenter 707.5 MHz
#Res BW 200 kHz
Occupied Bandwidth
8.9488 MHz
37.363 kHz
9.834 MHz

Transmit Freq Error
x dB Bandwidth

T
Center Freq: 707.500000 MHz
> Trig: Free Run
#Atten: 40 dB

peremf it

#VBW 620 kHz

Total Power 30.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

Avg|Hold: 200/200

10:56:57 AMDec 28,2021
Radio Std: None

Radio Device: BTS

LTE Band 12 QPSK 5MHz CH-High

LTE Band 12 QPSK 10MHz CH-High

55 Keysign Specnm Ansber- Ocupted 81

o) )

B Keysght Spectrum Analyer - Occupied BW

o) @)

; c
Center Freq 713.500000 MHz

#FGain:Low

Ref Offset 1.37 dB.
Ref 40.00 dBm

Center 713.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5084 MHz
8.336 kHz
4.946 MHz

Transmit Freq Erro
x dB Bandwidth

nter Freq: 713.500000 MHz
Trig: Free Run
#Aten: 40 dB

#VBW 300 kHz

Total Power 30.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

'sTATUS

Avg|Hold: 200/200

10:56:43 AM Dec 28,2021
Radio Std: None

Radio Device: BTS

[ & [s0 A
Center Freq 711.000000 MHz

-
#FGain:Low

Ref Offset 1.37 dB

10 dBidiv Ref 40.00 dBm

=
#Atten: 40 dB

AN AN el NPt

g

st ) e

#Res BW 200 kHz
Occupied Bandwidth
8.9448 MHz

14.039 kHz
9.684 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 30.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

Avg|Hold: 200/200

10:57:04 AMDec 28,2021
Radio Std: None

Radio Device: BTS

s LW
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 12 16QAM 1.4MHz CH-Low

LTE Band 12 16QAM 3MHz CH-Low

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ 0 A
Center Freq 699.700000 MHz

#AIFGain:Low

Ref Offset 1.34 dB
Ref 40.00 dBm

Center 699.7 MHz
#Res BW 30 kHz
Occupied Bandwidth
1.0935 MHz
-462 Hz
1.275 MHz

Transmit Freq Error
x dB Bandwidth

3 ALIGH AU
Center Freq: 699.700000 MHz
Trig: Free Run Avg|Hold: 2001200
#Atten: 40 dB

#VBW 91 kHz

Total Power 29.8 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

o P utm]
10:55:51 A Dec 28,2021
Radio Std: None

Radio Device: BTS

R ST

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ ® 0 A
Center Freq 700.500000 MHz

#IFGain:Low

Ref Offset 1.35 dB
Ref 40.00 dBm

Center 700.5 MHz
#Res BW 62 kHz
Occupied Bandwidth
2.6944 MHz
-2.008 kHz
2.987 MHz

Transmit Freq Error
x dB Bandwidth

SOURCE OFF LIGN AUTO
Center Freq: 700500000 MHz

Trig: Free Run Avg|Hold: 2001200
#Atten: 40 dB

#VBW 180 kHz

Total Power 30.2dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

e
10:56:11 AMDec 28,2021
Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

LTE Band 12 16QAM 1.4MHz CH-Middle

LTE Band 12 16QAM 3MHz CH-Middle

B Keysght Spectrum Analyzer - Occupied BW

o @ )

B Keysght Spectrum Analyer - Occupied BW

o) @)

’ [ AC
Center Freq 707.500000 MHz

#FGain:Low

Ref Offset 1.36 dB

10 dBidiv Ref 40.00 dBm

o v jww\fw/\

Center 707.5 MHz
#Res BW 30 kHz
Occupied Bandwidth
1.0973 MHz
-557 Hz
1.313 MHz

Transmit Freq Error
x dB Bandwidth

NT] SOUR ALIGN AUTO
Center Freq: 707.500000 MHz

. Trig: FreeRun AvglHold: 200/200
#Atten: 40 dB

#VBW 91 kHz

Total Power 29.7 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

sTATUS

10:55:57 A Dec 28, 2021
Radio Std: None

Radio Device: BTS

. [ AC
Center Freq 707.500000 MHz

#FGain:Low

Ref Offset 1.36 dB

\YJ dBidiv Ref 40.00 dBm
og

AR

Center 707.5 MHz
#Res BW 62 kHz
Occupied Bandwidth
2.6944 MHz
5.035 kHz
2.960 MHz

Transmit Freq Error
x dB Bandwidth

T
Center Freq: 707.500000 MHz

Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 180 kHz

Total Power 30.3 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

10:56:17 AMDec 28,2021
Radio Std: None

Radio Device: BTS

\““M LA NN ]

Span 6 MHz|
Sweep 1.533 ms|

LTE Band 12 16QAM 1.4MHz CH-High

LTE Band 12 16QAM 3MHz CH-High

B Keysght Spectrum Analyzer - Occupied BW

o @ )

B Keysght Spectrum Analyer - Occupied BW

o) @)

#FGain:Low

Ref Offset 1.37 dB

10 dBidiv Ref 40.00 dBm

#Res BW 30 kHz

Occupied Bandwidth

1.0983 MHz
2.312 kHz
1.274 MHz

Transmit Freq Error
x dB Bandwidth

iz
AvglHold: 200/200

#VBW 91 kHz

Total Power 29.7 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

sTATUS

10:56:03 AMDec 28, 2021
Radio Std: None

Radio Device: BTS

[ & [s0 A
Center Freq 714.500000 MHz

-
#FGain:Low

Ref Offset 1.37 dB

10 dBidiv Ref 40.00 dBm

#Res BW 62 kHz
Occupied Bandwidth
2.7052 MHz

-359 Hz
2.987 MHz

Transmit Freq Error
x dB Bandwidth

T Avg|Hold: 2001200
#Atten: 40 dB

#VBW 180 kHz

Total Power 30.3 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

10:56:24 AM Dec 28,2021
Radio Std: None

Radio Device: BTS

Sweep 1.533 ms|

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 12 16QAM 5MHz CH-Low

LTE Band 12 16QAM 10MHz CH-Low

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ 0 A
Center Freq 701.500000 MHz

#AIFGain:Low

Ref Offset 1.35 dB
Ref 40.00 dBm

iCenter 701.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5255 MHz
6.689 kHz
4.997 MHz

Transmit Freq Error
x dB Bandwidth

3 ALIGH AU
Center Freq: 701.500000 MHz
Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power 29.8 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

STATUS

Avg|Hold: 2001200

o P utm]
10:56:33 A Dec 28,2021
Radio Std: None

Radio Device:

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ ® 0 A
Center Freq 704.000000 MHz

#IFGain:Low

Ref Offset 1.35 dB
Ref 40.00 dBm

e
SOURGE OFF [ ALIGN AUTO 10:5654 AMDec 28,2021
Center Freq: 704.000000 MHz Radio Std: None

Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

O N VO e e i

/

W e

Center 704 MHz
#Res BW 200 kHz
Occupied Bandwidth
9.0107 MHz
45.036 kHz
9.796 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 29.6 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

LTE Band 12 16QAM 5MHz CH-Middle

LTE Band 12 16QAM 10MHz CH-Middle

B Keysght Spectrum Analyzer - Occupied BW

o @ )

B Keysght Spectrum Analyer - Occupied BW

o) @)

’ [ AC
Center Freq 707.500000 MHz

#FGain:Low

Ref Offset 1.36 dB

10 dBidiv Ref 40.00 dBm

iCenter 707.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5165 MHz
16.262 kHz
4.993 MHz

Transmit Freq Error
x dB Bandwidth

NT] SOUR ALIGN AUTO
Center Freq: 707.500000 MHz

Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power 29.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

sTATUS

AvglHold: 200/200

10:56:35 AMDec 28, 2021
Radio Std: None

Radio Device: BTS

. [ AC
Center Freq 707.500000 MHz

#FGain:Low

Ref Offset 1.36 dB

\YJ dBidiv Ref 40.00 dBm
og

iCenter 707.5 MHz
#Res BW 200 kHz
Occupied Bandwidth
8.9425 MHz
28.703 kHz
9.802 MHz

Transmit Freq Error
x dB Bandwidth

10:57:00 AMDec 28,2021
Radio Std: None

T
Center Freq: 707.500000 MHz
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

#VBW 620 kHz

Total Power 29.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

LTE Band 12 16QAM 5MHz CH-High

LTE Band 12 16QAM 10MHz CH-High

B Keysght Spectrum Analyzer - Occupied BW

o @ )

B Keysght Spectrum Analyer - Occupied BW

o) @)

#FGain:Low

Ref Offset 1.37 dB

10 dBidiv Ref 40.00 dBm

0 St My

#Res BW 100 kHz

Occupied Bandwidth

4.5327 MHz
13.775 kHz
4.987 MHz

Transmit Freq Error
x dB Bandwidth

iz
AvglHold: 200/200

#Atten: 40 dB

#VBW 300 kHz

Total Power 29.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

sTATUS

10:56:45 AMDec 28, 2021
Radio Std: None

Radio Device: BTS

[ & [s0 A
Center Freq 711.000000 MHz

-
#FGain:Low

Ref Offset 1.37 dB

10 dBidiv Ref 40.00 dBm

10:57:06 AM Dec 28,2021
Radio Std: None

Avg|Hold: 200/200

=
#Atten: 40 dB Radio Device: BTS

T T U w—

et n ol

#Res BW 200 kHz
Occupied Bandwidth
8.9480 MHz

26.493 kHz
9.843 MHz

Transmit Freq Error
x dB Bandwidth

PN At —_—

#VBW 620 kHz

Total Power 29.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 12 64QAM 1.4MHz CH-Low

LTE Band 12 64QAM 3MHz CH-Low

- —
B8 Keysight Spectrum Analyzer - Occupied BW. P e
X R 500 A 11:08:53 AMDec31, 2001

Radio Std: None

NT[ SOURCE OFF ALIGN AUTO
Center Freq: 699.700000 MHz

Trig: Free Run Avg|Hold: 2001200
#Atten: 40 dB

Center Freq 699.700000 MHz

#IFGain:Low Radio Device: BTS

Ref Offset 084 dB.
Ref 40.00 dBm

Center 699.7 MHz

Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 29.1 dBm

1.0998 MHz
2.793 kHz % of OBW Power
1.288 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= 'sTATUS|

)
110505 AMDeca1, 2021
Radio Std: None

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ ® 0 A
Center Freq 700.500000 MHz

SOURCE OFF LIGN AUTO
Center Freq: 700.500000 MHz
Trig: Free Run Avg|Hold: 2001200
#IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset0.85 dB
Ref 40.00 dBm

Center 700.5 MHz

‘Res BW 62 kHz #VBW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 29.6 dBm

2.6999 MHz
4.020 kHz % of OBW Power
2.981 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

LTE Band 12 64QAM 1.4MHz CH-Middle

LTE Band 12 64QAM 3MHz CH-Middle

B8 Keysight Spectrum Ansiyzer - Occupied B o )

B eysigh Spectrum Analyzer - Occupied B ol e

OFF | ALIGN AUTO
Center Freq: 707.500000 MHz

Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

11:08:56 AMDec 31,2021
Radio Std: None

i ; Ac
Center Freq 707.500000 MHz

#FGain:Low Radio Device: BTS

Ref Offset 0.85 dB.
Ref 40.00 dBm

Center 707.5 MHz

#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 29.4 dBm

1.0927 MHz
2.538 kHz % of OBW Power
1.279 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= 'sTATUS

11:09:08 AMDec 31,2021
Radio Std: None

T
Center Freq: 707.500000 MHz

Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

. [ AC
Center Freq 707.500000 MHz

#FGain:Low Radio Device: BTS
Ref Offset0.85 dB

\YJ dBidiv Ref 40.00 dBm
og

e s

Center 707.5 MHz

H#Res BW 62 kHz #VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 29.8 dBm

2.7066 MHz
4.497 kHz % of OBW Power
3.007 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

LTE Band 12 64QAM 1.4MHz CH-High

LTE Band 12 64QAM 3MHz CH-High

B8 Keysight Spectrum Ansiyzer - Occupied B o )

o) @)

B Keysght Spectrum Analyer - Occupied BW

11:09:00 AMDec 31,2021
Radio Std: None

nter Freq: 715.300000 MHz
Trig: Free Run ‘Avg|Hold: 200/200
#Aten: 40 dB

; c
Center Freq 715.300000 MHz

#FGain:Low Radio Device: BTS

Ref Offset 087 dB.
Ref 40.00 dBm

izt
PP

Center 715.3 MHz

#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power 29.2 dBm

1.0997 MHz
2.224 kHz % of OBW Power
1.271 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Erro
x dB Bandwidth

= 'sTATUS

11:09:11 AMDec 31,2021
Radio Std: None

[ & [s0 A
Center Freq 714.500000 MHz
> T Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset0.86 dB

10 dBidiv Ref 40.00 dBm

Span 6 MHz|

H#Res BW 62 kHz #VBW 180 kHz Sweep 1.533 ms|

Occupied Bandwidth Total Power 29.7 dBm

2.7051 MHz
415 Hz % of OBW Power
3.022 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 12 64QAM 5MHz CH-Low

LTE Band 12 64QAM 10MHz CH-Low

- —
[ B Keysight Spectrum Analyzer - Occupied BW
i T

Center Freq 701.500000 MHz

#IFGain:Low

Ref Offset 0.85 dB.
Ref 40.00 dBm

ICenter 701.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5197 MHz
11.787 kHz
5.007 MHz

Transmit Freq Error
x dB Bandwidth

e
150917 AMbeca1, 2021
Radio Std: None

NT[ SOURCE OFF ALIGN AUTO
Center Freq: 701.500000 MHz
Trig: Free Run Avg|Hold: 2001200

#Atten: 40 dB Radio Device: BTS

#VBW 300 kHz

Total Power 29.4 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

'sTATUS|

- —
[ Keysight Spectrum Analyzer - Occupied BW
T

[ ® 0 A
Center Freq 704.000000 MHz

#IFGain:Low

Ref Offset0.85 dB
Ref 40.00 dBm

L m oA A o

Center 704 MHz
#Res BW 200 kHz
Occupied Bandwidth
9.0075 MHz
36.589 kHz
9.766 MHz

Transmit Freq Error
x dB Bandwidth

SOURCE OF LIGN AUTO
Center Freq: 704.000000 MHz

Trig: Free Run
#Atten: 40 dB

#VBW 620 kHz

Total Power 29.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

Avg|Hold: 2001200

)
110528 AMbeca1, 2021
Radio Std: None

Radio Device: BTS

LTE Band 12 64QAM 5MHz CH-Middle

LTE Band 12 64QAM 10MHz CH-Middle

55 Keysign Specnm Ansber- Ocupted 81

o) )

B Keysght Spectrum Analyer - Occupied BW

o) @)

i ; Ac
Center Freq 707.500000 MHz

#FGain:Low

Ref Offset 0.85 dB.
Ref 40.00 dBm

OFF | ALIGN AUTO
Center Freq: 707.500000 MHz

Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

11:09:20 AMDec 31,2021
Radio Std: None

Radio Device: BTS

A AP SN A

A e

Center 707.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5195 MHz
16.485 kHz
4.989 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 29.2 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

'sTATUS

. [ AC
Center Freq 707.500000 MHz

#FGain:Low

Ref Offset0.85 dB

\YJ dBidiv Ref 40.00 dBm
og

T
Center Freq: 707.500000 MHz
Trig: Free Run
#Atten: 40 dB

iy A TN AN et oS

iCenter 707.5 MHz
#Res BW 200 kHz
Occupied Bandwidth
8.9647 MHz
44.133 kHz
9.715 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 29.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

Avg|Hold: 200/200

11:09:32 AMDec 31,2021
Radio Std: None

Radio Device: BTS

LTE Band 12 64QAM 5MHz CH-High

LTE Band 12 64QAM 10MHz CH-High

55 Keysign Specnm Ansber- Ocupted 81

o) )

B Keysght Spectrum Analyer - Occupied BW

o) @)

; c
Center Freq 713.500000 MHz

#FGain:Low

Ref Offset 086 dB.
Ref 40.00 dBm

Center 713.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5380 MHz
8.845 kHz
4.986 MHz

Transmit Freq Erro
x dB Bandwidth

11:09:23 AMDec 31,2021
Radio Std: None

nter Freq: 713.500000 MHz
Trig: Free Run ‘Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

.

S AN N NN

#VBW 300 kHz

Total Power 29.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

'sTATUS

[ & [s0 A
Center Freq 711.000000 MHz

-
#FGain:Low

Ref Offset0.86 dB

10 dBidiv Ref 40.00 dBm

O tmtaif A

#Res BW 200 kHz
Occupied Bandwidth
8.9706 MHz

16.719 kHz
9.779 MHz

Transmit Freq Error
x dB Bandwidth

=
#Atten: 40 dB

e s RN PN

#VBW 620 kHz

Total Power 29.3 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

Avg|Hold: 200/200

11:09:35 AMDec 31,2021
Radio Std: None

Radio Device: BTS

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 13 QPSK 5MHz CH-Low

- —
[ B Keysight Spectrum Analyzer - Occupied BW

®
Center Freq 779.500000 MHz

#IFGain:Low

Ref 40.00 dBm

il

ICenter 779.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5051 MHz
8.984 kHz
4.959 MHz

Transmit Freq Error
x dB Bandwidth

NT SOURCE OFF | ___ALIGN AUTO
Center Freq: 779.500000 MHz
Trig: Free Run AvglHol
#Atten: 40 dB

#VBW 300 kHz

Total Power 30.8

% of OBW Power 99.i
x dB

'sTATUS|

-26.00 dB

e
11:55:36 AMDec 28,2021
Radio Std: None
d: 200/200
Radio Device: BTS

dBm

00 %

LTE Band 13 QPSK 5MHz CH-Middle

LTE Band 13 QPSK 10MHz CH-Middle

cupied BW

o) )

B Keysght Spectrum Analyer - Occupied BW

o) @)

B Keysight Spectrum Analyz
x " Ac
Center Freq 782.000000 MHz

Ref 40.00 dBm

ICenter 782 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5089 MHz
-4.974 kHz
4.961 MHz

Transmit Freq Error
x dB Bandwidth

N AUTO
r Freq: 782.000000 MHz
Free Run AvglHol

#VBW 300 kHz

Total Power 30.9

% of OBW Power 99.00 %
-26.00 dB

xdB

'sTATUS

11:55:42 AMDec 28, 2021
Radio Std: None

d: 200/200
Radio Device: BTS

dBm

[ & AC

Center Freq 782.000000 MHz

1&] dBidiv Ref 40.00 dBm

o
e s A

Center 782 MHz
#Res BW 200 kHz

Occupied Bandwidth

8.9708 MHz
15.550 kHz
9.776 MHz

Transmit Freq Error
x dB Bandwidth

oFF
er Freq: 762.000000 MHz
Avg|Hold: 200/200

Trig: Free Run
#Atten: 40 dB

#VBW 620 kHz

Total Power

% of OBW Power
xdB

11:55:56 AM Dec 28,2021
Radio Std: None

Radio Device: BTS

30.8 dBm

99.00 %
-26.00 dB

STATUS

LTE Band 13 QPSK 5MHz CH-High

55 Keysign Specnm Ansber- Ocupted 81

o) )

; Ac
Center Freq 784.500000 MHz

#FGain:Low

Ref 40.00 dBm

Center 784.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5213 MHz
-13.043 kHz
4.988 MHz

Transmit Freq Error
x dB Bandwidth

] ALIGN AUTO
Center Freq: 784.500000 MHz

Trig: Free Run AvglHol
#Atten: 40 dB

#VBW 300 kHz

Total Power 31.0

% of OBW Power 99.00 %
-26.00 dB

xdB

'sTATUS

11:55:48 AMDec 28, 2021
Radio Std: None

d: 200/200
Radio Device: BTS

dBm

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 13 16QAM 5MHz CH-Low

- —

[ Keysight Spectrum Analyzer - Occupied BW
! T & [0 i
Center Freq 779.500000 MHz

#AIFGain:Low

Ref 40.00 dBm

ot d

iCenter 779.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5146 MHz
11.071 kHz
5.001 MHz

Transmit Freq Error
x dB Bandwidth

INT] S0 A

LIGN AU
Center Freq: 779.500000 MHz

Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

% of OBW Power
xdB

Avg|Hold: 2001200

29.9 dBm

99.00 %
-26.00 dB

STATUS

o P utm]
11:55:38 AMDec 28,2021
Radio Std: None

M NNV AR

LTE Band 13 16QAM 5MHz CH-Middle

LTE Band 13 16QAM 10MHz CH-Middle

B Keysght Spectrum Analyzer - Occupied BW

o @ )

B eysigh Spectrum Analyzer - Occupied B ol o)

AC
#FGain:Low

Ref 40.00 dBm

Y A

Center 782 MHz
#Res BW 100 kHz
Occupied Bandwidth
4 1 MHz
-9.127 kHz
4.920 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
xdB

AvglHold: 200/200

30.1 dBm

99.00 %
-26.00 dB

sTATUS

pS

11:55:44 AMDec 28,2021
Radio Std: None

Radio Device: BTS

o \rrvnan NN

[ & AC

Center Freq 782.000000 MHz

oFF 11:55:58 AMDec 28,2021
er Freq: 762.000000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

1&] dBidiv Ref 40.00 dBm

Center 782 MHz
#Res BW 200 kHz #VBW 620 kHz

Total Power 29.8 dBm

Occupied Bandwidth

8.9470 MHz
1.912 kHz
9.794 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

LTE Band 13 16QAM 5MHz CH-High

B Keysght Spectrum Analyzer - Occupied BW

o @ )

R AC
#FGain:Low

Ref 40.00 dBm

RO EV el

#Res BW 100 kHz

Occupied Bandwidth
4.5175 MHz

Transmit Freq Error
x dB Bandwidth

-8.971 kHz
5.027 MHz

NT] SO ALIGN AUTO
Center Freq: 784.500000 MHz

Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

% of OBW Power
xdB

AvglHold: 200/200

29.9 dBm

99.00 %
-26.00 dB

sTATUS

11:55:50 AMDec 28, 2021
Radio Std: None

Radio Device: BTS

Mty i\t

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 13 64QAM 5MHz CH-Low

- —
[ B Keysight Spectrum Analyzer - Occupied BW

®
Center Freq 779.500000 MHz

#IFGain:Low

Ref 40.00 dBm

ICenter 779.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5155 MHz
28.903 kHz
5.007 MHz

Transmit Freq Error
x dB Bandwidth

NT[ SOURCE OFF ALIGN AUTO
Center Freq: 779.500000 MHz

Trig: Free Run Avg|Hold: 2001200
#Atten: 40 dB

#VBW 300 kHz

Total Power 29.3 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

'sTATUS|

o el
11:22:21 AMDec 31,2021
Radio Std: None

Radio Device: BTS

LTE Band 13 64QAM 5MHz CH-Middle

LTE Band 13 64QAM 10MHz CH-Middle

cupied BW

o) )

B eysigh Spectrum Analyzer - Occupied B ol e

B Keysight Spectrum Analyz
x " Ac
Center Freq 782.000000 MHz

Ref 40.00 dBm

N AUTO
r Freq: 782.000000 MHz
Free Run Avg|Hold: 2001200

P I T T

ICenter 782 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5183 MHz
5.523 kHz
4.941 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 29.4 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

'sTATUS

11:22:24 AMDec 31,2021
Radio Std: None

Radio Device: BTS

[ & AC

Center Freq 782.000000 MHz

oFF 11:22:33 AMDec 31,2021
er Freq: 762.000000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB Radio Device: BTS

1&] dBidiv Ref 40.00 dBm

A bt PN A gt M

0 Mv{v\ftanAf/\r‘rM»/l“’“"W°""r

Center 782 MHz
#Res BW 200 kHz #VBW 620 kHz

Total Power 29.2 dBm

Occupied Bandwidth

8.9763 MHz
28.377 kHz
9.840 MHz x dB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

LTE Band 13 64QAM 5MHz CH-High

55 Keysign Specnm Ansber- Ocupted 81

o) )

; Ac
Center Freq 784.500000 MHz

#FGain:Low
Ref 40.00 dBm

l

] ALIGN AUTO
Center Freq: 784.500000 MHz

Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

IS P RN AN U

]
/

/

/1
-

i
l

Center 784.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5241 MHz
4.550 kHz
5.036 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 29.2 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

'sTATUS

11:22:27 AMDec 31,2021
Radio Std: None

Radio Device: BTS

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R Page 79 of 283




\_) RF Test Report

Report No.: RR2112A1178-R3

LTE Band 17 QPSK 5MHz CH-Low

LTE Band 17 QPSK 10MHz CH-Low

- —
[ B Keysight Spectrum Analyzer - Occupied BW
T

’ R A
Center Freq 706.500000 MHz

#IFGain:Low

Ref Offset 1.36 dB.
Ref 40.00 dBm

ICenter 706.5 MHz
#Res BW 100 kHz
Occupied Bandwidth
4.5146 MHz
17.634 kHz
4.978 MHz

Transmit Freq Error
x dB Bandwidth

URCE OFF ALTGN AUTO
enter Freq: 706.500000 MHz

Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

% of OBW Power
x dB

o @]
02:39:23 PMDec 25,2021
Radio Std: None
Avg|Hold: 2001200
Radio Device: BTS

30.6 dBm

99.00 %
-26.00 dB

'sTATUS|

= —
[ Keysight Spectrum Analyzer - Occupied BW ol

I 02:39:43 PMDec 28, 2021
Radio Std: None

RCE OFF | ___ALIGN AUTO
enter Freq: 709.000000 MHz
> Trig: FreeRun Avg|Hold: 200/200
#Atten: 40 dB

[ ® 0 A
Center Freq 709.000000 MHz

#IFGain:Low Radio Device: BTS

Ref Offset 1.36 dB
Ref 40.00 dBm

Center 709 MHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 30.5 dBm

8.9670 MHz
29.573 kHz
9.967 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

LTE Band 17 QPSK 5MHz CH-Middle

LTE Band 17 QPSK 10MHz CH-Middle

ccupied BW.

o) )

o) @)

B Keysght Spectrum Analyer - Occupied BW

55 Keysion Specrm Anher

; Ac
Center Freq 710.000000 MHz

Ref Offset 1.36 dB.
Ref 40.00 dBm

PV

Center 710 MHz
#Res BW 100 kHz

Occupied Bandwidth
4.5029 MHz

12.601 kHz
4.980 MHz

Transmit Freq Error
x dB Bandwidth

NT SOURCE ALIGN AUTO
Center Freq: 710.000000 MHz

#VBW 300 kHz

Total Power

% of OBW Power
xdB

02:39:30 PMDec 28,2021
Radio Std: None

Avg|Hold: 200/200
Radio Device: BTS

30.6 dBm

99.00 %
-26.00 dB

'sTATUS

02:39:49 PMDec 28,2021
Radio Std: None

RCE OFF | AL
er Freq: 710.000000 MHz

Trig: Free Run Avg|Hold: 200/200

#Atten: 40 dB

[~ 0 _ac
Center Freq 710.000000 MHz

-
#FGain:Low Radio Device: BTS

Ref Offset 1.36 dB
Ref 40.00 dBm

o
alsmpndfur

formgoto e

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 30.5 dBm

8.9662 MHz
34.825 kHz
9.863 MHz

99.00 %
-26.00 dB

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

=3 STATUS

LTE Band 17 QPSK 5MHz CH-High

LTE Band 17 QPSK 10MHz CH-High

ccupied BW.

o) )

o) @)

55 Keysion Specrm Anshzer

o
Center Freq 713.500000 MHz

Ref Offset 1.37 dB.
Ref 40.00 dBm

Center 713.5 MHz
#Res BW 100 kHz

Occupied Bandwidth
4.5248 MHz
-268 Hz
4.949 MHz

Transmit Freq Error
x dB Bandwidth

r Freq: 713.500000 MHz

#VBW 300 kHz

Total Power

% of OBW Power
xdB

02:39:36 PMDec 28,2021
Radio Std: None

Avg|Hold: 200/200
Radio Device: BTS

oA VN e

30.5 dBm

99.00 %
-26.00 dB

'sTATUS

B Keysght Spectrum Analyer - Occupied BW
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